WebPress

QUAD STACK™

SINGLE OSCILLATOR
22-3/4

PARTS CATALOG
6/27/2019

Web Press LLC

701 East D Street
Tacoma, Washington 98421
Telephone - (253) 620-4747 Fax — (253) 722-0378
www.webpresslic.com

Revised 6/27/2019



L]

Revised 6/10/15 to update obsolete part numbers

Revised 2/6/18 to clarify previously excluded part numbers
Revised 3/28/18 to correct typos and remove lists from 3D
drawings

Revised 5/25/18 to change wording "Impression” to "Form"

Revised 6/27/2019




L]

Revised 6/27/2019




QUAD-STACK™,
SINGLE OSCILLATOR, 22-3/4”
524000000

SINGLE DECK ASSEMBLY
520100000

SINGLE OSCILLATOR FRAME ASSEMBLY
520101000

BLANKET CYLINDER ASSEMBLY
520102000

NARROW GAP
BLANKET CYLINDER ASSEMBLY — OPTION
520102001

PLATE CYLINDER ASSEMBLY
520103000

INK FOUNTAIN ASSEMBLY
520104000

INK FOUNTAIN ASSEMBLY
WITH LEVER KEYS — OPTION
520104001

INK FOUNTAIN ASSEMBLY
WITH SEGMENTED BLADES — OPTION
520104002

INK FOUNTAIN ASSEMBLY
WITH SEGMENTED BLADES
AND EPG — OPTION
520104003

INK FOUNTAIN ROLLER ASSEMBLY
520105000

INK SKIMMER ASSEMBLY
520106000

PAGE

2-3

45

6-7

8-10

12-13

14-15

16-17

18-19

20-21

22-23

24-25

TABLE OF CONTENTS

INK TRANSFER ROLLERS
520107000

OSCILLATOR ROLLER ASSEMBLY

520108000

OSCILLATOR MECHANISM
On Machines Prior to B44-217

PAGE 1 - 520108100
PAGE 2 - 520108200

On Machines after B44-218
PAGE 1 - 520108101
PAGE 2 - 520108201

FORM ROLLER ASSEMBLY
520109000

ON / OFF FORM SHAFT
520110000

WATER PAN ASSEMBLY
520111000

BRUSH MODULE ASSEMBLY
PAGE 1-520112100
PAGE 2-520112200

WATER DRIVE ASSEMBLY
520113000

BRUSH DRIVE ASSEMBLY
520114000

WATER ADJUSTMENT GUARDS
520115000

INPUT AND IDLER PINIONS
520116000

BASE FRAME ASSEMBLY
520210000

PAGE

26-27

28-29

30-31
34-35

32-33
36-37

38-39

40-41

42-43

44-45
46-47

48-49

50-51

52-53

54-55

56-57

QUAD STACK™ SINGLE OSCILLATOR, 22-3/14 \NebPress

PAGE

FRAME TOP ASSEMBLY

520220000 58-59
DRIVE ASSEMBLY

DECK TO DECK- 520310000 60-61

BASE TO DECK-520320000 62-63
BLANKET CYLINDER

DECK 1 -520340000 64-65

DECK 2-520350000 66-67
PLATE CYLINDER

DECK 1-520360000 68-69

DECK 2-520370000 70-71
DRIVE GUARD ASSEMBLY

524300000 72-73
AIR PIPING SYSTEM

524410000 74-75
INK TRAIN GUARD ASSEMBLY

524500000 76-77
LUBRICATION SYSTEM ASSEMBLY

524510000 78-80
OPERATOR DOORS — STANDARD

524610000 82-83
WATER SYSTEM

524710000 84-85
SPEED CONTROLLERS — STANDARD

524800000 86-87
PNEUMATIC ASSEMBLY

524910000 88
INDEXES

ALPHABETICAL ALPHA 1-27

NUMERICAL NUM  1-25

Revised 6/27/2019



L]

Revised 6/27/2019




8 | 7 | 6 | 5 4 4 | 3 | 2 | 1

DATE REV. DESCRIPTION DR cK
IL%M NS’\A"F‘;ER DESCRIPTION o 06/07/07 A NEW RELEASE Gv

1 11011800 TIMING DIAL, BLANKET CYLINDER 1
2 [11029980 KEY, HANDWHEEL 2
3 520100000 ASSEMBLY, SINGLE DECK 4
4 1520210000 ASSEMBLY, STANDARD BASE FRAME 1
5 1520220000 ASSEMBLY, FRAME TOP 1
6 1520310000 DRIVE ASS'Y DECK TO DECK 3
7 520320000 DRIVE ASS'Y BASE TO DECK 1
8 1520340000 DRIVE ASS'Y BLANKET CYL. DECK 1 2
9 [520350000 DRIVE ASS"Y BLANKET CYL. DECK 2 2
10 520360000 DRIVE ASS'Y PLATE CYL. DECK 1 2
11 {520370000 DRIVE ASS'Y PLATE CYL. DECK 2 2
12 1524300000 DRIVE GUARD ASSEMBLY 1
13 |524410000 HEAT REMOVAL SYSTEM 1
14 524500000 ASS'Y. INK TRAIN GUARDS 4 HI 1
15 524510000 LUBRICATION SYSTEM ASSEMBLY 1
16 1524610000 STANDARD OPERATOR DOORS 1
17 1524710000 WATER SYSTEM SGL. OSC 4 HIGH 1
18 (524800000 SPEED CONTROLERS, STANDARD 1
19 524910000 ASSEMBLY, PNEUMATIC 4-HIGH 1

WEB PRESS LLC

07 EAET "D™ 3TREET

TACOMA, WATHINGTON BE424

. TOLERANCES
Web Press Corporation (ECCEPT AS SHOWN) TITLE
Proprietary Information FRACTIONAL + 32
This document contains trade secrets DECMALS o0 s 008 e G VARGAS B | 5 2 4000 000
. protected by the ANGLES +1° APPROVALS
Uniform Trade Secrets Act (RCW 19.108). SO NOT SCALE DRAwING 116 | rHEEr 1 OF 1 IW
8 T 7 T 5 T 5 ¥ 4 T 3 T 2 T 1

1 Revised 6/27/2019



2 I

X

s

L

[

A

AN

—

=
* .
(@ 7~

)
4

DATE

SYM

REVISION RECORD

DR

CK

9-27-07

NEW RELEASE

U

L

<O
©Y -

Grs

|-

ITEM|  PART o
DESCRIPTION TY. SECTION A-A |
NO. | NUMBER N () SCALE 14 NI R N 3
1 [520101000  [FRAME ASSEMBLY SINGLE OSCILLATOR 1 / = "@i’{/’ \"' ‘ /@) N @
2 [520102000  [BLANKET CYLINDER ASSEMBLY 1 *’ ".( <\ \ <
SO ( /' \} Q, o
3 [520103000  [PLATE CYLINDER ASSEMBLY 1 Fens=A =0 &
- == s R —
4 [520104000  [INK FOUNTAIN ASSEMBLY 1
5 [520105000  [INK FOUNTAIN ROLLER ASSEMBLY 1
6 [520106000  [INK SKIMMER ASSEMBLY 1
7 [520107000  [INK TRANSFER ROLLERS 1 o e @
8 [520108000  [OSCILLATOR ROLLER ASSEMBLY 1
9 [520108100  [ASSEMBLY, OSCILLATOR MECHANISM 1
10 [520108200  |ASSEMBLY, OSCILLATOR MECHANISM 1
11 [520109000  [FORM ROLLER ASSEMBLY 1
12 [520110000  |ON/OFF IMPRESSION SHAFT 1 N T o
WEE PRESS LLC
13 [520111000  |WATER PAN ASSEMBLY 1 N e
14 [520112100  [BRUSH MODULE ASSEMBLY PAGE 1 1 TACOMA, WALHINGTON 52439
. TOLERANCES
15 [520112200  [BRUSH MODULE ASSEMBLY PAGE 2 1 Web Press Corporation JOLERANCES | IeTE
16 [520113000  |WATER DRIVE ASSEMBLY 1 Proprietary Information FrAGTIONAL T ASSEMBLY, SINGLE DECK
" + SIZE DWG. NO.
17 520114000 BRUSH DRIVE ASSYY L This document contains trade secrets DECIMALS .XX;Xt 00051 e G VARGAS B 520 100000
18 [520115000  |WATER ADJUSTMENT GUARDS 1 Unform TSV e T e Py Sa— i
19 |520116000 |INPUT AND IDLER PINIONS 1 niform Trade Secrets Adt { 108) DO NOT SCALE DRAWING G/ SNEH24 R 625-07 1 T 2T A
8 T 7 6 T T 2 T 3 T 2 T 1

Revised 6/27/2019



| 1

DATE | SYM

REVISION RECORD DR | CK

9-27-07 A

NEW RELEASE v

Web Press Corporation
Proprietary Information
This document contains trade secrets

protected by the
Uniform Trade Secrets Act (RCW 19.108).

WEB PRESE LLC
707 EAET "D™ 3TREET

TACOMA, WATHINGTON B2429

TOLERANCES
e HE ASSEMBLY, SINGLE DECK
DECIMALS xxixf_o&' DRAWN G VARGAS Séi BYs:iNe, 520100000
ANG;ESNOT — DRAWIN; 1° [ MODELED BY. Gy APPROVALS SRE 116 7T 6.25.07 FHEET 2 oF 2 W

i 4

T 3

T
Revised 6/27/2019 '



8 L 7 4 4 L 3 L 2 L 1
DATE | SYM REVISION RECORD DR | CK
6/7/06 A NEW RELEASE qv
TEMNO. | \FueLq DESCRIPTION
1 [o24-104 1/4" SPRING LOCK WASHER 4
2 024106 3/8" SPRING LOCK WASHER 2
3 024108 1/2" SPRING LOCK WASHER 2
4 J024-30-10  [5/8" HIGH COLLAR LOCK WASHER 6
5  |036-10-436  [1/4-20 X 2 1/4" LG. SHCS 4
6 |036-10-624  [3/8-16 UNC X 1.50" LG SHCS 2
7 036-10832  [1/2-13UNC X 2.0' LG. SHCS 4
8 |036-10-1036 [5/8-11 X 2 1/4" LG. SHCS 6
9 |037-10824  [1/2-13X 15" LG HHCS 2
10 [038-22-404  [1/4-28 X 1/4" LG. SHSS 2%
11 [001006 13/4" ID X 3.3465 OD BEARING 3
12 [053001 LUBE FITTING 1/4-28, STRAIGHT 7
13 [053003 LUBE FITTING 1/4-28, 45 DEG 9
14 |053004 LUBE FITTING 1/8" NPT, 45 DEG 4
15 [090765 3/8-16 X 1.88 LG STUD 4
16 [11006850  |GEAR-MITER, INPUT DRIVER 1
17 [11006900  [BLOCK, LINE SHAFT 1
18 [11007000  [SHAFT, MAIN LINE 1
19 [11007600  [COLLAR, CLAMP DRIVE SHAFT 1
20 [11012552  |PLATE, G.S. MACHINE 1 "—
21 [11012652  [SIDE FRAME, 0.S. 22 3/4 1 #FEA!::F-E&:‘S-Si LLC
22 [11016550  [OIL METERING BLOCK 1 S TAGOMA, WALHINGTON 52429
23 [11017351  |BEARING PLATE, LINE SHAFT 1 ;
24 [11017401  [PLATE, MAIN SHAFT BRG. SUPPORT 1 VS’%%E;?;@ ﬁ%‘:&?&gg R — TME FRAME ASSEMBLY SINGLE OSCILLATOR
25 11017560 MOUNT, WATER CUP 2 This document contains trade secrets DECVALS xX;xzio'DO; o G VARGAS Sg e 5 20 10 1000
26 11022011 BRACKET, PIVOT MOUNT 2 ) protected by the ANGLES Pl ey PCEE
21 [11025250 _|PLATE, TIE BASE/MOD. 1 Uniform Trade Searets Act (ROW 19.108) 50 NOT SOALE DRAVING Gv L0 [ 6706 [ 1 2] A
8 T 7 ¥ 4 T 3 T 2 T 1
4 Revised 6/27/2019




| 5 i 4 L 3 L 2 L 1

DATE | SYM REVISION RECORD DR | CK

6/7/06 | A NEW RELEASE qv

| 'WEB PRESS LLC

704 EAET "D™ 3TREET
TACOMA, WATHINGTON B2429

Web Press Corporation [ETCOC\EES QNSHCOE\E/N) TITLE
Proprietary Information FRACTIONAL 1132 FRAME ASSEMBLY SINGLE OSCILLATOR
This document contains trade secrets DEOMALS xX;xxtog; e G VARGAS Séi ‘DWG v 520101000
o T ety t/iyc:rzgacw 19.108). ANG;ZSNOT — DRAWING:1 WOREEDEY ply [T =15 T e T2 2 A

5 ' 4 ! 3 ! 2 Revised 6/27/2019 1




8 ! 7 ! 6 ! 5 4 4 ! 3 ! 2 ! 1

DATE REV. DESCRIPTION DR CK
1l e DESCRIPTION qrv.| TEM JeRL DESCRIPTION QTY. T e = =
1 |024-104 1/4" SPRING LOCK WASHER 14 | 50 |11012420  |ANCHORPIN 2 110508 5 ADDED TEM 757 AND 758, 5
2 |024-105 5/16" @ WASHER, SPRING LOCK, ZINC 16 | 51 |11018252  |IMPRESSION SHAFT 1
3 [024-106 38" @ WASHER, SPRING LOCK, ZINC 7 | 52 |11018260 _ |BUSHING, IMPRESSION SHAFT 3
4 024108 112" SPRING LOCK WASHER 2 | 53 |11018360  |SWING BOLT 1
5 (0241010  |5/8" SPRING LOCK WASHER 4 | 54 |11018550  |ROD, ECCENTRIC LINKAGE 2 D
6 |024-30-6 3/8" HIGH COLLAR LOCK WASHER 8 | 55 |11018601  |ECCENTRIC LINKAGE 2
7 [03051-075  |3/4 EXT. SNAP RING 1 | 56 |11018900  |BLOCK, IMPRESSION SHAFT 1
8 |031-10412  |@14"X 34" ROLL PIN 2 | 57 |038-10606  |3/8-16 X 3/8" LG. SSS YA
9 [035-10-614 |SHOULDER SCREW 3/8 X 7/8 2 | 58 |oso777 5/16" @ NYLON BALL 4 | A
10 |036-10-436  |1/4-20 X 2 U4" LG. SHCS 14 | 50 11080230 |ROD CLEVIS, MODIFICATION 1
11 |036-10-506  |5/16-18 X 3/8" LG. SHCS 2 | 60 |051365 MALE STUD ELBOW, 1/4" BSPT AND 1/4" NPT 2 |
12 03610512 |5/16-18 X 314" LG. SHCS 16 | 61 |051349 AIR CYLINDER 1
13 |036-10-640  |3/8-16 UNC X 25" LG SHCS 1 | 62 |os1422 PIVOT PIN WIRINGS 1
14 |036-10-816  |1/2-13 UNC X L.0" LG. SHCS 2 | 63 |0392012  |3/4-16 UNF HEX NUT 1
15 |036-10-824 |1/213 UNC X 15" LG. SHCS 1
16 |036-12-616  |3/8-16 UNC X 10" LG SHCS LOW HEAD 8
17 |037-10-616  |3/8-16 X 10" LG. HHCS 7
18 |037-10-824  |1/2-13X 15 LG HHCS 1
19 |037-10-1024 |5/8-11UNC X 1 1/2" LG HHCS 4
20 039-10-6 3/8-16 UNC HEX NUT 2
21 0391110  |5/8-11 UNC HEX JAM NUT 1
22 |039-12:6 3/8-16 NYLOC NUT 2
23 |080-10-6 318" FLAT WASHER 4
24 002046 2.6251.D. X 3.548 0.D. X .438 SEAL 2
25 003010 BEARING #368 (TIMKEN) 4
26 035063 EYE BOLT 2
27 090007 8850-3C DAYCO BLANKET 22 3/4 2
28 512141 BLANKET RETAINING BAR 2
29 |11009161  |SHAFT, LARGE AIR CYLINDER 1
30 |11009171  |BRACKET, CYLINDER MOUNT 1
31 |11009180  |ASSY.BLANKET CYL. AND BEARER 2
32 |11009350  |WASHER, SPLINE CLAMP 2
33 |11009400  |KEY, BLANKET CYLINDER 2
34 11010850  |HUB, BLANKET CYL. 2
35 |11010860  |SPACER, BEARING 2
36 |11011050  |BLANKET CYLINDER ECC. 4
37 |11011250  |BLANKET CYL. ECCENTRIC 1
33 |11011300  |BLANKET CYL. ECCENTRIC 1
39 |11011350  |ECCENTRIC PIN 8
40 |11011450  |CLAMP, OUTER ECCENTRIC 7
41 |1101150  |SLEEVE, BLANKET CYLINDER O.S. 2
42 |11011551  |CLAMP, OIL SEAL 2 40)(25
43 |11011600  |BLANKET CYL. ECCENTRIC 1 WEB PRESS CORPORATION
44 |11011650  |BLANKET CYL. ECCENTRIC 1 22023 68th AVENUE SOUTH
45 |11011750  |CLAMP, BEARING PRELOAD 2 Web Press Corporation e ] KENT, WASHINGTON 98032
46 |11012100  |ECCENTRIC LINKAGE BLOCK R.H. 2 (ECcEpT AS SHOWN)
47 [11012150  |ECCENTRIC LINKAGE BLOCK L.H. 2 Proprietary Information  [rcrom i — BLANKET CSZ I-DWIGI\NIOD ER ASSEMBLY
48 |11012200  |TURNBUCKLE SCREW 2 This document contains trade secrets | v |G VARGAS B 520102000
49 [11012410 _ |LARGE CLIP BLACK 1 Uniform Trade Secrets AGt (ROW 19.108). [ o Jiroras = T - 7eor [ 1 27 8
8 T 7 T 6 T 5 T 4 T 3 T 2 T 1

6 Revised 6/27/2019



2 ] 1

DATE

REV.

DESCRIPTION DR CK

SECTION A-A

SCALE1:4

WEB PRESS CORPORATION
22023 68th AVENUE SOUTH
TOLERANCES KENT, WASHINGTON 98032

Web Press Corporation
Proprietary Information

(ECCEPT AS SHOWN)

TITLE

FRACTIONAL

BLANKET CYLINDER ASSEMBLY

DECIMALS XX + 01| DRAWN: SIZE DWG. NO.
This document contains trade secrets x| G \VARGAS B 5201 02000
. protected by the ANGLES + 1° [MODRED BY PR
Uniform Trade Secrets Act (RCW 19.108). oo vor s e |GV T4 [ 707 T2 T2 B
5 ¥ 4 l 3 I 2 T 1

Revised 6/27/2019




8 7 | 6 5 . 4 ) 3 2 1
NARROW GAP, NARROW GAP, DATE REV. DESCRIPTION DR CK
No. | NUNBER DESCRIPTION CYUNDER | No. | NOMBER DESCRIPTION SYLNDER coroasor | A NEW RELEASE i
ASSYIQTY. ASSYIQTY.
1 [024-10-4  [1/4" SPRING LOCK WASHER 16 48 [11011050 |BLANKET CYLINDER ECC. 4
2 [024-105  |5/16" @ WASHER, SPRING LOCK, ZINC 16 49 [11011250 [BLANKET CYL. ECCENTRIC 1
3 [024-0-6  [3/8" @ WASHER, SPRING LOCK, ZINC 7 50 |11011300 |BLANKET CYL. ECCENTRIC 1
4 |024-108  |1/2" SPRING LOCK WASHER 2 51 |11011350 |ECCENTRIC PIN 8
5 [024-10-10 |[5/8" SPRING LOCK WASHER 4 52 11011450 |CLAMP, OUTER ECCENTRIC 7
6 |024-30-6  |3/8" HIGH COLLAR LOCK WASHER 8 53 [11011520 |SLEEVE, BLANKET CYLINDER O.S. 2
7 |030-51-075 |3/4 EXT. SNAP RING 1 54 [11011551 |CLAMP, OIL SEAL 2
8 [031-10-412 |@1/4" X 3/4" ROLL PIN 2 55 11011600 |BLANKET CYL. ECCENTRIC 1
9 [035-10-614 |SHOULDER SCREW 3/8 X 7/8 2 56 |11011650 |BLANKET CYL. ECCENTRIC 1
10 |036-10-506 |5/16-18 X 3/8" LG. SHCS 2 57 [11011750 |CLAMP, BEARING PRELOAD 2
11 [036-10-512 |5/16-18 X 3/4" LG. SHCS 16 58 [11012100 |ECCENTRIC LINKAGE BLOCK RH. 2
12 [036-10-640 [3/8-16 UNC X 2.5" LG SHCS 1 59 [11012150 |ECCENTRIC LINKAGE BLOCK L.H. 2
13 036-10-816 |1/2-13 UNC X 1.0" LG. SHCS 2 60 |11012200 |TURNBUCKLE SCREW 2
14 [036-10-824 [1/2-13 UNC X 1.5" LG. SHCS 1 61 |11012410 |LARGE CLIP BLACK 1
15 [036-12-404 [1/4-20 X 1/4" LG. SHCS, LOW HEAD 16 62 |11012420 |ANCHOR PIN 2
16 |036-12-616 |3/8-16 UNC X 1.0" LG SHCS LOW HEAD 8 63 |11018252 |IMPRESSION SHAFT 1
17 1037105616 |3/8-16 X 10" LG. HHCS 7 64 11018260 |BUSHING, IMPRESSION SHAFT 2
18 [037-10-824 [1/2-13 X 1.5" LG HHCS 1 65 |11018360 |SWING BOLT 1
19 [037-10-1024|5/8-11UNC X 1 1/2" LG HHCS 4 66 |11018550 |ROD, ECCENTRIC LINKAGE 2
20 |038-42-620 |3/8-24 X 1 1/4" LG. SOCKET SET SCREW 4 67 |11018601 |ECCENTRIC LINKAGE 2
21 1039106 |3/8-16 UNC HEX NUT 2 68 036-10-424 |1/4-20 X 1.50" LG. SHCS 8
22 103916 |3/8-16 HEX JAM NUT 4 69 [11018920 |BLOCK, IMPRESSION SHAFT 1
23 [039-11-10 [5/8-11 UNC HEX JAM NUT 1
24 |039-12-6  |3/8-16 NYLOC NUT 2
25 |080-10-6  |3/8" FLAT WASHER 4
26 [002046  [2.6251.D. X 3.548 0.D. X .438 SEAL 2
27 [003010  [BEARING #368 (TIMKEN) 4
28 |035063  |EYE BOLT 2
29 [005007  |WASHER, 1/2 ID X .927 OD 16
30 |005036  |THRUST BEARING, .50 ID X .937 OD. 8
31 [11016150 |IMPRESSION AIR CYL. ASS'Y 1
32 |090385  [BLANKET, NARROW GAP LOCK-UP 2
33 [11008581 |SPUR GEAR 4
34 [11008590 |WORM, GEAR 4
35 [11008621 |cAP 4
36 [11008672 |BAR, LOCK-UP 2
37 [11008731 |ASS'Y, NARROW GAP BLANKET CYL. P1 1
38 [11008741 |ASS'Y, NARROW GAP BLANKET CYL. P2 1
39 [11008760 |SPACER 4
40 |11008770 |ROD, INSERT 4
41 |11008790 |CAP, BAR LOCK-UP 4 NEG BHESE AL
42 |11009161 |SHAFT, LARGE AR CYLINDER 1 701 EART "7 BTREET
43 [11009171 |BRACKET, CYLINDER MOUNT 1 VB T COrPOR A ToN — TACOMA, WASTHINGTON 82429
e 11005400 KEY BLANKES CYLNDER : PROPRIETARY INFORMATION [~ "1 """ NARROW GAP, BLANKET CYLINDER ASS'Y
46 [11010850 |HUB, BLANKET CYL. 2 THIS DOCUMENT CONTAINS TRADE SECRETS e W0 RR ]g ‘mw A 520102001
47 |11010860 |SPACER, BEARING 2 UNIFORM TRADE ,&ELH%L)T[;T«HL(R@\ 19108). "\‘l:\"lm ST N‘i - é"\’}“” " e 0 7007 T T3 A
8 f 7 T 6 T 5 f 4 T 3 2 T 1
8 Revised 6/27/2019




6 5 ; 4 3 2
DATE REV. DESCRIPTION DR K
09/04/07 A NEW RELEASE RR
1
|
|
SECTION A-A
SCALE 1:4
WEE PRESS LLC
701 EAET "D™ 3TREET
TACOMA, WATHINGTON 52429
WEB PRESS CORPORATION cmmassomy | TITLE
> J (ECCEPT AS SHOWN) L
PROPRIETARY INFORMATION [fxciow o NARROW GAP, BLANKET CYLINDER ASS'Y
DECIMALS XX £ 01] DRAWN: 3z | DWE N,
THIS DOCUMENT CONTAINS TRADE SECRETS 0 E 00| RR B 520102001
UNIFORM TRADE SECRETS ACT (RCW 19108), [N b eeRm PR T T o
R SRS SRR DO NOT SCALE DRAWNG |GV S 16 | Y 7/19/07 | 293 ‘M\ A
6 5 f 4 T 3 2 T

1
Revised 6/27/2019




| 7 | 6 | 5 . 4 | 3 2 1
DATE REV. DESCRIPTION DR CK
01/29/08 A NEW RELEASE WAM

DETAILB
SCALE1:2

w e
709 EART "D" 8TREET
TACOMA, WATHINGTON BE421
TOLERANCES

WEB PRESS CORPORATION (ECCEPT AS SHOWN) TITLE v
PROPRIETARY INFORMATION [ioiony s NARROW GAP, BLANKET CYLINDER ASS'Y
) . TATNG T . ~ [DECvALS X 1“0; DRAWN: SIZL I DWG NG
THIS DOCUMENT CONTAINS TRADESECRETS | St ﬁﬁm ] - B 520102001
UNIFORM TRADE SECRETS ACT (REW 10108). |t ‘ T S LT A )
T = T 5 T 5 F 2 T 3 1 2 f 1

Revised 6/27/2019



L]

11

Revised 6/27/2019




8 L 7 | 2 | 1
DATE | SYM REVISION RECORD DR | CK
nl\-lEOM NSQEER DESCRIPTION Qry. 7/19/07 A NE\?V(I)?ELEACSOE gV
1 [024-10-6 3/8" SPRING LOCK WASHER 2
2 |024-10-10 5/8" SPRING LOCK WASHER 2
3 |024-30-5 5/16" HIGH COLLAR LOCK WASHER 8
4 |024-30-8 1/2" HIGH COLLAR LOCK WASHER 4
5 [036-10-516  [5/16-18 X 1.0" LG. SHCS 4 D
6 [036-10-528  [5/16-18 UNC X 1 3/4" LG. SHCS 2
7 |036-10-552  [5/16-18 UNC X 3 1/4" LG. SHCS 4
8 [036-10-824  [1/2-13 UNC X 1.5" LG. SHCS 4
9 [037-10-632  [3/8-16 X 2" LG. HEX HEAD CAP SCREW 2
10 [037-10-1024  |5/8-11UNC X 1 1/2" LG HHCS 2
11 [039-10-5 5/16-18 HEX NUT 2 |
12 |080-10-6 3/8" FLAT WASHER 2
13 [002045 2.3751.D. X 3.066 O.D. X .438 SEAL 2
14 (003010 BEARING #368 (TIMKEN) 4
15 [005001 WASHER, THRUST (TRB-1220) 2
16 |005006 627 1D x 1.115 OD X .06 (BIN) 2
17 (011091 OILITE BUSHING 4
18 (032038 CLAMP COLLAR, CSC62 2 c
19 (11008750 SCREW, CIRCUM. 2
20 11008210 LH. PLATE CYLINDER 1
21 [11008220 R.H. PLATE CYLINDER 1
22 11008800 NUT, CIRCUMFERENTIAL 2
23 11008850 SHAFT, CIRCUMFERENTIAL 2
2411009000 YOKE, CIRCUM FERENTAL 2 e
25 (11009050 STUD, CIRCUMFERENTIAL YOKE 4
26 11009100 SHOE, CIRCUM. SHIFT FORK 4
27 11009350 WASHER, SPLINE CLAMP 2
28 11009500 SPLINE, PLATE CYLINDER, MALE 2
29 (11009601 SPLINE, PLATE CYL. GEAR MOUNT 2
30 [11009750 KEY, PLATE CYLINDER 2 B
31 |11009800 SIDE MOVEMENT, SIDE FRAME 2
32 11009900 BLOCK, BUSHING 2
33 [11009951 CAP, BEARING RETAINER 2
34 11010050 SIDE MOVEMENT SLEEVE 2
35 [11010101 SCREW, SIDE MOVEMENT 2
36 |11010150 WASHER, PLATE CYL. BEARING 2
37 [11010201 CAP, PLATE CYL. P2 1 -
38 [11010210 CAP, PLATE CYL. P1 1
39 [11010250 ECCENTRIC, SKEW ACTUATOR 2
40 11010300 CAP, SIDE MOVEMENT 2
41 11010401 SIDE, MOVEMENT ACTUATOR 2
42 (11010450 SLEEVE, PLATE CYLINDER BEARING 2 A
43 (11011700 CLIP, SIDE FRAME 2 I WEE PREZS LLC
44 111030060 GUARD, CIRCUMFERENTIAL SHAFT PAGE 2 1 707 EART "D” 3TREET
45 |11030070  |GUARD, CIRCUMFERENTIAL SHAFT PAGE 1 1 — - ~STERANGES FRCOMA, VR HTR RO Bl
( rporation
Proprietary Inormation  [rme | PLATE CYLINDER ASSEMBLY
This document contains trade secrets DECVALS xx‘;x:io'oog o G VA RGAS Sg e 5 20 1 O 3 0 0 0
Uniform Tradgrgteegrtgg %&:QERCW 19.108). ANGLES * 1] MoDELED BY Gl APPROVALS SCALI . DATE FEET OF REV.
DO NOT SCALE DRAWING 1:14 | 7/19/07 r 1 2 A
8 T 7 ¥ 4 T 3 T 2 T 1

12

Revised 6/27/2019



Revised 6/27/2019 !

5 f I 3 I 2 !
DATE SYM REVISION RECORD DR | CK
719007 A NEW RELEASE v
D
C
e
B
A
I WEE PRESS LLC
09 EAET "D 3TREET
TACOMA, WATHINGTON BE429
Web Press Corporation s TITLE
(ECCEPT AS SHOWN)
Propr|etary Information FRACTIONAL £1/32 PLATE CYLINDER ASSEMBLY
DECIMALS XX £ 01| DRAWN: SIZE [ DWe. No.
This document contains trade secrets XXX tt.005 G VARGAS B 520 103000
Uniform Trads Sames E\yc:rzeRcw 19.108) ANGLES il BT s = o T
T DO NOT SCALE DRAWING 1:6 7/19/07 r 2 2 A
i 4 I 3 T 2
13



8 | 7 | 6 | 5 4 4 | 3 | 2 | 1

ITEM|  PART combi DATE_| SYM REVISION RECORD DR | CK
NO. | NUMBER DESCRIPTION n_lg\/(Q 7907 A NEW RELEASE GV
1 ]024-10-8 1/2" SPRING LOCK WASHER 4
2 |024-30-6 3/8" HIGH COLLAR LOCK WASHER 6
3 |036-10-416 1/4-20 X 1.0" LG. SHCS 4
4 |036-10-436 1/4-20 X 2 1/4" LG. SHCS 4
5 |036-10-616 3/8-16 UNC X 1.0" LG SHCS 6
6 |036-50-508 5/16-18 UNC X 1/2" LG. FHCS 12
7 |036-50-832 1/2-13 UNC X 2.0" LG. FHCS 4
8 |037-10-832 1/2-13 X 2 .0" LG HHCS 4
9 |037-10-844 1/2-13 X 2 3/4" LG HHCS 4
10 |080-30-8 1/2" STUD WASHER 4
11 (514091 KEY, INK FOUNTAIN 70
12 /11001500 BLOCK, DROP FOUNTAIN 4
13 /11001550 BURREL NUT, DROP FOUNTAIN SWING BOLT HOLDING 4
14 11001650 BAR, FOUNTIAN TIE 2
15 (11001670 NUT, FOUNTAIN TIE BAR 2
16 [11001700 CLAMP BAR, TOP OF INK FOUNTAIN BLADE 2
17 11001750 CLAMP BAR, BOTTOM OF INK FOUNTAIN BLADE 2
18 11001800 BLADE, INK FOUNTAIN 2
19 (11001852 BASE, INK FOUNTAIN 2
20 |11001900 CHEEK, INK FOUNTAIN 4
21 [11002000 FOUNTAIN END 4
22 11022030 BRACKET, IDLER L.H. 1
23 11022140 BRACKET, IDLER R.H. 1
24 (11022240 KEEPER, INK KEY 2
O

| WEB PRESS LLC

701 EART "D 3ATREET
TACOMA, WALTHINGTON B2424

Web Press Corporation e o TITLE

(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 INK FOUNTAIN ASSEMBLY
DECIMALS XX £ 01 DRAWN SZE [ OWG. RO
This document contains trade secrets XXX + 005 G VARGAS B 5 20 104000
Uniform Trads Semets t/’flc:rz;cvvwms) ANGLES * 1] MoDELED BY APPROVALS g e o e
e DO NOT SCALE DRAWING Gv 1:8 | 7/19/07 r 1 2 A
8 T 7 T ) T 5 T 2 T 3 T 2 T 1

14 Revised 6/27/2019



Z ! 6 | 5 4 4 L 3 L 2 L 1

DATE | SYM REVISION RECORD DR | CK

7/19/07| A NEW RELEASE v

I WEE PRESS LLC

01 EART "D™ 8TREET
TACOMA, WALTHINGTOMN BE429

Web Press Corporation R TITLE

(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 INK FOUNTAIN ASSEMBLY
DECIMALS XX 01| DRAWN: SIZE | DWG. NO.
This document contains trade secrets XX & 005 G VARGAS B ‘ 5 20 104000
Uniform Trads Sames %ﬁ’}%ow 19.108) ANGLES * [ WooELED BY EERROYALS = o T
e DO NOT SCALE DRAWING GV 1:6 | 7/19/07 |s 2 2 A
T T T T T 1
7 ¢ 5 4 # 2 Revised 6/27/2019 !



8 | 7 | . 4 | 3 | 2 | 1
ITEMNO. | PART NUMBER DESCRIPTION DATE | SYM REVISION RECORD DR | CK
82808 A NEW RELEASE zB
1 11003220  |INK LEVER KEY
2 036-50-508  |5/16-18 UNC X 1/2" LG. FHCS
3 024-10-8 1/2" SPRING LOCK WASHER
4 024-30-6 3/8" HIGH COLLAR LOCK WASHER
5 036-10-416 1/4-20 X 1.0" LG. SHCS
6 036-10-436 1/4-20 X 2 1/4" LG. SHCS
7 036-10-616  |3/8-16 UNC X 1.0" LG SHCS
8 036-50-832 1/2-13UNC X 2.0"LG. FHCS
9 037-10-832 1/2-13 X 2 .0"LG HHCS
10 037-10-844 1/2-13 X 2 3/4" LG HHCS
11 080-30-8  |1/2" STUD WASHER
12 11001500  |BLOCK, DROP FOUNTAIN
13 11001550 EgﬁgﬁuLGNUT' DROP FOUNTAIN SWING BOLT
14 11001650  |BAR, FOUNTIAN TIE
15 11001670  |NUT, FOUNTAIN TIE BAR
16 11001700  |CLAMP BAR, TOP OF INK FOUNTAIN BLADE
17 11001750 CLAMP BAR, BOTTOM OF INK FOUNTAIN BLADE
18 11001800 BLADE, INK FOUNTAIN
19 11001852 BASE, INK FOUNTAIN
20 11001900  |CHEEK, INK FOUNTAIN
21 11002000  |FOUNTAIN END
22 11022030 BRACKET, IDLER L.H.
23 11022140 BRACKET, IDLER R.H.
CASW-WORKING\
WEE PRESS LLC
704 EAST "D STREET
— SIS | TACOMA, WATHINGTON 82434
WEB PRESS CORPORATION
PROPRICTARY INFORMATION [T Nk FOUNTAIN W/LEVER KEYS
THIS DOCUMENT CONTAINS TRADE SECRETS l\"\( t‘\l':l’ o & 141%' o E ‘mw h 520104001
UNIFORM TRADE SECRETS ACT (RCW 19108). l’w TRy HEDHIDIN 2 g AoV S0 16 [n\u 32308 r S [m\ A
8 T 7 T T 4 T 3 T 2 T 1
16 Revised 6/27/2019




| 2
DATE SYM
32808 A

| 1
REVISION RECORD DR
NEW RELEASE

zB

e
B B
CrawwoRiNGy
A WEE PRESS LLC
701 EART "D" 8TREET
TACOMA, WASHINGTON 82429
WEB PRESS CORPORATION Pomussiomy__|TITLE
PROPRIETARY INFORMATION Trcionn T INK FOUNTAIN W/LEVER KEYS
C S XX £ AWN: 7T [ DWG NO.
THIS DOCUMENT CONTAINS TRADE SECRETS e e ZB B 520104001
C \LES +1° [ VoDED B ATTROV,
UNIFORM TRADE SECRETS ACT (RCW 19108), Wl‘;f’Nm — nmw: YOPITITN > g [ARSVALS =5 P 82808 "2 " 2] A
8 ! 7 T 6 5 f 4 T 3 T 2 T

1
Revised 6/27/2019
17



8 7 6 | 5 : 4 | 3 | 2 | 1
combi DATL [ sY™M REVISION RECORD DR [CK
ITEM |  PART SION RECC
NO. | NUMBER DESCRIPTION nTe\/{Q 82808 A NEW RELEASE z8

1 [024-10-8 1/2" SPRING LOCK WASHER 4
2 |024-30-6 3/8" HIGH COLLAR LOCK WASHER 6
3 |036-10-416 1/4-20 X 1.0" LG. SHCS 4
4 |036-10-436 1/4-20 X 2 1/4" LG. SHCS 4
5 |036-10-616 3/8-16 UNC X 1.0" LG SHCS 6
6 |036-50-508 5/16-18 UNC X 1/2" LG. FHCS 12
7 |036-50-832 1/2-13 UNC X 2.0"LG. FHCS 4
8 |037-10-832 1/2-13 X 2.0" LG HHCS 4
9 |037-10-844 1/2-13 X 2 3/4" LG HHCS 4
10 |080-30-8 1/2" STUD WASHER 4
11 |514091 KEY, INK FOUNTAIN
12 (11001500 BLOCK, DROP FOUNTAIN ° ° o @ ° @ @ o o @ o 0 @ @ @ @
13 (11001550 BURREL NUT, DROP FOUNTAIN SWING BOLT HOLDING
14 111001650 BAR, FOUNTIAN TIE
15 11001670 NUT, FOUNTAIN TIE BAR
16 |11001700 CLAMP BAR, TOP OF INK FOUNTAIN BLADE
17 111001730 SPACER, INK FOUNTAIN, LOWER
18 (11001790 SEGMENTED BLADE, SGN OSCILL, 35 KEYS
19 (11001852 BASE, INK FOUNTAIN
20 |11001900 CHEEK, INK FOUNTAIN 9 2
21 |11002010 FOUNTAIN END, SEGMENTED BLADE \
22 |11022030 BRACKET, IDLER L.H. Q Q Q \ii‘f‘

\ g S t—o
23 11022140 BRACKET, IDLER R.H. /iﬁi— =7

S < ——= -
24 (11022240 KEEPER, INK KEY 5 — — V H—
NP s M o=, \
o z
e
SINGLE OSCILLATOR, 35 KEYS
WEE PRESS LLC
707 EAET "D STREET
B TACOMA, WATHINGTON B2424
WEB PRESS CORPORATION (ECCEPT AS SHOWN) TILE
PROPRIETARY INFORMATION [fracion == INK FOUNTAIN ASS'Y W/SEG. BLADES
CIMALS NX = DRAWN: SIZE [ DWG NO.
THIS DOCUMENT CONTAINS TRADE SECRETS e oa s ZB B ‘ 520104002
v PROTECT BY Tt . | ANGLES + I° [NiODID By PPROVALS S
UNIFORM TRADE SECRETS ACT (RCW 19.108). o T DG B APROVAL 18 [n\u 32808 [\Hm ) [m\ A
8 T 7 T 6 T 5 T 4 T 3 T 2 T 1

18

Revised 6/27/2019



| 1

DATE

SYM

REVISION RECORD

DR

32808

NEW RELEASE

ZB

WEE PRESS LLC
707 EAET "D™ 3TREET

TACOMA, WATHINGTON BE429

19

- - TOLERANCES

WEB PRESS CORPORATION [ECCEPT AS SHOWN) TITLE
PROPRIETARY INFORMATION [ioxcion - INK FOUNTAIN ASS'Y W/SEG. BLADES

) . DECIMALS XX & OFf DRAWN: 2 [Dve o
THIS DOCUMENT CONTAINS TRADE SECRETS XX+ 005 ZB B 520104002
UNIFG PROTECTED BY THE ~ ’ ANGLES +1° [ NODITD Y APTROVALS =

ORM TRADE SECRETS ACT (RCW 19108), e — ZB =5 P 508 T2 2" A
¥ 4 T 3 T 2 T

1
Revised 6/27/2019




ud

8 7 . 4 | 3 | 2 ) 1
combi DATL [ sY™M REVISION RECORD DR [CK
lII%M NEQEER DESCRIPTION nTe\/{Q 82808 A NEW RELEASE z8
1 |024-10-8 1/2" SPRING LOCK WASHER 4
2 |024-30-6 3/8" HIGH COLLAR LOCK WASHER 6
3 |036-10-416 1/4-20 X 1.0" LG. SHCS 4
4 |036-10-436 1/4-20 X 2 1/4" LG. SHCS 4
5 |036-10-616 3/8-16 UNC X 1.0" LG SHCS 6
6 |036-50-508 5/16-18 UNC X 1/2" LG. FHCS 12
7 |036-50-832 1/2-13 UNC X 2.0"LG. FHCS 4
8 |037-10-832 1/2-13 X 2 .0" LG HHCS 4
9 |037-10-844 1/2-13 X 2 3/4" LG HHCS 4
10 |080-30-8 1/2" STUD WASHER 4
11 {11001500 BLOCK, DROP FOUNTAIN 4
12 11001550 BURREL NUT, DROP FOUNTAIN SWING BOLT HOLDING | 4
13 [11001650 BAR, FOUNTIAN TIE 2
14 |11001670 NUT, FOUNTAIN TIE BAR 2
15 {11001700 CLAMP BAR, TOP OF INK FOUNTAIN BLADE 2
16 {11001730 SPACER, INK FOUNTAIN, LOWER 2
17 11001790 SEGMENTED BLADE, SGN OSCILL, 35 KEYS 2
18 11001852 BASE, INK FOUNTAIN 2
19 [11001900  |CHEEK, INK FOUNTAIN 4
20 11002010 FOUNTAIN END, SEGMENTED BLADE 4
21 (11022030 BRACKET, IDLER L.H. 1
22 11022140 BRACKET, IDLER R.H. 1 .
T
I
‘V‘ 2\ ?@‘)‘. &)
ﬁ-.&g\“" = \
y/; \A
SINGLE OSCILLATOR, 35 KEYS

WEE PRESS LLC

701 EAST "™ 8TREET

TACTMA, WALHINGTON 82429

WEB PRESS CORPORATION coammmassmomy | TITLE
PROPRIETARY INFORMATION [riaciionn .| INK FOUNTAIN ASS'Y W/SEG. BLADES & EP(
THIS DOCUMINT CONTAINS TRADE SECRETS o N'k“"\ o e 14“5%' zB E ‘mw h 520104003
UNIFORM TRADE SECRETS ACT (RCW 19108). "\‘ljk':w — N‘i‘ VOPIIDIY - gy TATROVALS S [n\u 30303 [\J L [m\ A
8 T 7 T T 4 T 3 T 2 T 1

20

Revised 6/27/2019



| 1

DATE

SYM

REVISION RECORD DR | CK

32808

NEW RELEASE ZB

WEE PRESS LLC
701 EAET "D™ 3TREET

TACOMA, WATHINGTON B2429

21

- B TOLERANCES
WEB PRESS CORPORATION [ECCEPT AS SHOWN) TITLE
PROPRIETARY INFORMATION [Facriona -m| INK FOUNTAIN ASS'Y W/SEG. BLADES & EPG
S XX % .01 AWN: SIZE | DWG NO.
FHIS DOCUMENT CONTAINS TRADE SECRETS [ okt on| o ZB B 520104003
UNIFORM TRADE STCRETSACT (RCW 10108), |20 ~Ef mooRm FRFRENALS s
: e : s e DO NOT SCALE DRAWING ZB B 16 |mﬂ' 82808 [ 2 T2 ‘m A
2 4 T 3 T 2 T

1
Revised 6/27/2019



8 7 6

5 4 3 2 1
ITEM PART
NO. NUMBER DESCRIPTION QTy. REVISIONS
1 001009 ER-24 BEARING 4 ZONE| REV. DESCRIPTION DATE APPROVED
2048507 3 PIN MALE THREAD CABLE 2 2 MOTOR WASNLE:V AT\IEI;ERA: EECN 13-0290 27220337 j;/
3 11000950 ROLLER, INK FOUNTAIN 2 -
4 111001260 MOTOR, INK, 2
D D
Note: Ink Motors 11001250 & 11001300 are
obsolete. Replacement is 11001260. Call parts for
installation advice.
c c
B
A
WEB PRESS LLC
701 EAST "D" STREET
WEB PRESS LLC TOLERANCES e TACOMA, WASHINGTON 98421
(ECCEPT AS SHOWN)
PROPRIETARY INFORMATION [mxcons o INK FOUNTAIN ROLLER ASS'Y, LH/RH
IMALS X = SIZE | DWG. NO.
THIS DOCLIMENT CONTAINS TRADE SECRETS e ol s 003 E\T/ARGAS B 520105000
§ OTLCT HLILL ANGLES £ 1° [NODHED by PPROVALS .
UNIFORM TRADE SECRETS ACT (RCW 9108). [~ S ATPROWA 18 ‘mn, 0720007 ‘mnl T ‘\u\ B
8 7 6 5 4 3 2 1

Revised 6/27/2019



Revised 6/27/2019 !

7 6 5 4 3 | 2 | 1
DATE | SYM REVISION RECORD DR | CK
07/20/07] A NEW RELEASE v
D
c c
—») —
B
A

WEE PRESS LLC

701 EAET™D™ 2

TACOMA, WATHINGTON 82429

Web Press Corporation e TITLE
(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 INK FOUNTAIN ROLLER ASSEMBLY
DRAWN: SIZE | DWG.
This document contains trade secrets PECMALS XXixtt-Dg; G VARGAS B ‘ 520 105000
Uniform Trade Samers tnyc:rEeRcw 19.108) ANGLES * [ WooELED BY REROVALS So s T
R DO NOT SCALE DRAWING Gy 1.6 I - 07/20/07 ]s 2 2 I A
T 6 5 T 4 T 3 T 2
23



8 | 7 | 6 | 5 4 4 | 3 | 2 | 1

DATE | SYM REVISION RECORD DR | CK
07/20/07] A NEW RELEASE qv

ITEM|  PART
No. | NUMBER DESCRIPTION QTy.

1 |035-10-1010 |SHOULDER SCREW 5/8 X 5/8 4

2 [037-90-520  [5/16-18 SQUARE HEAD SCREW 8

3 039105 5/16-18 HEX NUT 8

4 |oo1016 1" ID X 2.0472 OD SEALMASTER 4 I— R

5 [032012 1" @ STEEL SET COLLAR 4 T T B

6 [090778 3/8-16 JAMBNUT W/PATCH 4 TACOME, WATHINGTON BE431

. TOLERANCES
7 [11002211  [PIVOT ARM, RH. SKIMMER 2 Web Press Corporation JOLERANCES | —e
8 [11002221 PIVOT ARM, LH. SKIMMER 2 Proprietary Information Eyve— v INK SKIMMER ASSEMBLY
+ DRAWN: SIZE | DWG. NO.

9 |11005401 ROLLER, INK SKIMMER 2 This document contains trade secrets PECMALS xx‘;xfooog G VARGAS B 5 20 1 0 600 0

10 [11005352  |SHAFT, INK SKIMMER 2 _ protected by the ANGLES + 1| wopeEs ey AROUALS

11 [11023160 | WASHER, INK SKIMMER 4 Uniform Trade Secrets Act (ROW 19.108). 50 NOT SCALE DRAWING av SREA6 [T 07/20007 [ 1 0 2 A

8 T 7 T 6 T 5 ¥ 4 T 3 T 2 T 1

24 Revised 6/27/2019



I 7 ! é | S 4 I 3 I !
DATE | SYM REVISION RECORD DR | CK
07/20007| A NEW RELEASE v
C
e
B
r— A
WEE PRESS LLC

707 EAET "D™ 8TREET
TACOMA, WATHINGTON 82429
Web Press Corporation R TITLE
[ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 INK SKIMMER ASSEMBLY
DECIMALS XX £ 01 DRAWN. BIZE:
This document contains trade secrets XK & 005 G VARGAS B 5 2 0 1 0 6000
Uniform Tradgrg‘eegrt:g t})\);:rzeRCW 19.108) ANGLES * 1 WOBETED BY APEROVALS SCALE. DATE TEET oF REV.
i ; " Y e DO NOT SCALE DRAWING GV 1.6 | 07/20/07 |s 2 2 A
T 7 T 3 T 5 T 7 T 3 T 7

25

Revised 6/27/2019 !



8 | 7 4 4 L 3 L 2 | 1
DATE | SYM REVISION RECORD DR | CK
07/20/07| A NEW RELEASE qv
D
C
TEM L Rl DESCRIPTION
1 [024-10-6 3/8" SPRING LOCK WASHER 2
2 [024-10-12  [3/4" SPRING LOCK WASHER 2
3 [036-10-616  |3/8-16 UNC X 1.0" LG SHCS 2
4 [037-11-648  [3/8-16 X 3" LG. HHCS(FULL THREAD) 8 ~
5 [039-10-6 3/8-16 UNC HEX NUT 8
6 [039-12-6 3/8-16 NYLOC NUT 8
7 [039-2012  [3/4-16 UNF HEX NUT 2
8 |080-30-6 3/8" STUD WASHER 2
9 [080-40-12  [3/4" CUT WASHER 2
10 [001016 1" ID X 2.0472 OD SEALMASTER 4 B
11 [001016 1" ID X 2.0472 OD SEALMASTER 8
12 [o01072 BEARING, 6006-2RS 2
13 [001073 BEARING, 6006-2RSNR 2
14 |035036 SWING BOLT 3/8-16 X 3 8
15 [090765 3/8-16 X 1.88 LG STUD 4
16 [514370 ASSEMBLY INK TRANSFER ROLLER 2
17 514640 INK FORM ROLLER 2 7/8" @ 2 B
18 [11000400  [SPACER, ROLLER 4
19 [11000410  |SPACER, ROLLER 1/2" LG. 4
20 [11000810  [SHAFT, TRANSFER ROLL 4
21 [11004251  |SHAFT, TRANSFER GEAR 2
22 [11004350  [SPACER, SLEEVE 2 |'= A
23 [11004500 POWER TRANSFER GEAR, L.H. 1 #IEEA!:EETESQ LLC
24 [11004550  [POWER TRANSFER GEAR, R H. 1 TAGOMA, WAZHINGTON BE421
25 11005150  [TRANSFER ROLLER 2 Web Press Corporation oot sy [TITLE
26 [11005200 GEAR, SMALL COPPER ROLLER, LH 1 Proprietary Information Eyve— v INK TRANSFER ROLLERS
27_{11005250 GEAR, COPPER INK ROLLER R H. ! This document contains trade secrets PECMALS 000 008 o G VARGAS Sg e 5 20 10 7000
28 [11019910 DAMPENER BLOCK G.S. P2, & 0.S. P1 2 _ protected by the oS poy — —
29 [11019920 _ |DAMPENER BLOCK, 0.S. P2, &G.S. P1 2 Uniform Trade Searets Act (ROW 19.108) 50 NOT SOALE BRAVING Gv SRET19 e 0772007 [ 1 2] A
8 T 7 ¥ 4 T 3 T 2 T 1

26

Revised 6/27/2019



Web Press Corporation
Proprietary Information

This document contains trade secrets
protected by the

Uniform Trade Secrets Act (RCW 19.108).

I 3 I 2 ! 1
DATE | SYM REVISION RECORD DR | CK
07/20007] A NEW RELEASE v
D
C
e
B
I— A
WEE PRESS LLC
707 EAET "D 3TREET
TACOMA, WALTHINGTON 82429
TOLERANCES T ——— -
(ECCEPT AS SHOWN)
—""""" INK TRANSFER ROLLERS
SIZE DWG. NO.
DRSS G VARGAS B ‘ 520107000
ANGLES + 1°| "MODELED BY. (APPROVALS
DO NOT SCALE DRAWING GV SHE 16 |DATE 07/20/07 FHEET i

27

i 4

3

2 Revised 6/27/2019 !



8 I 7 I 6 I 5 4 4 I 3 I 2 I 1

DATE | SYM REVISION RECORD DR | CK
I?\-IEOM NSQE‘ER DESCRIPTION QTY' 07/20/07| A NEVSV(;ELEACSOE GV

1 [024-10-5 5/16 SPRING LOCK WASHER 4 06/02/17 ITEM 2 CLARIFIED

2 |030064 2 3/4" @ EXTERNAL SPIRAL SNAP RING 2

3 [036-10-40  |1/4-20 X 5/8' LG. SHCS 4

4 [036-10-524  |5/16-18 X 1 1/2" LG. SHCS 4

5 03750408  |1/4-20 X 1/2 LG BHCS 8

6 |001071 61909-2RS BEARING 4

7 |o02030 1'ID X 1 1/4" OD SEAL 4

8 [11002400  [LARGE OSCILLATOR 2

9 [11002502  |PLUG, OSCL. SIDE FRAME 2

10 [11002551  |BUSHING, BRONZE, OSC.ROLL  * 2

11 [11002750  |GEAR SIDE BUSHING * 2 | *If ordering, also order 002030

12 [11002801  [HUB, OSCILLATOR GEAR 2

13 [11002000  |SLIDER, OSCILLATOR KEY 2

14 [11002950  |GEAR, OSCILLATOR P2 1

15 [11003000  |GEAR, OSCILLATOR P1 1

16 11004300  |CLIP, TRANSFER BEARING 2

WEB PRESS LLC

707 EAET "D™ 8TREET
TACOMA, WALHINGTON B242

Web Press Corporation o o TITLE

(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 OSCILLATOR ROLLER ASSEMBLY
DECIMALS XX £ 01| DRAWN: SIZE | DWG. NO
This document contains trade secrets XXX + 005 G VARGAS B 5 20 108000
Uniform Trads Senets Zyci?‘écw 19.108) ANGLES * 1] MoDELED BY APPROVALS g e o T
o DO NOT SCALE DRAWING GV 1:8 | 07/20/07 r 1 2 A
8 T 7 T ) T 5 T 2 T 3 T 2 T 1

28 Revised 6/27/2019



7 | 4 | 5 . 4 | 3 L 2 | 1

DATE | SYM REVISION RECORD DR | CK

07/20007] A NEW RELEASE v

'WEB PRESS LLC

707 EAET "D™ 8TREET
s TACOMA, WALTHINGTON 82424
Web Press Corporation [ECCEPT AS SHOWN) TITLE
Proprietary Information FRACTIONAL +1/32 OSCILLATOR ROLLER ASSEMBLY
DRAWN: SIZE | DWG. NO.
This document contains trade secrets promaLs XX;xt 1,0851 G VAR GAS B ‘ 5 2 0 ]_ 0 8000
riformT dprg'eded ?\y theRCW 19.108 ANGLES +1°[ WobELED BY APPROVALS — 5
niform Trade Secrets Act ( .108). S GV SAE 1.5 |DATE 07/20/07 lsHEE 5 " 5 [—RE\/ A
T T T T T 1
7 6 5 4 3 2 Revised 6/27/2019 !



8

I 7 ]

o

2 L 1

ITEM PART
NO.| NUMBER DESCRIPTION QTY.
1_1024-10-5 5/16" @ WASHER, SPRING LOCK, ZINC
2 [024-10-6 3/8" @ WASHER, SPRING LOCK, ZINC
3 1024-30-4 1/4"HIGH COLLAR LOCK WASHER
4 |024-30-6 3/8" HIGH COLLAR LOCK WASHER
5 [030-50-162 |1.625 SNAP RING INTERNAL
6 [036-10-410 |1/4-20 X 5/8"LG. SHCS
7 [036-10-556 |5/16-18 UNC X 3 1/2"LG. SHCS
8 1036-10-616 |3/8-16 UNC X 1.0"LG SHCS
9 1036-10-648 |3/8-16 UNC X 3.0" LG SHCS
10 |036-10-652 [3/8-16 UNC X 3.25" LG SHCS
11 |080-10-6 3/8" FLAT WASHER
12 (001074 BEARING #1630 DC, OSC. WORM GEAR
13 ]005001 WASHER, THRUST (TRA-1220)
14 (005004 WASHER, THRUST (TRB-1220)
15 1067079 WORM GEAR, BOSTON H1618
16 |11003350 [CLAMP, OSC. GEAR BOX
17 |11003400 [SPACER
18 11003450 [CAP, OSC GEAR BOX
19 11003500 [BOTTOM, OSC. GEAR BOX
20 [11003600 |SIDE, OSCILLATOR GEAR BOX
21 |11003650 [OSCILATOR GEAR BOX LONG
22 |11003701 [SLIDER, VERTICAL, OSC.
23 11004050 [SLIDER, VERTICAL, OSC.
24 11004100 [ANCHOR, OSC GEAR BOX
25 [11004003 |ASSEMBLY, OSCILLATOR WORM GEAR
26 111004200 [COVER, OSCILLATOR GEAR
27 (11004220 |GASKET - COVER, OSCL GEAR
28 |036-10-408 [1/4-20 UNC X 1/2" LG SHCS
29 1024-10-4 WASHER, LOCK. 1/4" SPRING LOCK

° e NN === === |=]=]|=[=o]=]|=]|=|a]N]= NN A== o N

%}

WEB PRESS CORPORATION
PROPRIETARY INFORMATION
THIS DOCUMENT CONTAINS TRADE SECRETS

PROTECTED BY THE
UNIFORM TRADE SECRETS ACT (RCW 19108).

TOLERANCES W

TITLE

(ECCEPT AS SHOWN)

FRACTIONAL

1132

DATE | SYM REVISION RECORD DR | CK
8O3 | A NEW RELEASE Gv|BC
0128 | B UPDATE ITEM 13, 14, ADD 28,29 GS | RG

WEB PRESS CORPORATION
22023 68th AVENUR SOUTH

KENT, WASHINGTON 98032

ASSEMBLY, OSCILLATOR MECHANISM

DECIMALS

XX t 01| DRAWN:

XXX £ 005

ANCGLES E3

G VARGAS

B |ReVised88(44§8100

DO NOT SCALE DRAWING

MODILED BY.

APPROVALS

SHEET OF REV.
[T 172" 8B

5

b 4

3

GV|
1

BC S NTS |m|L /1103
I

2 1




5 N 4 | 3 | 2 | 1

DATE SYM REVISION RECORD DR | CK

1103 A NEW RELEASE GV|BC

WEEB PRESS LLC

707 EAET "D™ BTREET

TACOMA, WATHINGTON RE439
WEB PRESS CORCRAION sy |TITLE

AS SHi
PRPREAR INRATON [T =+  ASSEMBLY, OSCILLATOR MECHANISM
s neyowes worsiaes [T | ™ G VARGAS [ ‘ 520108100
UNIGM TRUY SERBACTRCW 19108y R T I"""‘“""“* BC [~ ™ a3 2" 2] A
5 T 2 T 3 T 2 T 1

Revised 6/27/2019
NOTE: This version is STANDARD on most models.




8 7 . 4 | 3 2 1
ITEM PART DATE REV. DR cK
NO. | NUMBER DESCRIPTION Qry. 7/20/2007 A NEW RELEASE GV BC

1 |024-10-5 5/16" @ WASHER, SPRING LOCK, ZINC 2
2 |024-106 3/8" @ WASHER, SPRING LOCK, ZINC 2
3 |024-30-4 1/4" HIGH COLLAR LOCK WASHER 3
4 |024-30-5 5/16" HIGH COLLAR LOCK WASHER 4
5 |030-40-010 10mm EXTERNAL SNAP RING 1
6 |030-50-125 1 1/4" @ INTERNAL SNAP RING 1
7 [030-50-175  |13/4 @ INTERNAL SNAP RING 2
8 [030-51-046  |.046" SNAP RING EXTERNAL 1
9 [030-51-087  |7/8" EXTERNAL SNAP RING 2
10 |036-10-412 1/4-20 X 3/4" LG. SHCS 3
11 |036-10-512 5/16-18 X 3/4" LG. SHCS 4
12 |036-10-544 5/16-18 UNC X 2 3/4" LG. SHCS 2
13 |036-10-616 3/8-16 UNC X 1.0" LG SHCS 2
14 |080-10-6 3/8" FLAT WASHER 2
15 [001101 10 X 30 X 14.29 DOUBLE ROW BEARING 1
16 (001104 12 X 32 X 15.88 DOUBLE ROW BEARING 1
17 |001106 BEARING #1630 DC, OSC. WORM GEAR 2
18 1002071 LINEAR BEARING 1
19 |000304 3/16 X 3/8 WOODRUFF KEY 1
20 |067079 WORM GEAR, BOSTON H1618 1
21 |11003350 CLAMP, OSC. GEAR BOX 1
22 (11004200 COVER, OSCILLATOR GEAR 1
23 (11030610 OSCILLATOR MOUNT 1
24 111030620 OSCILLATOR MOUNT P1 1
25 (11030650 SHAFT 1
26 |11030660 WORM GEAR & DRIVE PINION ASSEMBLY 1
27 (11030690 SLIDE GUIDE 1
28 11030700 OSCILLATOR BEARING MOUNT P1 1
29 11030720 BEARING MOUNT 1
30 11030730 SPACER, SHORT 1
31 [11030740 SPACER, LONG 1
32 (11004220 GASKET - COVER, OSCL GEAR 1

WEE PRESS LLC

701 EAST "™ 8TREET

TACTMA, WALHINGTON 82429

WEB PRESS CORPORATION coammmassmomy | TITLE
PROPRIETARY INFORMATION [rixiony o OSCILLATOR, MECH. PAGE 1
THIS DOCUMENT CONTAINS TRADE SECRETS U'\: N':“ o e ﬂv:%' é\\\\/\ ]g T 520108101
UNIFORM TRADE SECRETS ACT (RCW 19108). | l:\" — N"‘ &‘_::"\’}““ w ‘ NS B T NS [n\u 0720007 [\J L [m\ Y
8 T 7 T 6 T 5 T 4 T 3 T 2 T 1

NOTE: This version was OPTIONAL on some models.
32 Revised 6/27/2019




WEB PRESS CORPORATION

PROPRIETARY INFORMATION

THIS DOCUMENT CONTAINS TRADE SECRETS
PROTECTED BY THE

UNIFORM TRADE SECRETS ACT (RCW 19108).
i 4

3 2
DATE REV. DESCRIPTION DR CK
7/20/2007 A See Sheetl GV BC
D
Cc
.
B
WEE PRESS LLC
707 EART "D7 3TREET
TACOMA, WATHINGTON B2429
TOLERANCES e
(ECCEPT AS SHOWN)
AN o OSCILLATOR, MECH. PAGE 1
DECIMALS XX £ 01| DRAWN. TIT [ DW <O
WGy B 520108101
ANGLES +1° ["VMODIID BY: APPROVALS % iy
DO NOT SCALE DRAWNG |GV BC [~ NTS |Dm' 07/20/07 |'\‘ ) [m A
! 3 ! 2 1
Revised 6/27/2019

33

NOTE: This version was OPTIONAL on some models.



8

I 7 !

2 | 1

TEM[ _ PART
No.| NUMBER DESCRIPTION QY.
1 [024-30-4 _|1/4"HIGH COLLAR LOCK WASHER 4
2 |036-10-410 [1/4-20 X 5/8"LG. SHCS 4
3 [036-10-616 [3/8-16 UNC X 1.0"LG SHCS 2
4 [024-10-6 _|3/8"@ WASHER, SPRING LOCK, ZINC 6
5 [080-10-6  |3/8" FLAT WASHER 2
6 036-10-652 [3/8-16 UNC X 3.25" LG SHCS 1
7 1036-10-648 [3/8-16 UNC X 3.0" LG SHCS 4
8 |024-30-6 _[3/8"HIGH COLLAR LOCK WASHER 1
9 024-10-5 _[5/16" @ WASHER, SPRING LOCK, ZINC 2
10 [036-10-556 |5/16-18 UNC X 3 1/2"LG. SHCS 2
11 001074 |BEARING #1630 DC, OSC. WORM GEAR | 4
12 [005001 WASHER, THRUST (TRA-1220) 1
13 [005004 _|WASHER, THRUST (TRB-1220) 1
14 |030-50-162 |1.625 SNAP RING INTERNAL 1
15 [067079 |WORM GEAR, BOSTON H1618 1
16 [11003350 _|CLAMP, OSC. GEAR BOX 2
17 11003400 _|SPACER 2
18 [11003450 _|CAP, OSC GEAR BOX 1
19 11003500 |[BOTTOM, OSC. GEAR BOX 1
20 [11003600 _|SIDE, OSCILLATOR GEAR BOX 1
21 [11003650 _|OSCILATOR GEAR BOX LONG 1
22 [11003701 _[SLIDER, VERTICAL, OSC. 1
23 [11003750 _|ANCHOR, OSC GEAR BOX 1
24 [11004050 |SLIDER, VERTICAL, OSC. 1
25 [11004003 _|ASSEMBLY, OSCILLATOR WORM GEAR 1
26 [11004200 _|COVER, OSCILLATOR GEAR 1
27 [11004220 |GASKET - COVER, OSCL GEAR 1
28 |036-10-408 [1/4 - 20 UNC X 1/2" SHCS 2
29 [024-10-4 _|WASHER, LOCK, 1/4 SPRING LOCK 2

WEB PRESS CORPORATION
PROPRIETARY INFORMATION
THIS DOCUMENT CONTAINS TRADE SECRETS

PROTECTED BY THE
UNIFORM TRADE SECRETS ACT (RCW 19108).

TOLERANCES
(ECCEPT AS SHOWN)

FRACTIONAL 1132

DATE SYM REVISION RECORD DR [ CK
11103 A NEW RELEASE GV|BC
101218 B CHANGES TO 12, 13; ADDITION OF 28, 29 GS |RG

mYaV/4

WEB PRESS CORPORATION
22023 68th AVENUR SOUTH

KENT, WASHINGTON 98032

TITLE

ASSEMBLY, OSCILLATOR MECHANISM

DECIMALS XX £ 0l

XXX + 005

ANGLES P

DRAWN:

G VARGAS

DO NOT SCALE DRAWING

APPROVALS

; [ReViseI835318200

REV B

5 Y 4

! 3

o GV| BC
[

SCALE NTS |I!\H S/IVO; |~HHI I OF 2
2 I 1




5 N 4 | 3 | 2 | 1

DATE SYM REVISION RECORD DR | CK

1103 A NEW RELEASE GV|BC

WEEB PRESS LLC

707 EAET "D" BTREET
TACOMA, WATHINGTON 82434
WEB PRESS CORCRAICN ooty |TITLE
A
PRPREAR INRATON [T =+  ASSEMBLY, OSCILLATOR MECHANISM
) — —
THS [OULMENICONANS RV SECIE e wre MM G VARGAS B ‘ 520108200
UNIOM TRUE SERBATRCW 19108y R T I"""‘“""“* BC [~ ™ a3 2" 2] A
5 T ) T 3 T 2 T 1

Revised 6/27/2019

NOTE: This version is STANDARD on most models.




8 7 . 4 | 3 2 1
DATE REV. DESCRIPTION DR CK
lI‘%M NSQEER DESCRIPTION Qry. 7/20/07 A NEW RELEASE GV BC

1 |024-10-5 5/16" @ WASHER, SPRING LOCK, ZINC 2
2 |024-106 3/8" @ WASHER, SPRING LOCK, ZINC 2
3 |024-30-4 1/4" HIGH COLLAR LOCK WASHER 3
4 |024-30-5 5/16" HIGH COLLAR LOCK WASHER 4
5 |030-40-010 10mm EXTERNAL SNAP RING 1
6 |030-50-125 1 1/4" @ INTERNAL SNAP RING 1
7 [030-50-175  |13/4 @ INTERNAL SNAP RING 2
8 [030-51-046  |.046" SNAP RING EXTERNAL 1
9 [030-51-087  |7/8" EXTERNAL SNAP RING 2
10 |036-10-412 1/4-20 X 3/4" LG. SHCS 3
11 |036-10-512 5/16-18 X 3/4" LG. SHCS 4
12 |036-10-544 5/16-18 UNC X 2 3/4" LG. SHCS 2
13 |036-10-616 3/8-16 UNC X 1.0" LG SHCS 2
14 |080-10-6 3/8" FLAT WASHER 2
15 (000304 3/16 X 3/8 WOODRUFF KEY 1
16 (001101 10 X 30 X 14.29 DOUBLE ROW BEARING 1
17 001104 12 X 32 X 15.88 DOUBLE ROW BEARING 1
18 (001106 BEARING #1630 DC, OSC. WORM GEAR 2
19 |002071 LINEAR BEARING 1
20 |067079 WORM GEAR, BOSTON H1618 1
21 |11003350 CLAMP, OSC. GEAR BOX 1
22 (11004200 COVER, OSCILLATOR GEAR 1
23 (11030610 OSCILLATOR MOUNT 1
24 111030630 OSCILLATOR MOUNT P2 1
25 (11030650 SHAFT 1
26 |11030660 WORM GEAR & DRIVE PINION ASSEMBLY 1
27 (11030690 SLIDE GUIDE 1
28 11030710 OSCILLATOR BEARING MOUNT P2 1
29 11030720 BEARING MOUNT 1
30 11030730 SPACER, SHORT 1
31 [11030740 SPACER, LONG 1
32 (11004220 GASKET - COVER, OSCL GEAR 1

WEE PRESS LLC

701 EAST "™ 8TREET

TACTMA, WALHINGTON 82429

WEB PRESS CORPORATION coammmassmomy | TITLE
PROPRIETARY INFORMATION [rixiony o OSCILLATOR, MECH. PAGE 2
THIS DOCUMENT CONTAINS TRADE SECRETS U'\: N':“ o e ﬂv:%' é\\\\/\ ]g T 520108201
UNIFORM TRADE SECRETS ACT (RCW 19108). | l:\" — N"‘ &‘_::"\’}““ w ‘ NS B T NTS [n\u 072007 [\J e [m\ Y
8 T 7 T 6 T 5 T 4 T 3 T 2 T 1

NOTE: This version was OPTIONAL on some models
36 Revised 6/27/2019




| 5 i 4 | 3 2 1

DATE REV. DESCRIPTION DR CK

07/20/07 A NEW RELEASE GV BC

WEE PRESS LLC

709 EAET "D° 8TREET
TACTMA, WATHINGTON 82434

WEB PRSS CORCRAICN ooty |TITLE

P RPRETAR INCRMATON oo e OSCILLATOR, MECH. PAGE 2

THS DUUMENICONUS RUY SECE prome 008 E‘\} ﬁ o 520108201
UNIRM TR SER B ACTRCW 10108y [P0 ¥ ev B T TS ™ 072007 ™ 2" 2" A
T T T T
E 7 3 2 1

Revised 6/27/2019

NOTE: This version was OPTIONAL on some models




8 i 7 i 4 3 2 1 1
REVISIONS
lL%M NEQETER DESCRIPTION i DATE REV. DESCRIPTION DR cK
1 _{024-10-5 5/16" @ WASHER, SPRING LOCK, ZINC 2 10/16/2018] 8 NUMBER CHANGES 13, 14, ITEMS 28,29 ADDEDTOPIC | GS RG
2 |024-10-6 3/8" @ WASHER, SPRING LOCK, ZINC 6
3 |024-30-4 1/4" HIGH COLLAR LOCK WASHER 4
4 |024-30-6 3/8" HIGH COLLAR LOCK WASHER 4
5 ]030-50-162 1.625 SNAP RING INTERNAL 1
6 ]036-10-410 1/4-20 X 5/8" LG. SHCS 4
7 |036-10-556 5/16-18 UNC X 3 1/2" LG. SHCS 2
8 |036-10-616 3/8-16 UNC X 1.0" LG SHCS 2
9 |036-10-648 3/8-16 UNC X 3.0" LG SHCS 4
10 |036-10-652 3/8-16 UNC X 3.25" LG SHCS il
11 {080-10-6 3/8" FLAT WASHER 2
12 1001074 BEARING #1630 DC, OSC. WORM GEAR 4
13 [005001 WASHER, THRUST (TRA-1220) ]
14 [005004 WASHER, THRUST (TRB-1220) 1
15 002083 .375 D X .875 OD NEEDLE BEARING 1
16 067079 WORM GEAR, BOSTON H1618 1
17 11003350 CLAMP, OSC. GEAR BOX 2
18 (11003400 SPACER 2
19 (11003451 CAP, OSC GEAR BOX, #2 1
20 11003501 BOTTOM, OSC. GEAR BOX, #2 1
21 111003601 SIDE, OSCILLATOR GEAR BOX, #2 i)
22 111003650 OSCILATOR GEAR BOX LONG 1
23 |11004050 SLIDER, VERTICAL, OSC. i
24 111004101 ANCHOR, OSC GEAR BOX, #2 1
25 11004003 ASSEMBLY, OSCILLATOR WORM GEAR, #2 1
26 |11004200 COVER, OSCILLATOR GEAR 1
27 111004220 GASKET - COVER, OSCL GEAR 1
28 |036-10-408 |1/4-20 UNC X 1/2” LG SHCS 2
29 |024-10-4 WASHER, LOCK, 1/4” SPRING LOCK 2
O D
@ | WEB PRESS LLC
701 EAST "D" STREET
“’ TN eV TACOMA, WASHINGTON 98421
PROPRIETARY INFORMATION [ OSC. MECHANISM ASS'Y, PAGE #1
THIS DOCUMENT CONTAINS TRADE SECRETS [*- o el ZB ﬁ ‘R‘e?‘/ised&éﬂ 108102
PROTECTED BY THE ANGLES +1° [NODTD BY APTROVALS
UNIFORM TRADE SECRETS ACT (RCW 19108), (A58 — 7B _ I ST N
8 T 7 i 4 T 3 I 2 ! 1




8 | 7 " 4 | 3 | 2 | 1
REVISIONS
lL%M NEQ@ER DESCRIPTION e DATE REV. DESCRIPTION DR oK
1 |024-30-4 1/4" HIGH COLLAR LOCK WASHER 4 10/17/18 B REVERSED 12,13; ADDED 28,29 GS RG
2 |036-10-410  [1/4-20 X 5/8" LG. SHCS 4
3 |036-10-616  [3/8-16 UNC X 1.0" LG SHCS 2
4 |024-10-6 3/8" @ WASHER, SPRING LOCK, ZINC 6
5 |080-10-6 3/8" FLAT WASHER 2
6 |036-10-652  |3/3-16 UNC X 3.25" LG SHCS 1
7 |036-10-648  [3/8-16 UNC X 3.0" LG SHCS 4
8 [024-30-6 3/8" HIGH COLLAR LOCK WASHER 1
9 |024-10-5 5/16" @ WASHER, SPRING LOCK, ZINC 2
10 |036-10-556  |5/16-18 UNC X 3 1/2' LG. SHCS 7
11001074 BEARING #1630 DC, OSC. WORM GEAR 4
12005001 WASHER, THRUST (TRA-1220) 1
13005004 WASHER, THRUST (TRB-1220) 1
14 002083 375 ID X .875 OD NEEDLE BEARING 1
15 ]030-50-162  [1.625 SNAP RING INTERNAL 1
16 |067079 WORM GEAR, BOSTON H1618 1
17 11003350  |CLAMP, OSC. GEAR BOX 2
18 [11003400  [SPACER 2
19 (11003451 CAP, OSC GEAR BOX, #2 1
20 11003501 BOTTOM, OSC. GEAR BOX, #2 1
2111003601 SIDE, OSCILLATOR GEAR BOX, #2 1
22 11003650  |OSCILATOR GEAR BOX LONG 1
23 11003751 ANCHOR, OSC GEAR BOX, #2 1
24 11004050 |SLIDER, VERTICAL, OSC. 1
25 11004003 |ASSEMBLY, OSCILLATOR WORM GEAR, #2 1
26 11004200 |COVER, OSCILLATOR GEAR 1
27 11004220 |GASKET - COVER, OSCL GEAR 1
28 |036-10-408 | 1/4 - 20 UNC X 1/2” SHCS 2
29 [024-104 | WASHER, LOCK, 1/4” SPRING LOCK 2
WEB PRESS LLC
701 EAST "D" STREET
R —— oA - TACOMA, WASHINGTON 98421
PROPRIETARY INFORMATION [frcion - OSC. MECHANISM ASS'Y, PAGE#2
THIS DO(“LIMPEE[L _F;SII\E[ SIEYS%[IKEAL)E SECRETS L:: IL\[‘:L\ \\:\1 ixi&;l! Eé\ E l>R'e\7lse%%§202
UNIFORM TRADE SECRETS ACT (RCW 19108). |‘>o> e SO %E““ o | APRONALSE T3 |mu oo |>w ] |u|\ B
8 T 7 ¥ 4 T 3 I 2 ! 1




8 ! 7 ! 6 ! 5 + 4 ! 3 ! 2 ! 1
DATE | SYM REVISION RECORD DR | CK
I?\-IEOM NSQEER DESCRIPTION QY. 07/23/07] A NEVSV(;ELEACSOE qv
1 001016 1"1D X 2.0472 OD SEALMASTER 4
2 |001068 BEARING, #RALO12NPP, GUIDE ROLLER 4
3 1021058 COMPRESSION SPRING 4
4 1032034 11/2 X 2 3/8 SPLIT SET COLLAR 4
5 [514640 INK FORM ROLLER 2 7/8" @ 2
6 111000420 SPACER, INK MOUNTING 4
7 111000550 SPACER, INK MOUNTING 4
8 [11000650 INK ROLLER 2
9 [11006150 CASTING MACHINED, TOP FORM ROLLER 4
10 11006200 SCREW, HANGER BRACKET 8
11 (11006250 CASTING MACHINED, LOWER HANGER 4
12 [11006300 SHAFT, FORM ROLLER 2
13 (11006310 SHAFT, FORM ROLL 2
14 111006350 WASHER, HANGER BRACKET 12
15 (11020050 STUD, FORM ROLLER HACGER MNTG 4
16 [11020100 STUD, FORM ROLLER HANGER MNTG 4
| WEEB PRESS LLC
701 EART "D” STREET
TACOMA, WATHINGTON RE43
Web Press Corporation (ETCOCLEESSJ:H%?N; TITLE
Proprietary Information FRACTIONAL +1/32 FORM ROLLER ASSEMBLY
This document contains trade secrets promALS xX;xzio'DO; e G VARGAS Sg e 520109000
Uniform Tradgrgteegrtgg LR:::Q;CW 19.108). ANGLES * 1] MoDELED BY GV APPROVALS SCALI . DATE FEET OF REV.
DO NOT SCALE DRAWING 1:10 | 07/23/07 r 1 2 A
8 T 7 T 6 T 5 ¥ 4 T 3 T 2 T 1

38 Revised 6/27/2019



S f I 3 I !
DATE | SYM REVISION RECORD DR | CK
07/23/07] A NEW RELEASE v
C
e
B
A
I WEE PRESS LLC

07 EAET "D BTREET
TACOMA, WATHINGTON BE429
Web Press Corporation R TITLE
(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 FORM ROLLER ASSEMBLY
Cl S J DRAWN: SIZE | DWG. NO.
This document contains trade secrets promAL Y0k 008 G VARGAS B 5 20 109000
Uniform Trads Sames %ﬁ’}%ow 19.108) ANGLES * [ WooELED BY EERROYALS = o T
e DO NOT SCALE DRAWING GV 1:4 | 07/23/07 |s 272 A
T 2 T 3 I 2

39

Revised 6/27/2019 !



8 | 7 L 4 \ 3 \ 2 | 1
ITEM PART DATE | SYM REVISION RECORD DR | CK
NO. | NUMBER DESCRIPTION QY. 072307 _A NEW RELEASE il

1 |024-30-4 1/4" HIGH COLLAR LOCK WASHER 4
2 |030-51-025 1/4" @ EXT. SNAP RING 2
3 |036-10-408 1/4-20 X 1/2" LG. SHCS 4
4 ]036-10-420 1/4-20 X 1.25" LG. SHCS 2

5 [011092 OILITE BUSHING 4 D
6 11006520 CYLINDER 1 1/4" X 2" (122-DP) 2
7 111005800 SHAFT, FORM ROLL CAM 2
8 [11005850 CAM, FORM ROLLER 4
9 [11005902 ACTUATOR ARM 2
10 |11015953 MOUNTING PIN 2

C

e

B

A

| WEB PRESS LLC
T09 EART "C™ BTREET
TACOMA, WATHINGTON 82421
Web Press Corporation e o TITLE
(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 ON/OFF FORM SHAFT
+ DRAWN: SIZE | DWG. NO.
This document contains trade secrets promALS xx‘;xfooog G VARGAS B 5 20 1 10000
Uniform T dprglectetd %y :hECW 19.108 ANGLES +1°[ WODELED BY APPROVALS e — — —
niform Trade Secrets Act ( 108). DO NOT SCALE DRAWING GV SNE 18 | 07/23/07 r 1 2 I_A
8 T 7 f 4 T 3 T 2 T 1

40

Revised 6/27/2019



! Z ! 6 | 5 f 4 L 3 L 2 L |

DATE | SYM REVISION RECORD DR | CK

07/23/07] A NEW RELEASE v

P R

Web Press Corporation
Proprietary Information

This document contains trade secrets
protected by the

Uniform Trade Secrets Act (RCW 19.108).

WEB PRESS LLC
707 EAET "D 3TREET

TACOMA, WASTHINGTON BE429

TOLERANCES e —
(ECCEPT AS SHOWN)
PRACTIONAL T ON/OFF FORM SHAFT
DECIMALS xx';(x:t,ogsj DRAWN G VARGAS sg ‘DWG NG. 520110000
ANGLES +1°[ ODELED BY APPROVALS
GV

DO NOT SCALE DRAWING

SCAE 4.5 |DATE 07/23/07 FHEETZ OF 2 W

41

i 4

3

2 Revised 6/27/2019 !



I 5 ' I 3 I 2 I 1
DATE | SYM REVISION RECORD DR [ CK
07/23/07] A NEW RELEASE gV
D
c c
] =
B B
A
A | WEB PRESS LLC
707 EAET "D" STREET
TAGOMA, WALHINGTON BE424
Web Press Corporation (Tc()cLERi’:CoE " ) TITLE
(E( EPT AS SHOWN;
ITEM PART Proprietary Information FRACTIONAL +1/32 WATER PAN ASSEMBLY
NO. | NUMBER DESCRIPTION Qry. S e ToweTo
3 DECIMALS XX £ .01
This document contains trade secrets XXX + .005 G VARGAS B 5 20 1 1 1000
1 [11019550 ASSEMBLY, DAMPENER PAN L.H. 1 Uniforn TralCted byt ANGLES ppr . . - —
2 [11019600  [ASSEMBLY, DAMPENER PAN RH. 1 niform Trade Seorets Act ( 108) DO NOT SCALE DRAWING GV N A4 P o0723/07 1 T2 A
8 T 7 ¥ 4 T 3 T 2 T 1
42

Revised 6/27/2019



0O

3 I

2 L 1

DATE

SYM

REVISION RECORD DR | CK

07/23/07]

NEW RELEASE qu

| WEB PRESE LLC

Web Press Corporation
Proprietary Information
This document contains trade secrets

protected by the
Uniform Trade Secrets Act (RCW 19.108).

707 EAET "D" 8TREET
TACOMA, WATHINGTON B2429

TOLERANCES TTTLE
FRACT[IEC;:f\I(j:.PT B +1/32] WATE R PAN ASSEMBLY
;J::.I::LS xx‘;(xit,gé:% DRAWN G VARGAS sg ‘DWG NG 520111000

DO NOT SCALE DRAWING

W’W 4 P 07723007 T 2 " 2] A |
T

43

' 4

3

2 Revised 6/27/2019 !



8 7 | 3 5 § 4 i 3 i 2 | 1

DATE REV. DR cx

TL%M NS:'I;ER s, 2 s 2-20-12 A NEW RELEASE B

1 |030-50-106  |1.06" SNAP RING INTERNAL. 2 8312 8 TEM #10 WAS P/N 001068, ECN 12-0779 8

2 |030-50-162  |162 SNAP RING INTERNAL 4 5-30-17 c ITEM#2 CHANGED TO 162 FROM 156; TEM 25 ADDED RG
3 |030-51-046 046" SNAP RING EXTERNAL 3
4 |030-51-078 25/32 SNAP RING EXTERNAL 1
5 |036-10-408 1/4-20 X 1/2° LG. SHCS 2
6 |036-50-408 1/4-20 UNC X 1/2" LG FHCS 4
7 |037-10-408 1/4-20 UNC X 1/2" LG HHCS 2
8 |080-109 916" FLAT WASHER 2
9 001131 RADIAL BEARING, 12/28/8 MM WIMICROPOLY 2
10 |- 8 :
11 |001132 RADIAL BEARING 20/42/12 MM WIMICROPOLY 2
12 |032002 34 x 1 1/4 SET-COLLAR 1H 2
13 |090406 7/8" 1.D. BRUSH 1
14 |11000670 2 3/8° @, ROLLER, WATER 1
15 |11018950 PLATE, DAMPENER SIDE 1
16 |11019000 PLATE, DAMPENER SIDE 1
17 11018201 PAN ROLLER 1
18 (11019250 ECCENTRIC, PAN ROLLER 2
19 [11019451 SHAFT, BRUSH ROLLER 1
20 |11020260 ]WEAR STRIP, DAMPENER SHAFT 2
21 [11020700 SHAFT, DAMPENER ROLLER 1
22 11021350 GEAR, PAN ROLLER 1
23 11022130 PULLEY, BRUSH DRIVE 1
24 111002290 BOLT, WATER PAN 2
25 | 036-21-410 |SCREW,SOC HD CAP,1/4-20NC X 5/8.8S | 4

WEB PRESS LLC
701 EAST “D" STREET
TACOMA, WASHINGTON 98421
WEB PRESS LLC o om [T ;
PROPRIETARY INFORMATION [foiove BRUSH MODULE ASS'Y PAGE 1
THIS DOCUMENT CONTAINS TRADE SECRETS i i a1 - | E i 520112101
RAOTEC ANCAES 1 [omnom TRCVALS
UNIFORM TRADE SECRETS ACT (RCW 19108), 7B l . I N I
8 T 7 4 5 f 4 T 3 f 2 I 1

Revised 6/27/2019




WEB PRESS LLC
701 EAST "D" STREET
TOLERANCES TACOMA, WASHINGTON 98421

WEB PRESS LLC (ECCEPT AS SHOWN) TITLE
PROPRIETARY INFORMATION [morcions P BRUSH MODULE ASS'Y PAGE 1
THIS DOCUMENT ('QNI/\IV\S TRADE SECRETS DECAES X\sxii(\i;g o ZB B o 520 1 1 2 10 1
) PROTECTED BY THE o[ anaus +1° [ToDAr ATPROVALS
UNIFORM TRADE SECRETS ACT (RCW 19.108). o NOT ST DWG SCALE 13 ‘mn, 22012 ‘mm B o P ‘m\ C
7 6 5 i 4 T 3 T 2 T 1

Revised 6/27/2019




8 7 | 3 5 § 4 i 3 i 2 i 1

DATE REV. DESCRIPTION DR cx

TL%M NS:'I;ER s, 2 s 2-20-12 A NEW RELEASE B

1 |030-50-106  |1.06" SNAP RING INTERNAL. 2 8312 8 ITEM #10 WAS P/N 001068, ECN #12-0780 8

2 |030-50-162  |162 SNAP RING INTERNAL 4 5-30-17 c ITEM # 2 MODIFIED TO-156; ITEM #25 ADDED RG

3 |030-51-046 046" SNAP RING EXTERNAL 3

4 |030-51-078 25/32 SNAP RING EXTERNAL 1

5 |036-10-408 1/4-20 X 1/2° LG. SHCS 2

6 |036-50-408 1/4-20 UNC X 1/2" LG FHCS 4

7 |037-10-408 1/4-20 UNC X 1/2" LG HHCS 2

8 |080-109 916" FLAT WASHER 2

9 001131 RADIAL BEARING, 12/28/8 MM WIMICROPOLY 2

10 |- B -

11 |001132 RADIAL BEARING 20/42/12 MM WIMICROPOLY 2

12 |032002 34 x 1 1/4 SET-COLLAR 1H 2

13 |090406 7/8" 1.D. BRUSH 1

14 11002280 BOLT, WATER PAN 2

15 |11018950 PLATE, DAMPENER SIDE 1

16 |11019000 PLATE, DAMPENER SIDE 1

17 11021350 GEAR, PAN ROLLER 1

18 (11019201 PAN ROLLER 1

19 11019250 ECCENTRIC, PAN ROLLER 2

20 |11019451 SHAFT, BRUSH ROLLER 1

21 (11022130 PULLEY, BRUSH DRIVE 1

22 11020260 WEAR STRIP, DAMPENER SHAFT 2

23 11020700 SHAFT, DAMPENER ROLLER 1

24 11000670 2 3/8" @, ROLLER, WATER 1

25 |036-21-410 |SCREW,SOC HD CAP,1/4-20NCX5/8SS | 4

WEB PRESS LLC
701 EAST "D" STREET
— S TACOMA, WASHINGTON 98421
WEB PRESS LLC (ECCEPT AS SHOWN] TTILI v
PROPRIETARY INFORMATION [fia BRUSH MODULE ASS'Y PAGE 2
THIS DOCUMENT CONTAINS IRADE SECRETS i o] B e EI, ; 520112201
UNIFORM TRADE SECRETS ACT (RCW 19.08) e | 2B ll - - e R
8 T 7 4 5 f 4 T 3 f 2 I 1

Revised 6/27/2019




WEB PRESS LLC
701 EAST "D" STREET

TACOMA, WASHINGTON 98421

WEB PRESS LLC sy [TITCE
(ECCEPT AS SHOWN)
PROPRIETARY INFORMATION i iona = BRUSH MODULE ASS'Y PAGE 2
THIS DOCUMENT CONTAINS TRADE SECRETS | w | "M ZB B o 520 1 1220 1
UNIFO! PROTECTED BY TI “:/ - ANGLES + I° [[MODFLED BY APPROVALS S
ORM TRADE SECRETS ACT (RCW 19108). (e B - 3 ‘mn, 32002 ‘mnl D) ‘m\ C
7 6 5 i 4 T 3 T 2 T 1

Revised 6/27/2019




8 L 7 L 6 L 5 4 4 L 3 L 2 | 1

DATE | SYM REVISION RECORD DR | CK
ILI(E)M NSQEIER DESCRIPTION QY. 07/23/07] A NEVSV(;ELEACSOE v
1 [024-10-6 3/8" SPRING LOCK WASHER 4
2 |036-10-408 1/4-20 X 1/2" LG. SHCS 4
3 |036-10-620 3/8-16 UNC X 1.25" LG SHCS 4
4 ]036-20-9912  |10-32 UNF X .75 LG SHCS 8
5 001072 BEARING, 6006-2RS 2
6 001073 BEARING, 6006-2RSNR 2
7 030016 1 3/16 EXTERNAL SNAP RING 2
8 1040108 GEAR MOTOR DAMPENER DRIVE 2
9 (11021400 SHAFT, PAN ROLLER MOTOR 2
10 |11021450 GEAR, PAN ROLLER MOTOR 2
11 |11021500 PLATE, PAN ROLLER DRIVE 2
12 |11021550 KEY, PAN ROLLER DRIVE 2

| WEB PRESS LLC

707 EAET "D™ 8TREET
TACCOMA, WATHINGTON BE421

Web Press Corporation e o TITLE

(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 WATER DRIVE ASSEMBLY
DECIMALS XX £ 01| DRAWN: SIZE | DWG. NO.
This document contains trade secrets XXX + 005 G VARGAS B 5 20 1 1 3000
Uniform Trads Semets t/’flc:rzacvvwms) ANGLES * 1] MoDELED BY APPROVALS g e o e
e DO NOT SCALE DRAWING GV 14 | 07/23/07 r 1 2 A
8 T 7 ¥ 4 T 3 T 2 T

48

Revised 6/27/2019




Web Press Corporation
Proprietary Information

This document contains trade secrets
protected by the

Uniform Trade Secrets Act (RCW 19.108).

! 3 I 2 I 1
DATE | SYM REVISION RECORD DR | CK
07/23/07] A NEW RELEASE v
D
C
e
B
A
WEE PRESS LLC
7071 EAET "D 3TREET
TACOMA, WALTHINGTON B2429
TOLERANCES —
(ECCEPT AS SHOWN)
—"""* WATER DRIVE ASSEMBLY
\WN: SIZE DWG. NO.
DEONRS e G VARGAS B ‘ 520113000
ANGLES + 1°| MODELED BY.
DO NOT SCALE DRAWING GV . SAE 1.3 |DATE 07/23/07 FHEET 2 %2 A

49

¥ 4

I 3

2 Revised 6/27/2019 !



8 | 7 4 4 | 3 | 2 | 1
DATE | SYM REVISION RECORD DR | CK
07/23/07] A NEW RELEASE qv
TV wDieEs DESCRIPTION QY.
1 [024-10-4 1/4" SPRING LOCK WASHER 4
2 |024-10-5 5/16 SPRING LOCK WASHER 12
3 |036-10-408 1/4-20 X 1/2" LG. SHCS 2
4 1037-10-408 1/4-20 UNC X 1/2" LG HHCS 2
5 [037-10-510  [5/16-18 UNC X 5/8" HHCS 8
6 |037-10-520 5/16-18 UNC X 1 1/4" HHCS 4
7 |037-10-548 5/16-18 UNC X 3" HHCS 2
8 ]039-10-5 5/16-18 HEX NUT 2
9 |080-30-5 5/16" STUD WASHER 8
10 (001078 IDLER BEARING 2
11 |040055 1/4 HP BRUSH MOTOR 1
12 |040057 1/4 HP BRUSH MOTOR 1
13 |048501 4 PIN MALE RECEPT. W/12" LEAD 2 l—
14 |060056 BELT 2 HEEA':E.E;S,.;%
15 822170 DRIVE PULLEY, BRUSH ROLL 2 TACOMA, WALHINGTON BE429
16 |11022020 MOUNT, MOTOR 2 Web Press Corporation (ETCOCLEESSJ:H%?N; TITLE '
17 [11022040  [PIVOT MOTOR MOUNT 2 Proprietary Information o T BRUSH DRIVE ASS'Y
18 [11022081 GUARD, BRUSH DAMPENER LH ! This document contains trade secrets DECVALS xX;xzio'DO; o G VARGAS Sg e 5201 14000
19 (11022091 GUARD, BRUSH DAMPENER RH 1 _ protected by the ANGLES Py R S
20 |11022120 PIN, IDLER 2 Uniform Trade Secrets Act (RCW 19.108). oo NoT SOAE DRAG GV SAE 1.6 |DATE 07/23/07 FHEET 1 D) I_REV A
8 T 7 ¥ 4 T 3 T 2 T 1

50

Revised 6/27/2019




2 | 1

DATE | SYM

REVISION RECORD DR | CK

07/23/07) A

NEW RELEASE qu

T

Web Press Corporation
Proprietary Information
This document contains trade secrets

protected by the
Uniform Trade Secrets Act (RCW 19.108).

WEEB PRESS LLC
701 EAET "D™ 8TREET

TACOMA, WATHINGTON 82429

TOLERANCES TIE
(ECCEPT AS SHOWN) v
FRACTIONAL +1/32] BRUSH DRIVE ASS Y
e el B JARCAS B ‘ " 520114000
ANGLES + 1°| MODELED BY.
o NoT SOAE DRATING K GV APEROVALS SCALE: 1:4 |DATE 07/23/07 rHEET 2 OF 2 REV. A

51

' 4

3

2 Revised 6/27/2019 !



| 2
DATE SYM

07/24/07|

| 1
REVISION RECORD DR
NEW RELEASE

CK

A
| WEB PRESS LLC
7049 EAET "D" STREET
TACOMA, WATHINGTON BE424
. TOLERANCES
Web Press Corporation

ITEM PART

NO. | NUMBER DESCRIPTION QTY.

(ECCEPT AS SHOWN) TITLE
Proprietary Information FRACTIONAL +1/32) WATER ADJUSTMENT GUARDS
+ DRAWN: SIZE | DWG. NO.
This document contains trade secrets premae XX‘;xiiDg; G VARGAS B 5 20 1 1 5000
1 11020651 ASSEMBLY, BAFFLE P2 1 Uniform Tradzrgt:(?:gtds %::QeR CW 19.108) ANGLES + 1°[ MODELED BY APPROVALS — e T
2 [11020660 ASSEMBLY, BAFFEL P1 1 e DO NOT SCALE DRAWING GV 1:4 | 07/24/07 r 1 2 A
8 T 7 T 6 T 5 T 4 T 3 T 2 T 1
52

Revised 6/27/2019



| 2
DATE | SYM

07/24/07) A

REVISION RECORD

NEW RELEASE

DR | CK

U

WEE PRESS LLC
707 EAET "D" 3TREET
TACOMA, WATHINGTON 82429
Web Press Corporation o TITLE
(ECCEPT AS SHOWN]
Proprietary Information FRACTIONAL w32 WATER ADJUSTMENT GUARDS
DRAWN: SIZE DWG. NO.
This document contains trade secrets promaLe ~X>5;xtt-0g; G VAR GAS B | 520 1 1 5000
Uniform Tradh S %yc:QeRCWmAOS). A"G;ZSNOT — DRAWINGHS WOELEDRY: Bl [FPRROAE =14 P o747 P2 T 2 A |
T 2 T 3 I 2
53

Revised 6/27/2019 !



8 | 7 6 | 5 4 4 | 3 | 2 | 1
DATE | SYM REVISION RECORD DR | CK
07/24/07) A NEW RELEASE v
(19 -
C
b—
ITEM |  PART
No | NUMBER DESCRIPTION QrY.
1 024105 5/16 SPRING LOCK WASHER 2 B
2 |024-30-6 3/8" HIGH COLLAR LOCK WASHER 4
3 |024-30-8 1/2" HIGH COLLAR LOCK WASHER 3
4 [036-10-512  [5/16-18 X 3/4" LG. SHCS 1
5 [036-10-636  [3/8-16 UNC X 2 1/4" LG SHCS 2
6 |036-10-688  [3/8-16 UNC X 55" LG SHCS 2
7 |036-10-840  [1/2-13 UNC X 2.5" LG. SHCS 2 |
8 |036-10-888  [1/2-13 UNC X 55" LG. SHCS 1
9 [037-10-512  [5/16-18 UNC X 3/4" HHCS 1
10 |001070 BEARING, #307PP, MITER GEAR INDOOR 1
11 |001089 BEARING, 9101PP FAFNIR 2
12 |002064 50.0 X 80.0 X 8.0 OIL SEAL 2
13 [11007751  [STAND-OFF 2 |— R e A
14 [11007851  |GEAR, INPUT PINION 1 BT e BAREES
15 [11007901  [STAND-OFF, (FOR INPUT SHAFT) 1 TACOMA, WATHINGTON BE421
. TOLERANCES
16 [11007951  [PINION, IDLER LH 1 Web Press Corporation JOLERANCES | e
17 [11008001  [PINION, DRIVE RH 1 Proprietary Information prype—— T INPUT AND IDLER PINIONS
+ DRAWN: SIZE | DWG. NO.
18 ]11008060 SEAL MOUNT, PINION 2 This document contains trade secrets promALS xx‘;xfooog G VARGAS B 5 20 1 16000
19 [11008352  [SPACER, MITER GEAR SHAFT 1 _ protected by the NoLES puy EI—
20 |11008401  [PLATE, BEARING HSG 1 Uniform Trade Searets Act (RCW 16108 50 NOT SCALE DRAWING GV S5 P 0772407 P01 2 A
8 T 7 6 T 5 i 4 T 3 T 2 T 1

54

Revised 6/27/2019



I 2 ! 1
DATE | SYM

REVISION RECORD

DR
07/24/07] A NEW RELEASE v

A
WEE PRESS LLC
701 EAET "D™ 3TREET
TACOMA, WATHINGTON 52429
Web Press Corporation R TITLE
(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 INPUT AND IDLER PINIONS
Cl 8 ¥ K DRAWN: SIZE | DWG. NO.
This document contains trade secrets promAL Y0k 008 G VARGAS B ‘ 5 20 1 16000
Uniform Trads Sames E\ch?%cwmmm ANGLES * I WoDELED Y. REEROVALS = o T
e DO NOT SCALE DRAWING GV 1:2 l 07/24/07 r 272 A
7 ] 6 T 5 T 4 T 3 T 2

Revised 6/27/2019 !



8 | 7 6 | 5 4 4 | 3 | 2 | 1
DATE | SYM REVISION RECORD DR | CK
I?\-IEOM NSQEER DESCRIPTION Qry. 7/19/07 A NE\?V(I)?ELEACSOE qv

1 |024-10-4 1/4" SPRING LOCK WASHER 4
2 |024-10-6 3/8" SPRING LOCK WASHER 12
3 |024-10-10 5/8" SPRING LOCK WASHER 4
4 1024-10-12 3/4" SPRING LOCK WASHER 4
5 [024-10-14 7/8" SPRING LOCK WASHER 2
6 |024-30-12 3/4" HIGH COLLAR LOCK WASHER 4
7 |024-30-14 7/8" HIGH COLLAR LOCK WASHER 2
8 ]036-10-412 1/4-20 X 3/4" LG. SHCS 4
9 |036-10-648 3/8-16 UNC X 3.0" LG SHCS 4
10 |036-10-1240 |3/4-10 UNC X 2.5" LG SHCS 4
11 |036-20-1436  |7/8-14 UNF X 2.25 LG SHCS 2
12 |037-10-628 3/8-16 X 1 1/2" LG. HEX HEAD CAP SCREW 8
13 |037-10-1048  [5/8-11UNC X 3.0" LG HHCS 4
14 |037-10-1252  |3/4-10 UNC X 3.25" LG HHCS 4
15 |037-20-1452  |7/8-14 UNF X 3.25 LG HHCS 2
16 |037-50-612 3/8-16 UNC X .75 LG BHCS 2
17 1001068 BEARING, #RALO12NPP, GUIDE ROLLER 4
18 050202 3/8 NPT PIPE PLUG 2
19 [511260 LEVELING BOLT 4
20 [11006801 BLOCK, LOWER COVER 4
21 |11022420 SIDE FRAME, BASE G.S. 1
22 |11022430 SIDE FRAME, BASE O.S. 1
23 [11022501 BRACE, O.S. STEP 2
24 [11022653 ASSEMBLY, STEP WELDMENT 1
25 11022750 SHAFT FOR WEB GUIDE ROLLER 2
26 |11022800 ROLLER, WEB GUIDE 2
27 [11023850 STIFFENER, SIDE FRAME 1
28 11023970 STIFFENER, BASE FRAME 1
29 11023990 STIFFENER, BASE FRAME 1
30 11029741 SUPPORT, ELECTRICAL BOX 2
31 [11029930 LEVELING PAD, SELECT W/ 2511410 AS REQ'D. 4
32 |11047770 HINGE BLOCK ASSEMBLY 2

WEE PRESS LLC

701 EAET "D" 3TREET

TAGOMA, WASHINGTON 2424

Web Press Corporation (ETCOCLEESQ:HCOEV%N; TITLE
Proprietary Information FRACTIONAL 1132 ASSEMBLY, BASE FRAME
This document contains trade secrets promALS xx‘;x:io'oog e G VARGAS Sg e 5 202 10000
Uniform Tradgrgteegrtgg %):::QERCW 19.108). ANGLES * 1] MoDELED BY Gl APPROVALS SCALI . DATE FEET OF REV.
DO NOT SCALE DRAWING 1:18 | 7/19/07 r 1 2 A
8 T 7 6 T 5 i 4 T 3 T 2 T 1

56

Revised 6/27/2019




Web Press Corporation
Proprietary Information

This document contains trade secrets
protected by the

Uniform Trade Secrets Act (RCW 19.108).

| 3 | 2 | 1
DATE | SYM REVISION RECORD DR | cK
7/19/07| A NEW RELEASE v
D
C
e
B
A
WEE PRESS LLC
7071 EAET "D 3TREET
TACOMA, WALTHINGTON B2429
TOLERANCES T ——
(ECCEPT AS SHOWN)
—1""""* ASSEMBLY, BASE FRAME
SIZE DWG. NO.
WS G VARGAS B ‘ 520210000
ANGLES + 1°| "MODELED BY. (APPROVALS
DO NOT SCALE DRAWING GV SAE 110 |DATE 7/19/07 ISHEET i

57

i 4

3

2 Revised 6/27/2019 !



8 | 7 | 6 | 5 4 4 | 3 | 2 | 1

DATE SYM DR | CK
No. | nUNBER DESCRIPTION Qrv. roor] W reiEror o
1 024104 1/4" SPRING LOCK WASHER 3
2 |o24-105 5/16 SPRING LOCK WASHER 8
3 024106 3/8" SPRING LOCK WASHER 3
4 024108 1/2" SPRING LOCK WASHER 4
5 [024-30-6 3/8" HIGH COLLAR LOCK WASHER 4
6 03510828 |SHOULDER SCREW 1/2 X 1 3/4 1
7 [036-0-416  [1/4-20 X 10" LG. SHCS 4 @
8 [036-10-420  |1/4-20 X 125" LG. SHCS 3 @ 21 a @ @ @ @ @
9 [036-10520  [5/16-18 X 1.25" LG. SHCS 9 e @ @
10 |036-10612  |3/8-16 UNC X 3/4" LG SHCS 3 @ @ @
11 |036-10-640  |3/8-16 UNC X 2.5" LG SHCS 4 @ @ @ ° @
12 [036-10-828  |1/2-13 UNC X 1.75" LG. SHCS 4
13 [036-50-412  |1/4-20 UNC X 3/4" LG FHCS 2 9
14 |038-10-808  |1/4-20 X 1/2" SET SCREW 6 @ i
15 |080-10-6 3/8" FLAT WASHER 1 ST E
16 |080-305 5/16" STUD WASHER 4 e [
17 |001054 ER-16X LOW DRAG(WEB GUIDE APPL. ONLY) 2 @ y
18 |001068 BEARING, #RALOL2NPP, GUIDE ROLLER 6 \
19 |011033 BUSHING, 1.000 ID X 1.125 OD X 1.00 LG 2 @ )
20 |od0117 GEARMOTOR (ILRB2) 1
21 |041310 SENSOR (PZ-V31P) 2 @
22 |046768 STRAIN RELIEF (HEYCO 5N-7) 2
23 |050202 3/8 NPT PIPE PLUG 2 @
24 |511490 ROLLER CORE 1 @
25 900030 SHAFT, STIFFENER 1
26 |2828150 SUPPORT ROLLER 2 @ @
27 [12012940  [TUBE, WEB BREAK DETECTOR 1
28 |11012950  |BRACKET, WEB BREAK SEE P/L 11012901A 2 e
20 [11022750  |SHAFT FOR WEB GUIDE ROLLER 2
30 [11022800  |ROLLER, WEB GUIDE 3
31 |11027960  |WELDMENT, COMP. POINTER 1 @
32 |11028250  |RAIL, TOP UNIT, STEEL 1
33 [11028260  |RAIL UNIT TOP, OPERATOR SIDE 1
34 [11028301  |PLATE, COMPENSATOR 2
35 |11028341  |MOUNTING PLATE, MOTORIZED COMPENSATOR| 1
36 |11028360  |SWIVEL NUT, MOTORIZED COMP 1
37 [11028380  |MOTOR MOUNT PAD 3
38 [11028400  |SHAFT, COMP. ROLLER 1
39 [11028450  |SHAFT, COMP. PIVOT 1
40 11028500  |ARM, COMP. ADJUSTMENT 1 i
41 [11028520  |THREADED ROD ASSY 1
42 11028550  |ARM, COMP. ROLLER 2
43 111028580 INDICATOR, COMPENSATOR 1 | WEE PRESS LLC
44 11029410 BRACKET, TOP ROLLER 2 709 EAET D" 3TREET
45 |11030141  |WELDMENT, TOP SKIRT COVER 1 S , e i i ek i
46 [11030560  |DETECTOR MOUNT 2 eb Press Corporation ccemassiowny | TITLE
47 111030570 CLAMP, WEB BREAK DETECTOR 2 Proprietary Information FRACTIONAL S ASSEMBLY, FSEADVIXIE TOP
48 |11047770  |HINGE BLOCK ASSEMBLY 2 Thisdocument contans rade secrel E::‘L“::LS xx‘ixffoj% G VARGAS B 520220000
Uniform Trade Secrets Act (RCW 19.108). oo NoT SOAE DRAG MODELEDBY GV APPROVALS SAE 1.12 |DATE 7/10/07 FHEET 1 ) W
8 T 7 T 6 T 5 ¥ 4 T 3 T 2 T 1

58 Revised 6/27/2019




7 | 6 | 5 . 4 | 3 L 2 | 1

DATE | SYM REVISION RECORD DR | CK

7110007| A NEW RELEASE v

| WEE PRESS LLC

707 EAET "D™ 3TREET
TACOMA, WASTHINGTON 82421

Web Press Corporation R TITLE I
(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 ASSEMBLY’ FRAME TOP
DECIMALS XX 01| DRAWN: SIZE | DWG. NO.
This document contains trade secrets XX & 005 G VARGAS B ‘ 5 20220000
Uniform Trads Sames ?\yc:rzeRcw 19.108) ANGLES * [ WooELED BY EERROYALS = o T
e DO NOT SCALE DRAWING GV 1:8 l 7/10/07 r 272 A

7 ' 3 ' 5 T 4 : 3 ' 2 Revised 6/27/2019 !



8 ! 7 4 4 ! 3 ! 2 !
DATE | SYM REVISION RECORD DR | CK
7119007 A NEW RELEASE KR
ITEM PART
o | NUMBER DESCRIPTION QTY.
WEE PRESSE LLC
1 [001023 1.5748 D X 2.6772 OD BEARING C1 2 PSR AL L
2 1060077 SLAVE, BELT 1 TACOME, WASHINGTON 82434
3 |061075 PULLEY 2 Wi . TOLERANCES
eb Press Corporation (ECCEPT AS SHOWN) TITLE
4 |062050 TAPER BUSHING, SD 1 3/4" 2 Proprietary Information Eyve— v DRIVE ASS'Y DECK TO DECK
+ DRAWN: SIZE | DWG. NO.
5 _|11007201 SHAFT, STUB L This document contains trade secrets PECMALS xX;xz ogg G VARGAS B 5 203 10000
6 [11007250 IDLER ROLLER, TIMING BELT 1 _ protected by the ANGLES + | rooEEsEY TPPROVALS
7 [11007301 __|ECCENTRIC, TIMING BELT 1 Uniform Trade Secrets Act (ROW 19.108). 50 NOT SCALE DRAVING Gv A2 [P 71907 1 o 2 A
8 T 7 ¥ 4 T 3 T 2 T
60 Revised 6/27/2019




S 4 L 3 L 2 L
DATE SYM REVISION RECORD DR | CK
719007 A NEW RELEASE R
D
c c
—» le—
B B
A
A I WEB PRESS LLC
709 EAET "D™ 3TREE
TACOMA, WALTHINGTON 82429
Web Press Corporation R TITLE
; 3 (ECCEPT AS SHOWN) )
Proprletary Information FRACTIONAL +1/32 DRIVE ASS'Y DECK TO DECK
DRAWN: SIZE | DWG. NO.
This document contains trade secrets pRomALS xx';(x: t.ogs: G VAR GAS B ‘ 5 2 0 3 ]_ 0000
Uniform Tradgrg'ee(?gg l/)\yc:rzeRCW 19.108). Ll - [ WobErEDBY APEROVALS SCALE DATE: HEET OF REV.
i e DO NOT SCALE DRAWING GV 1:25 | 7/19/07 |s 2 2 A
T T T 1
4 ¢ 2 Revised 6/27/2019 !
61



8

L 7

+ 4 ! 3 ! 2 ! 1
No. | nOMBER DESCRIPTION ary. o] A " W RELEAGE o
1 [024-10-4 1/4" SPRING LOCK WASHER 6
2 |024-10-5 5/16 SPRING LOCK WASHER 3
3 |024-10-8 1/2" SPRING LOCK WASHER 9
4 |024-30-4 1/4" HIGH COLLAR LOCK WASHER 8
5 ]024-30-8 1/2" HIGH COLLAR LOCK WASHER 1 D
6 [036-10-410 1/4-20 X 5/8" LG. SHCS 8
7 |036-10-524 5/16-18 X 1 1/2" LG. SHCS 3
8 |036-10-824 1/2-13 UNC X 1.5" LG. SHCS 2
9 |036-10-828 1/2-13 UNC X 1.75" LG. SHCS 4
10 |036-10-840 1/2-13 UNC X 2.5" LG. SHCS 1
11 |036-10-848 1/2-13 UNC X 3.0" LG. SHCS 5 |
12 |037-10-408 1/4-20 UNC X 1/2" LG HHCS 4
13 |037-10-412 1/4-20 UNC X 3/4" LG HHCS 2
14 |080-30-8 1/2" STUD WASHER 6
15 |001009 ER-24 BEARING 1 =
16 |006019 PILLOW BLOCK 1 1/2" @ CENTERLOCK 2 §
17 (051100 FEMALE ELBOW 1/4 T OD X 1/8 NPT 1 §
18 (052047 NIPPLE, 1/8 NPT X 3/4" LG. 1 § c
19 |060078 BELT, POLY CHAIN (NOT SHOWN) 1 §
20 062046 TAPER BUSHING 1 §
21 |068051 AIR CLUTCH, 5H 45 1 1/2" BORE 1 §
22 |069011 IDLER SHAFT, 1" @ 4 1/8" LG 1 §
23 |069029 PULLEY, IDLER 1 =
24 (11029520 MOUNT, IDLER BRACKET 1 "§ @ @ oo @ eo e
25 [11029530 IDLER BRACKET 1 §
26 [11029560 BASE, MODULAR DRIVE 1 =
27 [11029610 ADAPTER, 5H45 1 § @ oe@
28 [11029620 BLANK, 42T, 8mm PULLEY 1 .§
29 [11029630 RETAINER, AIR CLUTCH 1
30 [11029650 PULLEY, 58T 8mm 1 \'§ B
31 11029680 FLANGE, 42T PULLEY 1
32 [11029720 SHAFT, 5H45 1
X /f\'
‘
‘\all
- — |
(J»
) (9 (=
A
WEEB PRESS LLC
707 EAET "D™ 3TREET
TACOMA, WATHINGTON 8242
Web Press Corporation (ETCOCLEESSJ:H%?N; TITLE
Proprietary Information FRACTIONAL +1/32 DRIVE ASS'Y BASE TO DECK
This document contains trade secrets promALS xX;xzio'DO; e G VA RGAS Sg e 5 20 3 2 0000
Uniform Tradgrgteegrtgg LR:::Q;CW 19.108). ANGLES * 1] MoDELED BY GV APPROVALS SCALI 3 DATE FEET OF REV.
DO NOT SCALE DRAWING 1:8 | 7/19/07 r 1 2 A
8 T 7 ¥ 4 T 3 T 2 T 1
62

Revised 6/27/2019



Web Press Corporation
Proprietary Information

This document contains trade secrets
protected by the

Uniform Trade Secrets Act (RCW 19.108).

I 3 I 2 ! 1
DATE | SYM REVISION RECORD DR | CK
7/19/07| A NEW RELEASE v
D
C
e
B
A
WEB PRESS LLC
01 EAET "D™ 8TREET
TACOMA, WATHINGTON 82429
TOLERANCES I
(ECCEPT AS SHOWN) Y
—1 """ DRIVE ASS'Y BASE TO DECK
DRAWN: SIZE DWG. NO.
W v G VARGAS B ‘ 520320000
ANGLES + 1°| "MODELED BY. (APPROVALS
DO NOT SCALE DRAWING GV SAE 15 |DATE 7/19/07 ISHEET i

63

i 4

3

2 Revised 6/27/2019 !



8 | 7 4 4 L 3 L 2 | 1
DATE | SYM REVISION RECORD DR [ CK
7/19/07 A NEW RELEASE qv
D
C
b—
B
A
= PART WEE PRESSE LLC
DESCRIPTION TY. T EAET D" ETREET
NO. | NUMBER Q TACOME, WATHINGTON RE434
1 |024-10-8 1/2" SPRING LOCK WASHER 12 W . TOLERANCES
eb Press Corporation (ECCEPT AS SHOWN) TITLE
2 [036-10-824  |1/2-13 UNC X 15" LG. SHCS 12 Proprietary Information Eyve— v DRIVE ASS'Y BLANKET CYL. DECK 1
+ DRAWN: SIZE DWG. NO.
3 11010900 CLAMP, BLANKET CYLINDER 2 This document contains trade secrets PECMALS xX;xz ogg G VARGAS B 5 20340000
4 (11010951 GEAR, BLANKET CYLINDER R.H. 1 _ protected by the NGLES pyry R—— s
5 [11011001 _ |GEAR, BLANKET CYLINDER LH. 1 Uniform Trade Secrets Act (ROW 19.108). 50 NOT SOALE BRAVING av EA3 P 71907 P 2% A
8 T 7 ¥ 4 T 3 T 2 T 1

64

Revised 6/27/2019



b

!

/]

DATE

SYM REVISION RECORD

DR

CK

7/19/07

NEW RELEASE

[l

Web Press Corporation

(ECCEPT AS SHOWN) TITLE v
Proprietary Information FRACTIONAL +1/32 DRIVE ASS'Y BLANKET CYL. DECK 1
DRAWN: SIZE | DWG. NO.
This document contains trade secrets pEOMALS xx';(x:t.ogs: G VAR GAS B ‘ 5 20340000
Uniform Tradgrgtee(?eetds?\);:rzeRcww108) ANGLES * [ WooELED BY EERROYALS = o T
e DO NOT SCALE DRAWING GV 1:2 | 7/19/07 |s 272 [_A
T T T T
5 4 3 2

TOLERANCES m

WEB PRESS LLC
707 EAET "D 3TREET

TACOMA, WATHINGTON BE429

65

Revised 6/27/2019 !



8 | 7 . 4 | 3 | 2 | 1
DATE | SYM REVISION RECORD DR | CK
07/19/07| A NEW RELEASE qv
D
C
[
B
ITEM NO PART DESCRIPTION 1QTY [ A
A "|  NUMBER : WEE PRESS LLC
- 01 EART "0" BTREET
1 |o24-108 1/2" SPRING LOCK WASHER 12 TACOMA, WASHINOTON D821
2 |036-10-844  [1/2-13 UNC X 2.75" LG. SHCS 1 Web Press Corporation TOLERANCES
(ECCEPT AS SHOWN) TITLE
3 [1101090  |CLAMP, WIDE BLANKET CYLINDER 2 Proprietary Information Pty pop DRIVE ASS"Y BLANKET CYL. DECK 2
+ DRAWN: SIZE | DWG. NO.
4 11010951 GEAR, BLANKET CYLINDER R H. ! This document contains trade secrets premae X0 & 006 G VARGAS B 5 20350000
5  [11011001  [GEAR, BLANKET CYLINDER LH. 1 _ protected by the AGES poy S s
6 |11012020 _|SPACER, BLANKET GEAR 2 Uniform Trade Secrets Act (ROW 19.108). 50 NOT SCALE DRAWING GV A3 P 07907 [ 1 o 2 A
8 T 7 ¥ 4 T 3 T 2 T 1
66 Revised 6/27/2019



S f 4 I 3 I 2 ! 1

DATE SYM REVISION RECORD DR | CK
07/19/07) A NEW RELEASE v
D
C
£ le—
,’)é
B
A
“ WEB PRESS LLC
709 EAET "D™ 8TREET
TACOMA, WATHINGTON 82429
Web Press Corporation R TITLE
; 3 (ECCEPT AS SHOWN) y
Proprletary Information FRACTIONAL +1/32 DRIVE ASS"Y BLANKET CYL. DECK 2
DECIMALS XX £ 01| DRAWN. BIZE:[iDSEING:
This document contains trade secrets XXX 12005 G VARGAS B ‘ 5 20350000
Uniform Tradgrg‘eegrt:g ?\):::rzeRCW 19.108). ANGLES * [ WooELED BY APEROVALS SCALE. DATE HEET OF REV.
e DO NOT SCALE DRAWING Gv 1:2 | 07/19/07 |s 272 A

5 T 4 : 3 ' 2 Revised 6/27/2019 !



8 | 7 | 6 | 5 4 4 | 3 | 2 I 1

DATE | SYM REVISION RECORD DR | CK
7119007 A NEW RELEASE KR

| 'WEB PRESS LLC

ITEM|  PART 701 EAET "D 8TREET
DESCRIPTION TY.
NO. | NUMBER Q TACOMA, WATHINGTON B2434
-10- " . TOLERANCES

1 024106 I3/6" SPRING LOCK WASHER 12 Web Press Corporation eoceerassiowny | TITLE \

2 [036-10-620 _[3/8-16 UNC X 1.25' LG SHCS 12 Proprietary Information FRACTIONAL R DRIVE ASS'Y PLATE CYL.DECK 1

3 |11009460 CAP, PLATE CYLINDER 2 XX+ 01 DR e

This document contains trade secrets premae XX;xi Dgg /é/e B 520360000
4 |11009650  |GEAR, PLATE CYLINDER R.H. 1 _ protected by the e Py ——
5_|11009700 _ |GEAR, PLATE CYLINDER LH. 1 Uniform Trade Secrets Act (ROW 19.108). 5o nor see oo |1/ R ST S Y
8 T 7 T 6 T 5 T 4 T 3 T 2 T 1

68 Revised 6/27/2019




! 6 | 5 4 4 L 3 L 2 L 1

DATE | SYm REVISION RECORD DR | CK
7/19/07| A NEW RELEASE RR

WEB PRESS LLC

01 EAET "D™ 8TREET
TACOMA, WATHINGTON 82429
Web Press Corporation [gc%tgf fs':%v%m TITLE
Proprietary Information FRACTIONAL +1/32 DRIVE ASSlY PLATE CYL. DECK 1
SIZE | DWG. NO.
This document c?n(tja:)nstthrade secrets promaLe xi:x:t.don; 75\/3 B ‘ 520360000
Uniform Trade Seoicts At TRCW 19.108) A”GEL;SNOT — DRAW[NG‘“ 577““ APPROVALS =15 P a7 2”2 [—REV A

' 3 ' 5 T 4 : 3 ' 2 Revised 6/27/2019 !



2 I

D
C
—
B
A o | WEE PRESS LLC
1l BNy DESCRIPTION QrY. o S L
‘ —— TACOMA, WATHINGTON B2424
1 |o24-10-6 3/8" SPRING LOCK WASHER 12 Web Press Corporation TOLERANCES = :
2 [036-10-636  [3/8-16 UNC X 2 1/4" LG SHCS 12 Proprietary Information Eyve— v DRIVE ASS'Y PLATE CYL. DECK 2
+ 01| DRAWN. SIZE | DWG. NO.

31008450 WASHER, PLATE CYLINDER 2 This document contains trade secrets PECMALS 000 008 G VARGAS B 5 203 70000

4 11009661  |GEAR, PLATE CYLINDER R H. 1 _ protected by the NoLES P ——

5 [11000671  |GEAR, PLATE CYLINDER LH. 1 Uniform Trade Secrets Act (ROW 19.108). 5 NOT SOALE DRAWNG av ST e 719007 o1 " 27 A |

8 T 7 T 2 T 3 T 2 T 1

DATE SYM

REVISION RECORD

DR

CK

7/19/07 A

NEW RELEASE

GU

70

Revised 6/27/2019




| 5 4 4 | 3 | 2 | 1
DATE SYM REVISION RECORD DR
719007 A NEW RELEASE v
A
WEE PRESS LLC
707 EAET "D" 3TREET
TACOMA, WALTHINGTON B2429
Web Press Corporation e TITLE
- A (ECCEPT AS SHOWN) Y
Proprietary Information FRACTIONAL +1/32 DRIVE ASS'Y PLATE CYL. DECK 2
DECIMALS XX £ 01| DRAWN SIZE | DWG. NO
This document contains trade secrets XXX 11.005 G VARGAS B 5 203 70000
Uniform Trads Sames ?\ycmeRcwmms) ANGLES * [ WooELED BY EERROYALS = o T
IR DO NOT SCALE DRAWING Gv 1.2 l 7/19/07 r 2 72 A
3 T 5 T 2 T 3 I 2

Revised 6/27/2019 !



8 ! + 4 ! 3 ! 2 ! 1
ITEM PART DATE | SYM REVISION RECORD DR | CK
NO. | NUMBER DESCRIPTION QY. ne0r]_A NEW RELEASE il
1 [024-10-4 1/4" SPRING LOCK WASHER
2 |024-10-6 3/8" SPRING LOCK WASHER
3 |036-10-408 1/4-20 X 1/2" LG. SHCS
4 ]036-10-612 3/8-16 UNC X 3/4" LG SHCS
5 |036-60-9008  [10-32 UNF X 1/2" LG. FHCS D
6 080-10-6 3/8" FLAT WASHER
7 1033032 KNOB
8 [11013071 TOP TIMING BELT GUARD
9 [11013111 GUARD, BELT DRIVE
10 |11013120 GUARD, BACKING
11 11013130 CAP, GUARD |
12 (11013290 INTERLOCK SWITCH 1
13 [11013360 HATCH, SWITCH -
14 11013370 GUARD, CRANK RH 1 —¢
15 [11013380 GUARD, CRANK LH
— |
—
—\ / C
-
\\
=
—_
-
T~
I e
— |
!\ -
—
=\/
— B
—
A— |
—
| P
\
’ |
I— A
WEE PRESS LLC
07 EART "D BTREET
TACOMA, WALHINGTON BE2421
Web Press Corporation e o TITLE
(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 DRIVE GUARD ASSEMBLY
+ DRAWN: SIZE | DWG. NO.
This document contains trade secrets promALS XX;X: 00051 G VARGAS B 5 24300000
Unif T dprglectetd 'Zy :h??CW 19.108 ANGLES + 1°|"MODELED BY: APPROVALS T =
niform Trade Secrets Act ( 108). DO NOT SCALE DRAWING GV ZBIG[*="1.8 |DATE 7/19/07 r 1 2 W

72

T 4

3

2 T 1

Revised 6/27/2019



2 | 1

A
I WEB PRESS LLC

Web Press Corporation
Proprietary Information

This document contains trade secrets
protected by the

Uniform Trade Secrets Act (RCW 19.108).

DATE

SYM

REVISION RECORD DR | CK

7/19/07

NEW RELEASE v

707 EAET "D™ STREET
TACOMA, WATHINGTON 82429

TOLERANCES —_—
(ECCEPT AS SHOWN) TITLE
—"™E DRIVE GUARD ASSEMBLY
RS X G VARGAS B "’WG " 524300000
ANGLES + 1°| MODELED BY: (APPROVALS
DO NOT SCALE DRAWING GV

/BIG | scae 1:10 IDATE 7/19/07 FHEET 2 OF 2 W

73

f 4

3

2 Revised 6/27/2019 !



8 | 7 5 N 4 ) 3 2 | 1
DATE REV. DESCRIPTION CK DR
7/11/2007 A NEW RELEASE GV BC
TV NOWRER DESCRIPTION QTY.
1 |024-104 1/4" SPRING LOCK WASHER 4
2 024105 5/16" @ WASHER, SPRING LOCK, ZINC 6
3 [036-10-416  [1/4-20 X 10" LG. SHCS 24
4 036-10512  [5/16-18 X 3/4" LG. SHCS 2
5 [036-10-516  |5/16-18 X L0 LG. SHCS 4
6 |037-10-416  [1/4-20 UNC X 1.0" LG HHCS 4
7 039124 1/4-20 NYLOC JAM NUT 24
8 |080-20-4 1/4" FLAT WASHER SS 2
9 [021060 COMPRESSION SPRING 16 DETALL A
10 |031101 1/8" @ SPRING ROLL PIN 16 SCALE1:4
11 |051255 2" TEE 1
12 |052058 2" @ UNION 1
13 |11014531  |FLANGE 4" 2
14 [11014541  |FLANGE 2 1/8" 6
15 [11014600  |MANIFOLD 1
16 |11014611  |FLANGE 11/2" 8 N
17 |11014650  |SPLIT SLEEVE 8 - ey -
18 [11014660  |LEVER 8 MER - 9"
19 [11014670  [BAFFLE 8 e G 3
20 |11014690  |FILTER ASSEMBLY 1 #Egﬂ?ﬁf.iﬁ%
21 (11014700 STIFFENER 2 TACOMA, WATHINGTON BE439
22 (11014720 BLOWER, HEAT REMOVAL SYSTEM 1 WEB PRESS CORPORATION (ETC%LEESQS’:HCOEQN) T
23 11030080 [RIGHT BOTTOM AIR TUBE 1 PROPRIETARY INFORMATION [rocion AIR PIPING SYSTEM
;g ﬁgzgggg léEE';TTEgT&Tg:\é I/-‘I\ITR/IIl;BTEUBE ; THIS DOCUMENT CONTAINS TRADE SECRETS premas s AV 1/3' e 524410000
PROTECTED BY THE ANGLES +1° [ NoDITD BY NPPROVALS
26 11030110 [TOP RIGHT AIR TUBE 2 HNIFORMTRADESFCRFTS ACT (REW 9109, 17555 v, | GV | BC [T NIS ™™ 74107 [ 1 " 2" A
8 T 7 5 ¥ 4 T 3 T 2 T 1

74

Revised 6/27/2019




5 . 4 3 ' 2 L 1
DATE REV. DESCRIPTION DR CK
7/11/2007 A NEW RELEASE GV BC

WEB PRESS CORPORATION
PROPRIETARY INFORMATION

THIS DOCUMENT CONTAINS TRADE SECRETS
PROTECTED BY THE
UNIFORM TRADE SECRETS ACT (RCW 19108).

i 4

| WEE PRESS LLC

707 EAET "D™ 3TREET

TACOMA, WASTHINGTON B2429
TOLERANCES TITLE—
(ECCEPT AS SHOWN]
Ao o AIR PIPING SYSTEM
DICIMALS XX = 01| DN ST [OWG N,
XXX £ 005

ANGLES

I

B| 524410000

MODILED BY

DO NOT SCALE DRAWING

APPROVALS

BC

75

3

SCALL: NTS |mn 7/”/07 I~Hm 2 OF 2 Ilm' A
2 Revised 6/27/2019 !



8 ! 7 ! 4 4 ! 3 ! 2 ! 1
ITEM PART REVISIONS
DESCRIPTION TY.
NO. | NUMBER N DATE REV. DESCRIPTION BY APPROVED
1 [024-10-6 3/8" SPRING LOCK WASHER 40
2 |036-10-616 3/8-16 UNC X 1.0" LG SHCS 16
3 |037-50-612 3/8-16 UNC X .75 LG BHCS 24
4 1037-50-9804  [#8-32 X 1/4 LG BHCS 16
5 ]080-10-6 3/8" FLAT WASHER 40
6 (090771 3" GOLD HANDEL 8
7 11000150 COVER, INK FOUNTIAN 8
8 |11006750 COVER, INK ROLLER 6
9 11006760 STIFFENER, ROLLER COVER 12
10 (11007500 COVER, LOWER INK TRAIN 2
e | WEE PRESS LLC
7047 EAET "D" 3TREET
TACOMA, WATHINGTOMN BE424
Web Press Corporation e o TITLE
X | (ECCEPT AS SHOWN) i
Proprietary Information FRACTIONAL 1132 ASS'Y. INK TRAIN GUARDS 4 HI
+ DRAWN: SIZE DWG. NO.
This document contains trade secrets premae XX‘;xi Dgg G VARGAS B 5 24500000
Uniform Trads Semets l2\yc:r2(|§<cvv 19.108) ANGLES * 1] MoDELED BY APPROVALS g e o e
T DO NOT SCALE DRAWING GV 1:10 | 11/14/07 r 1 2 A
8 T 7 ¥ 4 T 3 T 2 T 1

76

Revised 6/27/2019




7 ! 6 L 5 4 4 L 3 L 2 L !
REVISIONS
DATE REV. DESCRIPTION BY APPROVED
11/14/07 A NEW RELEASE GV B
C
le
B
CASW-Working\ A

WEB PRESS LLC

707 EAET "D" 3TREET

TACOMA, WALTHINGTON 52429

Web Press Corporation R TITLE
(ECCEPT AS SHOWN)
i . L)
Proprletary Information FRACTIONAL +1/32 ASS Y. INK TRA.IN GUARDS 4 HI
DECIMALS X 01| DRAWN: SIZE | DWG. NO.
This document contains trade secrets XXX ;005 G VAR GAS B 5 24500000
Uniform Tradgrg'ee(?:ggl/)\yc:rzeRcww108) ANGLES * [ WooELED BY AERROYALS = o T
T DO NOT SCALE DRAWING GV 1:24 | 11/14/07 r 2 2 A
T 6 T 5 T 4 T 3 T 2

Revised 6/27/2019 !



8 7 6 5 4 3 2 1
DATE REV. DESCRIPTION DR K

T el DESCRIPTION arv.| M PeRT. DESCRIPTION Qry. T e e NE\SNCRELE:SE = BCC
1 |024-10-4 1/4" SPRING LOCK WASHER 12 | 48 [11013711 MOUNT, GUARD L.H. 1 o512 5 CHANGED OTY OF PHENOLIC COVERS, ECN 12.0507 .

2 |024-105 516" @ WASHER, SPRING LOCK, ZINC 4 | 49 [11013721 MOUNT, GUARD R H. 1 12013 c ADDED ITEM #64 AND #65, ECN 130067 -

3 |036-10-408  |1/4-20 X 1/2" LG. SHCS 6 | 50 [11013741 COVER, ACRYLIC 1

4 |036-10-410  |1/4-20 X 5/8" LG. SHCS 10 | 51 [11013860 PULLEY, 36L075, ALUM. 1

5 [036-10-412  |1/4-20 X 3/4" LG. SHCS 16 | 52 [11013672 GUARD, OILCATH, BOTTOM, P1 1

6 |036-10-612  |3/8-16 UNC X 3/4" LG SHCS 2 | 53 [11013871 GUARD, OILCATH, P1, MIDDLE 2 @ @ @ @ 00@ @

7 [036-50-612  [3/8-16 UNC X 3/4" LG. FHCS 8 | 54 [11013613 GUARD, OILBATH, P2, MIDDLE/BOTTOM 3 @

8 [037-10-412  [1/4-20 UNC X 3/4" LG HHCS 2 | 55 [11016402 OIL PAN 1

9 [037-10-510  |5/16-18 UNC X 5/8" HHCS 4 | 56 [11016910 HOUSING, OIL FILTER 1 @ 0 @ Q @ @ @

10 [037-50-408  |1/4-20 X 1/2 LG BHCS 4 | 57 11021122 COVER, PUMP DRIVE 1 @

11 [037-50-412  [1/4-20 X 3/4 LG BHCS 72 | 58 [11046890 OIL PAN 1 @ - @
12 [080-10-4 1/4" FLAT WASHER 98 | 59 [11013410 COVER, PHENOLIC 8 °
13 |080-10-6 3/8" FLAT WASHER 2 | 60 [11012040 COVER, PHENOLIC @ A

14 |080-30-5 5/16 WASHER, FLAT, 4 | 61 [11012010 COVER, PHENOLIC @
15 040055 1/4 HP BRUSH MOTOR 1| 62 [11012020 COVER, PHENOLIC @ @
16 048501 4 PIN MALE RECEPT. W/12" LEAD 1| 63 [11012070 COVER, PHENOLIC

17 |050161 1/4" NPT X 3/8 BARBED HOSE FITTING 10 | 64 090867 SILICONE ADHESIVE SEALANT-CARTRIDGE .
18 [050162 3/8 NPT X 3/8 BARBED HOSE FITTING 1 | 65 090365 CAULKING GUN

19 |050163 HOSE FITTING 5

20 [050164 MALE ELBOW 5

21 [050165 OIL HOSE 9

22 [050179 ELBOW 1

23 (050180 ELBOW 1

24 |051063 HEX NIPPLE 1/4" NPT S.S. 4

25 052054 CLOSE NIPPLE 1/4" NPT BRASS 3

26 052055 CLOSE NIPPLE 1/4 NPT BRASS 2

27 [052056 REDUCER BUSHING 1/8 FNPT X 1/4 MNPT BRASS| 1

28 052060 3/8" MNPT X 1/4" FNPT REDUCER 2

29 052061 GEAR PUMP 1

30 [053097 OIL PRESSURE SWITCH 1

31 [053100 NEEDLE VALVE FLOW CONTROL 1/4 FNPT 1

32 [053104 MALE ELBOW 4

33 [053116 CROSS 1/4" NPT 4

34 |053117 MALE CONNECTOR 1/4" NPT 8

35 (053118 MALE TO FEMALE ELBOW 1/4" NPT 4

36 |053121 1/4" FLOW CONTROL FF 4

37 060022 3/8 P X 3/4 W X 27" LG. BELT 1

38 (090408 HYDRALICK SUCTION STRAINER 1/2 NPT 1

39 (822170 DRIVE PULLEY, BRUSH ROLL 1

40 [11013510-1  |MITER GEAR, 1/4" @ STEEL TUBING 4 NOTE: ITEMS #64 AND #65 NOT SHOWN.

41 [11013510-3  |OSC. GEAR, 1/4" @ STEEL TUBING 4

42 110135104  [PLATE CYL. GEAR, DECK 1 & 3, 1/4" STEELTUB. | 2

43 [11013510-5  |[PLATE CYL. GEAR, DECK 2 & 4, 1/4" STEELTUB. | 2 WEB PRESS CORPORATION

44 111013522 OIL TROUGH, GS - INSIDE 2 22023 68th AVENUE SOUTH

45 111013622 GUARD, OILBATH, TOP, P2 1 Web P c - SIERANGES KENT, WASHINGTON 98032

46 11013632 GUARD, OILBATH, TOP, P1 1 e ress Corporation (ECCEPT AS SHOWN) TITLE

47 ]11013690  |GUARD, TOP CAP 1 Proprietary Inf(f)rmation FRACTIONAL il LU BRICATIQENDWGSNOYSTEM ASSEMBLY

This document contains trade secrets | s ot G VARGAS B 52451 0000
Uniform Trade Secrots AGt (RCW 19.108), oo Gv e FAENTS [P 117152007 7 1 ° 2| ¢
8 7 6 5 4 3 2 1

Revised 6/27/2019




D

Al

Ol o
o ¢
.o-//,a
Qs

e
(ﬂl

O g“"

[ &N

D

I
~'

D
N/
\ o'\
AN

/

@

By,

%

T

! "/’ <

TYPICAL ASSEMBLY

FOR COVER WINDOWS

Web Press Corporation
Proprietary Information
This document contains trade secrets

protected by the
Uniform Trade Secrets Act (RCW 19.108).

3 2 1
D
<2
Old
’ c
> B
g
s
p
o
~y
A
WEB PRESS CORPORATION
22023 68th AVENUE SOUTH
TOLERANCES _— KENT, WASHINGTON 98032
(ECCEPT AS SHOWN)
LUBRICATION SYSTEM ASSEMBLY
DDDDDDDD XX + .01 | DRAWN: SIZE [ DWG. NO.
| G VARGAS B \ 524510000
T GV | BC [ NTs [P 1is2007 [ 2 ° 2" ¢

5 4

3

2 1

Revised 6/27/2019



e S

<1
@)
%

L . N !
=S INS =)

/,
/2

%

R LE
@
N
g

/
- <
2 )

[
N
AN
\\
S
\ \—
,s"f” X. ;“”’
A\ /

TYPICAL ASSEMBLY
FOR COVER WINDOWS
| WEE PRESE LLC

707 EAET "D™ BTREET
TACOMA, WATHINGTON BE421

Web Press Corporation et o TITLE

(ECCEPT AS SHOWN)
Proprietary Information [#=ow = LUBRICATION SYSTEM ASSEMBLY
DECIMALS XX + 01| DRAWN: SIZE DWG. NO.
This document contains trade secrets o 0s] (G \VVARGAS B 524510000
. protected by the ANGLES + 1 [voDEED B APPROVALS
Uniform Trade Secrets Act (RCW 19.108). ey Pe VAR A - ToN NTS [ 11/15/2007 = 3 * 3| A
T 5 T 5 T 4 T 3 T 2 T 1

Revised 6/27/2019




L]

n 81

Revised 6/27/2019




8 ! 7 ! + 4 ! 3 ! 2 ! 1
DATE | SYM REVISION RECORD DR | CK
n’\-lEOM NSQEER DESCRIPTION Qry. 7/19/07 A NE\?V(;ELEACSOE qv
1 |024-10-3 #10 SPRING LOCK WASHER 8
2 |024-10-4 1/4" SPRING LOCK WASHER 8
3 |024-10-6 3/8" SPRING LOCK WASHER 8
4 |036-10-416 1/4-20 X 1.0" LG. SHCS 8
5 [036-10-9604  |#6-32 X 1/4 LG SHCS 4
6 036-10-9912  [10-24 UNC X .75 LG SHCS 8
7 |037-50-620 3/8-16 X 1.25 LG BHCS 8
8 |037-50-9804  |#8-32 X 1/4 LG BHCS 4
9 [039-10-3 #10-24 UNC HEX NUT 8
10 |039-10-4 1/4-20 UNC HEX NUT 8
11 |080-10-3 #10 FLAT WASHER 8
12 |080-10-4 1/4" FLAT WASHER 8
13 |080-30-6 3/8" STUD WASHER 8
14 1041091 MICRO SWITCH 1
15 |090766 GRAB CATCHE 2
16 |517630 SPACER, MICRO SWITCH 1
17 517640 SPACER, MICRO SWITCH 1
18 11012751 WELDMENT, LEFT HAND DOOR 1
19 11012801 WELDMENT, RIGHT HAND DOOR 1
20 [11017001 CONTROL LABEL, LEFT HAND DOOR 4
21 11017051 CONTROL LABEL, RIGHT HAND DOOR 4
22 |11030530 MOUNTING BRACKET 2
23 [11030540 MOUNTING BRACKET 2
24 [11046870 FORMS, LEFT DOOR LABEL 1 DETAIL A
25 11046880 FORMS, RIGHT DOOR LABEL 1 SCALE1:7
26 |11047251 PIVOT P2 ASSEMBLY 2
27 [11047261 PIVOT P1 ASSEMBLY 2
28 |11047340 W LOGO 1
29 |11047720 DOOR SWITCH MOUNT 2
30 11047870 SPACER, HINGE BLOCK 2 DETAIL B
SCALE1:7
707 EART "D™ BTREET
TACOMA, WALTHINGTON BE421
Web Press Corporation (ETCOCLEESSJ:H%?N; TITLE
Proprietary Information FRACTIONAL +1/32 STANDARD OPERATOR DOORS
This document contains trade secrets promALS xX;xzio'DO; e G VARGAS Sg e 5 246 10000
Uniform Tradgrgteegrtgg LR:::Q;CW 19.108). ANGLES * 1] MoDELED BY Gl APPROVALS SCALI . DATE FEET OF REV.
DO NOT SCALE DRAWING 1:14 | 7/19/07 r 1 2 A
8 T 7 T ¥ 4 T 3 T 2 T 1

82

Revised 6/27/2019



| 2 | 1
DATE | SYM

REVISION RECORD
7119107 A

NEW RELEASE

I WEE PRESS LLC

707 EART "D BTREET
TACOMA, WASTHINGTON B2421
Web Press Corporation o TITLE
; : (ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL 1% STANDARD OPERATOR DOORS
DRAWN: SIZE | DWG. NO.
This document contains trade secrets promaLe ~X>5;xtt.0g; G VAR GAS B | 5246 10000
o’ dp'gtedetds %yc:heRCW 19.108 ANGLES +1°[ WODELED BV APPROVALS TEET—0F
niform Trade Secref ( .108). o NoT SOAE DRATING Gl SAE 1.12 [ﬁ 7/19/07 ls 2 > I—REV A
T T T T
5 4 3 2

Revised 6/27/2019 !



8 7 6 , 4 3 2 1
DATE REV. DESCRIPTION DR CK
1-25-12 A NEW RELEASE B
6-18-12 B ADDED TUBING, ECN 12-0516 ZB
D
C
o
B
TEM|  PART
Pl Iy DESCRIPTION
1 |024-10-4 1/4" SPRING LOCK WASHER
2 |036-10436  |1/4-20 X 2 /4" LG. SHCS
| 3 [037-10412  [1/4-20 UNC X 314" LG HHCS
4 |05001L 3/4 HOSE CLAMP
5 |050158 BRASS VALVE
6 |050159 BRASS FITTING 2
7 |050189 BRASS FITTING 8
8 |090409 ORING 16
Al 9 |11017560 MOUNT, WATER CUP 8 WEB PRESS LLC
10 [11021310  |CASTING, MACHINED DRAIN 6 :'OA1CI(E)II\VIS: veA SSJI';ZETTON 08421
11 |11021320  |CASTING, UPPER FILL DRAIN 2 WEB PRESS LLC JOLERANCES ™ | d
12 11022262 |STANDPIPE, DRAN 8 PROPRIETARY INFORMATION [fixcion —"""WATER SYSTEM SGL. OSC 4 HIGH
13 |11022272 _ |OUTLET, DRAIN 8 TS S TV
- THIS DOCUMENT CONTAINS TRADE SECRETS XXX + 005 ZB
14 |050006-02  |050006, 5/8" @ VINYL TUBING 8 112" LG. 6 P ot e Y - I — B 524710000
15 |050006-01 _ |050006, 5/8" VINYL TUBING 15' LG. 8 B UNIFORMTRADE SECRETS ACT (RCWII08). 75575 i ZB SR P Rs 1 T2 B
84 8 T 7 6 i 4 T 3 T 2 T 1

Revised 6/27/2019



L/

WEB PRESS LLC
701 EAST "D" STREET

TACOMA, WASHINGTON 98421

85

WEB PRESS LLC e T
(ECCEPT AS SHOWN)
PROPRIETAR Y INFORMATION [rrcion. —1"""WATER SYSTEM SGL. OSC 4 HIGH
DECIMALS XX 01| DRAWN SIZE [ DWG. NO.
THIS DOCUMENT CONTAINS TRADE SECRETS XXX £ ZB
> Do o rt TED l}; THE ;S’L ° ANGLES = i”,f — e B Reés%é g/;%
UNIFORM TRADE SECRETS ACT (RCW 19108). |- e 7B | S m P 12512 |~1m| ) ‘m\. B
T 4 T 3 T 2 T 1



8 | 7 | . 4 | 3 | 2 | 1
DATE SYM DR | CK
o | NOweER DESCRIPTION arv. 2 "W RELEASE il
1 |024-10-6 3/8" SPRING LOCK WASHER 8
2 |036-50-9808 |8-32 X 1/2" LG FLAT HEAD SOCKET CAP SCREW 54
3 |037-50-616 3/8-16 X 1" LG BHCS 8
4 |080-10-6 3/8" FLAT WASHER 8
5 ]042900 5K OHM POTENTIOMETER W/SWITCH 16
6 1042905 BIG KNOB 16
7 1046604 1/2" NPT CORD CONNECTOR 1
8 |046615 32 PIN HEAVY CON HOOD 4
9 |046619 16 PIN MALE INSERT 1-16 4
10 046620 16 PIN MALE INSERT 17-32 HV 4
11 (048114 BARRIER STRIP 12
12 |048504 3 PIN FEMALE RECEPTACLE 9
13 |048521 4 PIN FEMALE RECEPTACLE W/12" LEAD 9
14 1048525 5 PIN FEMALE RECEPTACLE W/12" LEAD 2
15 |048922 PG29 STRAIN RELIEF 8
16 |048923 LOCK NUT 4
17 1049003 3 POS. MAINTAINED NON-ILLUMINATED BLACK 1
18 |049004 2 POS. MAINTAINED NON-ILLUMINATED BLACK 1
19 |049006 2 POS. MAINTAINED ILLUMINATED GREEN 1
20 [049007 GREEN PUSH BUTTON ILLUMINATED 1
21 (049010 WHITE PUSH BUTTON NON-ILLUMINATED 7
22 |049016 MOUNTING BASE W/1 N.O. CONTACT 8
23 049018 MOUNTING BASE W/2 N.O. CONTACT 1
24 1049020 MOUNTING BASE W/24 V LAMP & 1 N.O. CONTACT 2
25 (049044 MOUNTING BASE W/24 V LAMP & 1N.O., 1 N.C. CONTACT| 3
26 |049045 RED ILLUMINATED MUSHROOM PUSH BUTTON 40mm 3
27 11030480 IMP. LABEL 1
28 |11030490 FORMS LABEL 1
29 11046830 COVER 1
30 11047011 TOP COVER P2 1
31 [11047021 COVER P2 2
32 |11047031 COVER 2 P2 1
33 |11047041 TOP COVER P1 1
34 [11047071 COVER P1 2
35 [11047081 COVER 2 P1 1
36 11047161 WELDMENT, WIREWAY P2 1
37 |11047171 WELDMENT, WIREWAY P1 1
38 [11047270 SPEED LABEL P1 4
39 [11047280 SPEED LABEL P1 4
40 [11047320 INCH LABEL 7
41 [11047330 CLUTCH LABEL 1
42 111030470 WEB BREAK LABEL 1
[ WEE PRESS LLC
707 EART "D™ BTREET
TACOMA, WALTHINGTON BE421
Web Press Corporation (ETCOCLEESQ:HCOEV%N; TITLE
Proprietary Information FRACTIONAL +1/32 SPEED CONTROLERS’ STANDARD
This document contains trade secrets promALS xX;xzio'DO; e G VARGAS Sg e 5 24800000
Uniform Tradgrgtee(‘::rtgg %{::QECW 19.108). ANGLES * 1] MoDELED BY Gl APPROVALS SCALI . DATE FEET OF REV.
DO NOT SCALE DRAWING 112 | 7-23-07 r 1 2 A
8 T 7 T ¥ 4 T 3 T 2 T 1

86

Revised 6/27/2019



5 4 4 3 2 | 1
| WEE PRESS LLC
707 EAET "D 3TREET
TACOMA, WATHINGTON 82429
Web Press Corporation e TITLE
(ECCEPT AS SHOWN)
Proprietary Information FRACTIONAL +1/32 SPEED CONTROLERS9 STANDARD
DRAWN: SIZE | DWG. NO.
This document contains trade secrets DECMALS .xxixitog; G VARGAS B | 524800000
Uniform Trads Sane l/)\yc:rzeRcw 19.108) ANGLES 2 1] WORELED BY EREROVALS o e e 1
R DO NOT SCALE DRAWING GV 1:10 l 7-23-07 r 2 2 | A
6 5 T 4 T 3 T

2 Reviséd 6/27/2019 !




8 | 7 | 6 5 . 4 3 2 1

TEM PART FOR REVISIONS
NO_ NUMBER DESCRIPTION gﬁfwgfi ZONE REV. DESCRIPTION DATE APPROVED
1 |051335  [CONTROL MANIFOLD 1 A NEW RELEASE 10-22:07 8
2 1051325 1/8 NPT 2-WAYI VALVE,TOGGLE 8 o B CHANGE QTY OF TUBES, ECN 12-0207 39-12 B
DETENTED ASS'Y c CHANGE DESCRIPTION OF ITEM #2, ECN 12-0776 8-2-12 B
3 (051326  |1/4 Y-CONNECTOR RACK 2 p | CHANGEDLENGTIS OF TUBING, WAS 200 NOW 2580 9/26/2013 -
4 1050202 3/8" NPT PIPE PLUG, SOCKET HEAD 2 E ADDED ITEM 20, 11030140, COVER, QTY 1 11/13/2013 PH
5 1051293  [1/4 X 1/4 X 1/4 Y-CONNECTOR 8
6 1051053  [3/8 NPT X 1/2T 2H CONNECTOR 2
7 1051234  |3/8 NPT X 3/8 TEE 1 M —
8 1830360 |CONDENSATION TUBE CLAMP 2 : Il
9 [1830330 |[CONDENSATION TUBE 1 o e —— |
10 [051328  |FILTER/REG/GA/LUBE ] | |
11 [051253  [3/8 NPT X 1/4T SWIVEL ELBOW 1 ! ! I
12 051103 [3/8 NPT X 1/2T SWIVEL ELBOW 1 LL ° ]
13 [051025  [1/8 NPT X 1/4 TUBE FITTING 1 AN TE =,
14 [051150  [1/8 NPT X 1/4T SWIVEL ELBOW 1 | : i
15 [051347  |[MAC VALVE ASSY 1 | E—
16 [039-12-6 [3/8-16 NYLOC NUT 2 L i
17 [051343  [-DIVERTER BLOCK 1 A T |
18 051342  [REGULATOR 1 "
19 [048237 |15 PIN SUB-D CABLE 1 ! ! I
20 (11030140 [COVER 1 E | | ” Py
21 |11030140 |REGULATOR GAUGE 1 Lo J
Hma= == =0
] 1 Nl
REQUIRED POLYURETHANE TUBING: | | ' - Proca
] ~ 1 I
051098  1/4 OD TUBING 2880" D, I
051017 3/8 OD TUBING 24" /D} lole) il -
051054 1/2 OD TUBING 24" A |
047236  1"1D SPLIT TUBE 10 FT Lo n
047237 1-1/4 1D SPLIT TUBE 20 FT | o
e e—=
051425 -
051426 050210 E* -
S oo 5
|| ° PNEUMATIC LAYOUT FOR ONE TIER ONLY

DASHED PARTS FOR REFERENCE ONLY

051325-2 WAY TOGGLE

VALVE ASSY
WEB PRESS LLC
701 EAST "D" STREET
TACOMA, WASHINGTON 98421
TOLERANCES ’
WEB PRESS LLC (ECCEPT AS SHOWN) TITLE
PROPRIETARY INFORMATION [fxcionn = ASSEMBLY, PNEUMATIC 4-HIGH
DECIMALS XX £ 01| DRAWN: HZE IDWE N
THIS DOCUMENT CONTAINS TR ADE SECRETS XXX £ .005
PROTECTED BY THE ANGLES = iol“ ‘!{!L/)é[{‘l&{ APPROVALS B 524}3&89&%99
UNIFORM TRADE SECRETS ACT (RCW 19108). o0 o 5aiE ohanne | AN SET 50 IPYE T 10/22/07 ‘snm o ‘RE\. E




INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

ADAPTER, 5H45

ANCHOR , OSCILLATOR GEAR BOX

ANCHOR, OSCILLATOR GEAR BOX

ARM, ACTUATOR

ARM, COMPENSATOR ADJUSTMENT

ARM, COMPENSATOR ROLLER

ASS'Y, NARROW GAP BLANKET CYL. P1

ASS'Y, NARROW GAP BLANKET CYL. P2

BAFFLE

BAFFLE ASSEMBLY - PAGE 1

BAFFLE ASSEMBLY - PAGE 2

BAFFLE, DAMPENER SPRAY ASSEMBLY

BAFFLE, DAMPENER SPRAY ASSEMBLY

BAFFLE, PIVOT PIN

BAFFLE, PIVOT PIN

BAR, BLANKET RETAINING

BAR, FOUNTAIN TIE

BAR, FOUNTIAN TIE

BAR, FOUNTIAN TIE

BAR, FOUNTIAN TIE

BAR, LOCK-UP

BAR, MOUNT

BAR, STIFFENER

BARRIER STRIP

ALPHA -1 -

PART

11029610

11004100

11003750

11005902

11028500

11028550

11008731

11008741

11014670

11020660

11020651

11020911

11020911

11020600

11020600

512141

11001650

11001650

11001650

11001650

11008672

11029090

11029080

048114

QTY

32

32

12

PAGE

62,63

30,31

34,35

40,41

58,59

58,59

8,9,10

8,9,10

74,75

52,53

52,53

52,53

52,53

52,53

52,53

6,7

14,15

16,17

18,19

20,21

8,9,10

56,57

56,57

86,87

ASSEMBLY
DWG

520320000

520108100

520108200

520110000

520220000

520220000

520102001

520102001

524410000

520115000

520115000

11020651

11020660

11020911

11020911

520102000

520104000

520104001

520104002

520104003

520102001

11029741

11029741

524800000

ASSY
QTY

PART DESCRIPTION

BASE FRAME ASSEMBLY - STANDARD

BASE, INK FOUNTAIN

BASE, INK FOUNTAIN

BASE, INK FOUNTAIN

BASE, INK FOUNTAIN

BASE, MODULAR DRIVE

BEARER, BLANKET CYLINDER

BEARER, BLANKET CYLINDER

BEARERS, BLANKET CYLINDER

BEARING, BALL LOW DRAG ER-16X (WEB
GUIDE APPL. ONLY)

BEARING, BALL #1630 DC, OSCILLATOR
WORM GEAR

BEARING, BALL ER-24

BEARING, BALL ER-24
BEARING, BALL #1630 DC OSCILLATOR
WORM GEAR

BEARING, BALL #1630 DC OSCILLATOR
WORM GEAR

BEARING, BALL #1630 DC OSCILLATOR
WORM GEAR

BEARING, BALL 1" ID X 2.0472 OD
SEALMASTER

BEARING, BALL 1" ID X 2.0472 OD
SEALMASTER

BEARING, BALL 1" ID X 2.0472 OD
SEALMASTER

BEARING, BALL 1" ID X 2.0472 OD
SEALMASTER

BEARING, BALL 1.5748" ID X 2.6772 OD C1
BEARING, BALL 10 X 30 X 14.29 DOUBLE
ROW

BEARING, BALL 10 X 30 X 14.29 DOUBLE
ROW

BEARING, BALL 12 X 32 X 15.88 DOUBLE
ROW

PART

520210000

11001852

11001852

11001852

11001852

11029560

11008491

11008491

11012400

001054

001106

001009

001009

001074

001074

001106

001016

001016

001016

001016

001023

001101

001101

001104

QTY

PAGE

1,66,57

16,17

18,19

20,21

14,15

62,63

8,9,10

8,9,10

6,7

58,59

36,37

62,63

22,23

30,31

34,35

32,33

24,25

26,27

26,27

38,39

60,61

36,37

32,33

36,37

Revised 6/27/2019

ASSEMBLY
DWG

524000000

520104001

520104002

520104003

520104000

520320000

11008731

11008741

11009180

520220000

520108201

520320000

520105000

520108100

520108200

520108101

520106000

520107000

520107000

520109000

520310000

520108201

520108101

520108201

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

BEARING, BALL 12 X 32 X 15.88 DOUBLE
ROW

BEARING, BALL 1-3/4" UD X 3.3465 OD

BEARING, BALL 6006-2RS

BEARING, BALL 6006-2RS

BEARING, BALL 6006-2RSNR

BEARING, BALL 6006-2RSNR

BEARING, BALL 61909-2RS

BEARING, BALL 9101PP FAFNIR

BEARING, BALL 9101PP FAFNIR

BEARING, BALL 9101PP FAFNIR
BEARING, BALL GUIDE ROLLER
#RALO12NPP

BEARING, BALL GUIDE ROLLER
#RALO12NPP

BEARING, BALL GUIDE ROLLER
#RALO12NPP

BEARING, BALL GUIDE ROLLER
#RALO12NPP

BEARING, BALL GUIDE ROLLER
#RALO12NPP
BEARING, BALL IDLER

BEARING, BALL MITER GEAR - INDOOR
#307PP

BEARING, BALL RADIAL, 20/42 /12 MM 1C

BEARING, BALL RADIAL, 20/42 /12 MM 1C
BEARING, ROLLER, 2.3751.D. X 3.066 O.D.
X .438 SEAL

BEARING, ROLLER, 2.625 ID X 3.548 OD X
438" SEAL

BEARING, ROLLER, 2.625 ID X 3.548 OD X
438" SEAL

BEARING, ROLLER, INNER RACE, 1"ID X
1-1/4" OD SEAL

BEARING, ROLLER, INNER RACE, 1"ID X
1-1/4" OD SEAL

ALPHA -2 -

PART

001104

001006

001072

001072

001073

001073

001071

001075

001075

001089

001068

001068

001068

001068

001068

001078

001070

001041

001041

002045

002046

002046

002031

002031

PAGE

32,33

4,5

48,49

26,27

48,49

26,27

28,29

46,47

44,45

54,55

46,47

56,57

58,59

38,39

44,45

50,51

54,55

46,47

44,45

12,13

8,9,10

6,7

6,7

6,7

ASSEMBLY
DWG

520108101

520101000

520113000

520107000

520113000

520107000

520108000

520112200

520112100

520116000

11020710

520210000

520220000

520109000

11020710

520114000

520116000

520112200

520112100

520103000

520102001

520102000

11012100

11012150

ASSY
QTY

PART DESCRIPTION

BEARING, ROLLER, INNER RACE, 1"ID X
1-1/4" OD SEAL

BEARING, ROLLER, INNER RACE, 1"ID X
1-1/4" OD SEAL

BEARING, ROLLER, LINEAR

BEARING, ROLLER, LINEAR

BEARING, ROLLER, OIL SEAL, 50.0 X 80.0
X 8.0

BEARING, TAPER ROLLER #368 (TIMKEN)

BEARING, TAPER ROLLER #368 (TIMKEN)

BEARING, TAPER ROLLER #368 (TIMKEN)

BELT, TIMING

BELT, TIMING 3/8 P X 3/4 W X 27" LG.

BELT, TIMING POLYCHAIN (NOT SHOWN)

BELT, TIMING SLAVE

BHCS, #-8-32 X 1/4" LG

BHCS, #-8-32 X 1/4" LG

BHCS, #-8-32 X 1/4" LG

BHCS, 1/4-20 X 1/2 LG

BHCS, 1/4-20 X 1/2 LG

BHCS, 1/4-20 X 3/4 LG

BHCS, 1/4-20 X 3/4 LG

BHCS, 3/8-16 UNC X .75" LG

BHCS, 3/8-16 UNC X .75" LG

BHCS, 3/8-16 X 1.25 LG

BHCS, 3/8-16 X 1.25 LG

BHCS, 5/16-18 X 1" LG

PART

002031

002031

002071

002071

002064

003010

003010

003010

060056

060022

060078

060077

037-50-9804

037-50-9804

037-50-9804

037-50-408

037-50-408

037-50-412

037-50-412

037-50-612

037-50-612

037-50-620

037-50-620

037-50-516

QTY

PAGE

6,7

28,29

36,37

32,33

54,55

8,9,10

6,7

12,13

50,51

78,79,80

62,63

60,61

76,77

82,83

82,83

78,79,80

28,29

78,79,80

78,79,80

56,57

76,77

82,83

82,83

86,87

ASSEMBLY
DWG

11018550

520108000

520108201

520108101

520116000

520102001

520102000

520103000

520114000

524510000

520320000

520310000

524500000

52461000

524610000

524510000

520108000

524510000

524510000

520210000

524500000

52461000

524610000

524800000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

BLADE, INK FOUNTAIN

BLADE, INK FOUNTAIN

BLANK, 42T, 8MM PULLEY

BLANK, CIRCUMFERENTIAL YOKE

BLANK, PLATE CYLINDER. GEAR HUB

BLANKET CYL. ECCENTRIC

BLANKET CYL. ECCENTRIC

BLANKET CYLINDER ASSEMBLY

BLANKET CYLINDER ECC.

BLANKET, 8850-3C DAYCO , 22-3/4

BLANKET, NARROW GAP LOCK-UP

BLOCK, BUSHING

BLOCK, DAMPENER GEAR SIDE, PAGE 2
& OPERATOR SIDE - PAGE 1

BLOCK, DAMPENER, OPERATOR SIDE,
PAGE 2 & GEAR SIDE - PAGE 1

BLOCK, DROP FOUNTAIN

BLOCK, DROP FOUNTAIN

BLOCK, DROP FOUNTAIN

BLOCK, DROP FOUNTAIN

BLOCK, HINGE

BLOCK, HINGE

BLOCK, HINGE ASSEMBLY

BLOCK, HINGE ASSEMBLY

BLOCK, IMPRESSION SHAFT

BLOCK, IMPRESSION SHAFT

ALPHA -3 -

PART

11001800

11001800

11029620

11008950

11009551

11011250

11011600

520102000

11011050

090007

090385

11009900

11019910

11019920

11001500

11001500

11001500

11001500

11047760

11047760

11047770

11047770

11018900

11018920

QTY

PAGE

16,17

14,15

62,63

12,13

12,13

8,9,10

8,9,10

23

8,9,10

6,7

8,9,10

12,13

26,27

26,27

16,17

18,19

20,21

14,15

56,57

58,59

56,57

58,59

6,7

8,9,10

ASSEMBLY
DWG

520104001

520104000

520320000

11009000

11009601

520102001

520102001

520100000

520102001

520102000

520102001

520103000

520107000

520107000

520104001

520104002

520104003

520104000

11047770

11047770

520210000

520220000

520102000

520102001

ASSY
QTY

PART DESCRIPTION

BLOCK, LINAGE TURNBUCKLE - LEFT
HAND

BLOCK, LINE SHAFT

BLOCK, LINKAGE TURNBUCKLE - RIGHT
HAND

BLOCK, LINKAGE TURNBUCKLE L.H.

BLOCK, LINKAGE TURNBUCKLE R.H.

BLOCK, LOWER COVER

BLOCK, OIL METERING

BLOWER

BLOWER, AIR PIPING SYSTEM

BOLT, EYE

BOLT, EYE

BOLT, LEVELING

BOLT, SWING

BOLT, SWING

BOLT, SWING 5/8-11 X 4-3/4"

BOLT, SWING 5/8-11 X 4-3/4"

BOLT, SWING 3/8-16 X 3

BOLT, WATER PAN

BOLT, WATER PAN

BOTTOM, OSCILLATOR GEAR BOX

BOTTOM, OSCILLATOR GEAR BOX

BRACE - FLAME-CUT

BRACE, STEP - O.S.

PART

11018940

11006900

11018930

11018940

11018930

11006801

11016550

090418

11014720

035063

035063

511260

11018360

11018360

035065

035065

035036

11002290

11002290

11003500

11003500

11022451

11022501

QTY

1

1

PAGE

6,7

4,5

6,7

8,9,10

8,9,10

56,57

4,5

74,75

74,75

8,9,10

6,7

56,57

8,9,10

6,7

8,9,10

6,7

26,27

46,47

44,45

30,31

34,35

56,57

56,57

ASSEMBLY
DWG

11012150

520101000

11012100

11012150

11012100

520210000

520101000

11014720

524410000

520102001

520102000

520210000

520102001

520102000

11018360

11018360

520107000

520112200

520112100

520108100

520108200

11022451

520210000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

BRACKET, "U"

BRACKET, "U"

BRACKET, CYLINDER MOUNT

BRACKET, CYLINDER MOUNT

BRACKET, IDLER

BRACKET, IDLER L.H.

BRACKET, IDLER L.H.

BRACKET, IDLER L.H.

BRACKET, IDLER L.H.

BRACKET, IDLER MOUNT

BRACKET, IDLER R.H.

BRACKET, IDLER R.H.

BRACKET, IDLER R.H.

BRACKET, IDLER, RIGHT HAND

BRACKET, MOUNTING

BRACKET, MOUNTING

BRACKET, MOUNTING

BRACKET, MOUNTING

BRACKET, PIVOT MOUNT

BRACKET, TOP ROLLER

BRACKET, WEB BREAK SEE P/L
11012901A

BRUSH DRIVE ASSEMBLY

BRUSH MODULE ASSEMBLY - PAGE 1

BRUSH MODULE ASSEMBLY - PAGE 2

ALPHA - 4 -

PART

11020920

11020920

11009171

11009171

11029530

11022030

11022030

11022030

11022030

11029520

11022140

11022140

11022140

11022140

11030530

11030530

11030540

11030540

11022011

11029410

11012950

520114000

520112100

520112200

QTY

PAGE

52,53

52,53

8,9,10

6,7

62,63

16,17

18,19

20,21

14,15

62,63

16,17

18,19

20,21

14,15

82,83

82,83

82,83

82,83

4,5

58,59

58,59

2,3,50,51

2,3,44,45

2,3, 46,47

ASSEMBLY
DWG

11020920

11020911

520102001

520102000

520320000

520104001

520104002

520104003

520104000

520320000

520104001

520104002

520104003

520104000

52461000

524610000

52461000

524610000

520101000

520220000

520220000

520100000

520100000

520100000

ASSY
QTY

32

PART DESCRIPTION

BRUSH, 7/8" ID

BRUSH, 7/8" ID

BUSHING, BRONZE

BUSHING, BRONZE

BUSHING, BRONZE - OSCILLATOR ROLL

BUSHING, DRILL 1/4" @

BUSHING, DRILL 1/4" @

BUSHING, DRILL 1/4" @

BUSHING, DRILL 1/4" @

BUSHING, IMPRESSION SHAFT

BUSHING, IMPRESSION SHAFT

BUSHING, OILITE

BUSHING, OILITE

BUSHING, OILITE 1.000 ID X 1.125 OD X

1.00LG

BUSHING, TAPER

BUSHING, TAPER SD 1-3/4

BUSHING, TAPER SD 1-3/4

CABLE, 3-PIN MALE THREAD

CAM, FORM ROLLER

CAP

CAP, BEARING RETAINER

CAP, BAR LOCK-UP

CAP, END

CAP, END

PART

090406

090406

010016

010016

11002551

090024

090024

090024

090024

11018260

11018260

011091

011092

011033

062046

062050

062050

048507

11005850

11008621

11009951

11008790

11047141

11047141

QTY

PAGE

46,47

44,45

8,9,10

6,7

28,29

82,83

82,83

82,83

82,83

8,9,10

6,7

12,13

40,41

58,59

62,63

60,61

60,61

22,23

40,41

8,9,10

12,13

8,9,10

86,87

86,87

Revised 6/27/2019

ASSEMBLY
DWG

520112200

520112100

11018260

11018260

520108000

11047600

11047600

11047600

11047600

520102001

520102000

520103000

520110000

520220000

520320000

520310000

062050

520105000

520110000

520102001

520103000

520102001

11047161

11047171

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

CAP, GUARD

CAP, OSCILLATOR GEAR BOX

CAP, OSCILLATOR GEAR BOX

CAP, PLATE CYLINDER

CAP, PLATE CYLINDER P2

CAP, PLATE CYLINDER. P1

CAP, SIDE MOVEMENT

CAP, TOP, LEFT HAND DOOR

CAP, TOP, LEFT HAND DOOR

CAP, TOP, RIGHT HAND DOOR

CAP, TOP, RIGHT HAND DOOR

CASTING - CAP

CASTING - DRAIN

CASTING - DRAIN

CASTING - DRIVE MOUNT

CASTING - LOWER HANGER

CASTING - MACHINED DRAIN

CASTING - TOP HANGER

CASTING - UPPER FILL DRAIN

CASTING, MACHINED, LOWER HANGER

CASTING, MACHINED, TOP FORM ROLLER

CATCH, GRAB (DOOR)

CATCH, GRAB (DOOR)

CHEEK, INK FOUNTAIN

ALPHA -5 -

PART

11013130

11003450

11003450

11009460

11010201

11010210

11010300

11047580

11047580

11047590

11047590

076510

076480

076480

076260

076500

11021310

076490

11021320

11006250

11006150

090766

090766

11001900

QTY

PAGE

72,73

30,31

34,35

68,69

12,13

12,13

12,13

82,83

82,83

82,83

82,83

12,13

84,85

84,85

62,63

38,39

84,85

38,39

84,85

38,39

38,39

82,83

82,83

16,17

ASSEMBLY
DWG

524300000

520108100

520108200

520360000

520103000

520103000

520103000

11012751

11012751

11012801

11012801

11010300

11021310

11021320

11029560

11006250

11021852

11006150

11021290

520109000

520109000

52461000

524610000

520104001

ASSY
QTY

PART DESCRIPTION

CHEEK, INK FOUNTAIN

CHEEK, INK FOUNTAIN

CHEEK, INK FOUNTAIN

CLAMP BAR, BOTTOM OF INK FOUNTAIN
BLADE

CLAMP BAR, TOP OF INK FOUNTAIN
BLADE

CLAMP BAR, TOP OF INK FOUNTAIN
BLADE

CLAMP BAR, TOP OF INK FOUNTAIN
BLADE

CLAMP, BAR, BOTTOM -INK FOUNTAIN
BLADE

CLAMP, BAR, TOP- INK FOUNTAIN BLADE

CLAMP, BEARING PRELOAD

CLAMP, BEARING PRE-LOAD

CLAMP, BLANKET CYLINDER

CLAMP, HOSE 3/4"

CLAMP, OIL SEAL

CLAMP, OIL SEAL

CLAMP, OSCILLATOR GEAR BOX

CLAMP, OSCILLATOR GEAR BOX

CLAMP, OSCILLATOR GEAR BOX

CLAMP, OSCILLATOR GEARBOX

CLAMP, OUTER ECCENTRIC

CLAMP, OUTER ECCENTRIC

CLAMP, WEB BREAK DETECTOR

CLAMP, WIDE BLANKET CYLINDER

CLEVIS, PISTON ROD ASSEMBLY

PART

11001900

11001900

11001900

11001750

11001700

11001700

11001700

11001750

11001700

11011750

11011750

11010900

050011

11011551

11011551

11003350

11003350

11003350

11003350

11011450

11011450

11030570

11010910

051324

QTY

PAGE

18,19

20,21

14,15

16,17

16,17

18,19

20,21

14,15

14,15

8,9,10

6,7

64,65

84,85

8,9,10

6,7

30,31

34,35

32,33

36,37

8,9,10

6,7

58,59

66,67

40,41

ASSEMBLY
DWG

520104002

520104003

520104000

520104001

520104001

520104002

520104003

520104000

520104000

520102001

520102000

520340000

524710000

520102001

520102000

520108100

520108200

520108101

520108201

520102001

520102000

520220000

520350000

11006520

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

CLIP, LARGE BLACK

CLIP, LARGE BLACK

CLIP, SIDE FRAME

CLIP, TRANSFER BEARING

CLUTCH, AIR 5H 45 1-1/2" BORE

COLLAR, CLAMP DRIVE SHAFT

COMPENSATOR POINTER - WELDMENT

COMPRESSION SPRING

COMPRESSION SPRING

CONDENSATION TUBE

CONDENSATION TUBE CLAMP

CONDUIT

CONDUIT

CONNECTION, TUBE -6.50" OAL

CONNECTION, TUBE -7.75" OAL

CONNECTION, TUBE - 8.625" OAL

CONNECTOR, CORD 1/2" NPT

COUPLING, MOTORIZED COMPENSATOR

COVER

COVER, 2-PAGE 1

COVER, 2-PAGE 2

COVER, PAGE 2

COVER, ACRYLIC

COVER, DAMPENER - PAGE 2

ALPHA -6 -

PART

11012410

11012410

11011700

11004300

068051

11007600

11027960

021058

021060

1830330

1830360

11047790

11047790

11014580

11014570

11014560

046604

11028321

11046830

11047081

11047031

11047021

11013741

11020960

QTY

PAGE

8,9,10

6,7

12,13

28,29

62,63

45

58,59

38,39

74,75

88

88

82,83

82,83

74,75

74,75

74,75

86,87

58,59

86,87

86,87

86,87

86,87

78,79,80

52,53

ASSEMBLY
DWG

520102001

520102000

520103000

520108000

520320000

520101000

520220000

520109000

524410000

524910000

524910000

11012801

11012801

11030100

11030090

11030080

524800000

11028520

524800000

524800000

524800000

524800000

524510000

11020660

ASSY
QTY

PART DESCRIPTION

COVER, DAMPENER PAGE 1

COVER, FRONT

COVER, INK FOUNTAIN

COVER, INK ROLLER

COVER, LOWER INK TRAIN

COVER, OSCILLATOR GEAR

COVER, OSCILLATOR GEAR

COVER, OSCILLATOR GEAR

COVER, OSCILLATOR GEARBOX

COVER, PHENOLIC - CLEAR

COVER, PHENOLIC - CLEAR

COVER, PHENOLIC - CLEAR

COVER, PUMP DRIVE

COVER, TOP - LID

COVER, TOP - PAGE 1

COVER, TOP - PAGE 2

COVER,PAGE 1

CUP, PAN TUBE

CYLINDER 1-1/4" X 2" (122-DP)

CYLINDER, AIR

CYLINDER, AIR

CYLINDER, AIR -IMPRESSION ASSEMBLY

CYLINDER, AIR -IMPRESSION ASSEMBLY

CYLINDER, BLANKET AND BEARER
ASSEMBLY

PART

11019500

11047690

11000150

11006750

11007500

11004200

11004200

11004200

11004200

11012010

11012040

11013410

11021122

11047660

11047041

11047011

11047071

11000290

11006520

051349

051349

11016150

11016150

11009180

QTY

PAGE

52,53

58,59

76,77

76,77

76,77

30,31

34,35

32,33

36,37

78,79,80

78,79,80

78,79,80

78,79,80

58,59

86,87

86,87

86,87

84,85

40,41

8,9,10

6,7

8,9,10

6,7

6,7

ASSEMBLY
DWG

11020651

11047650

524500000

524500000

524500000

520108100

520108200

520108101

520108201

524510000

524510000

524510000

524510000

11047650

524800000

524800000

524800000

524710000

520110000

11016150

11016150

520102001

520102000

520102000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

CYLINDER, BLANKET ECCENTRIC

CYLINDER, BLANKET ECCENTRIC

CYLINDER, BLANKET ECCENTRIC

CYLINDER, BLANKET ECCENTRIC

CYLINDER, BLANKET HUB

CYLINDER, BLANKET WITHOUT BEARERS

CYLINDER, L.H. PLATE

CYLINDER, R.-H. PLATE

DEFLECTOR

DEFLECTOR

DOOR SKIN, LEFT

DOOR SKIN, LEFT

DOOR SKIN, RIGHT

DOOR SKIN, RIGHT

DRAIN / FILL ASSEMBLY

DRAIN ASSEMBLY

DRAIN, OUTLET

DRAIN, OUTLET

DRAIN, STANDPIPE

DRAIN, STANDPIPE

DRIVE ASSEMBLY - BASE TO DECK

DRIVE ASSEMBLY - BLANKET CYLINDER -
DECK 1

DRIVE ASSEMBLY - BLANKET CYLINDER -
DECK 2

DRIVE ASSEMBLY - DECK TO DECK

ALPHA -7 -

PART

11011050

11011250

11011300

11011300

11010850

11009140

11008210

11008220

11020552

11020552

11047501

11047501

11047511

11047511

11021290

11021852

11022272

11022272

11022262

11022262

520320000

520340000

520350000

520310000

QTY

4

PAGE

6,7

6,7

8,9,10

6,7

6,7

6,7

12,13

12,13

52,53

52,53

82,83

82,83

82,83

82,83

84,85

84,85

84,85

84,85

84,85

84,85

1,62,63

1,64,65

1,67,68

1,60,61

ASSEMBLY
DWG

520102000

520102000

520102001

520102000

520102000

11009180

520103000

520103000

11020911

11020911

11012751

11012751

11012801

11012801

524710000

524710000

11021852

11021290

11021852

11021290

524000000

524000000

524000000

524000000

ASSY
QTY

PART DESCRIPTION

DRIVE ASSEMBLY PLATE CYLINDER -
DECK 1

DRIVE ASSEMBLY PLATE CYLINDER -
DECK 2

DRIVE GUARD ASSEMBLY

DRIVE, PINION RH

ECCENTRIC

ECCENTRIC LINKAGE BLOCK L.H.

ECCENTRIC LINKAGE BLOCK L.H.

ECCENTRIC LINKAGE BLOCK R.H.

ECCENTRIC LINKAGE BLOCK R.H.

ECCENTRIC, BLANKET CYLINDER

ECCENTRIC, BLANKET CYLINDER

ECCENTRIC, BLANKET CYLINDER

ECCENTRIC, PAN ROLLER

ECCENTRIC, PAN ROLLER

ECCENTRIC, SKEW ACTUATOR

ECCENTRIC, TIMING BELT

ELECTRICAL CTRLS, 2 POS MAIN - NON-
ILLUMINATED BLACK

ELECTRICAL CONTROLS, 2 POSITION
MAINTAINED ILLUMINATED GREEN
ELECTRICAL CONTROLS, GREEN PUSH
BUTTOM ILLUMINATED

ELECTRICAL CONTROLS, MOUNTING
BASE WITH 1 N.C. CONTACT

ELECTRICAL CONTROLS, MOUNTING
BASE WITH 1 N.O. CONTACT
ELECTRICAL CONTROLS, MOUNTING
BASE WITH 24V LAMP & NO. CONTACT

ELECTRICAL CONTROLS, RED
MUSHROOM PUSH BUTTON 40MM

PART

520360000

520370000

524300000

11008001

11030680

11012150

11012150

11012100

11012100

11011600

11011650

11011650

11019250

11019250

11010250

11007301

049004

049006

049007

049017

049016

049020

049024

QTY

PAGE

1,68,69

1,70,71

1,72,73

54,55

36,37

8,9,10

6,7

8,9,10

6,7

6,7

8,9,10

6,7

46,47

44,45

12,13

60,61

86,87

86,87

86,87

86,87

86,87

86,87

86,87

ASSEMBLY
DWG

524000000

524000000

524000000

520116000

11030660

520102001

520102000

520102001

520102000

520102000

520102001

520102000

520112200

520112100

520103000

520310000

524800000

524800000

524800000

524800000

524800000

524800000

524800000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

ELECTRICAL CONTROLS, WHITE PUSH
BUTTON NON-ILLUMINATED

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

END, LONG

END, LONG INK FOUNTAIN ROLL

END, SHORT

END, SHORT INK FOUNTAIN ROLL

FHCS, 1/2-13 UNC X 2" LG

FHCS, 1/2-13 UNC X 2" LG

FHCS, 1/2-13 UNC X 2" LG

FHCS, 1/2-13 UNC X 2" LG

FHCS, 1/4-20 UNC X 1/2" LG

FHCS, 1/4-20 UNC X 1/2" LG

FHCS, 1/4-20 UNC X 3/4" LG

FHCS, 10-24 UNF X 1/2" LG

FHCS, 3/8-16 UNC X 3/4" LG.

FHCS, 5/16-18 UNC X 1/2" LG

FHCS, 5/16-18 UNC X 1/2" LG

FHCS, 5/16-18 UNC X 1/2" LG

ALPHA -8 -

PART

049010

047507

047507

047507

047507

047507

047507

047507

11002650

11001100

11002600

11001000

036-50-832

036-50-832

036-50-832

036-50-832

036-50-408

036-50-408

036-50-412

036-60-9008

036-50-612

036-50-508

036-50-508

036-50-508

QTY

PAGE

86,87

86,87

86,87

86,87

86,87

86,87

86,87

86,87

28,29

22,23

28,29

22,23

16,17

18,19

20,21

14,15

46,47

44,45

58,59

72,73

78,79,80

16,17

18,19

20,21

ASSEMBLY
DWG

524800000

11046830

11047011

11047021

11047031

11047041

11047071

11047081

11002400

11000950

11002400

11000950

520104001

520104002

520104003

520104000

520112200

520112100

520220000

524300000

524510000

520104001

520104002

520104003

ASSY
QTY

PART DESCRIPTION

FHCS, 5/16-18 UNC X 1/2" LG

FHCS, 8-32 X 1/2" LG

FILTER

FILTER ASSEMBLY

FILTER, BASE

FILTER, COLLAR

FILTER, WELDMENT

FILTER-REGULATOR-GAUGE FOR
LUBRICATING CLUTCH ASSEMBLY

FITTING, "Y" CONNECTOR 1/4 X 1/4 X 1/4

FITTING, 1/4" FLOW CONTROL FF

FITTING, BRASS

FITTING, BRASS

FITTING, BRASS

FITTING, BUSHING REDUCER 1/8 FNPT X
1/4 MNPT BRASS

FITTING, BUSHING REDUCER 3/8" MNPT X
1/4" FNPT

FITTING, CONNECTOR, 3/8 NPT X 1/2T 2H

FITTING, COUPLING, 1/4" NPT X 1/4"

FITTING, CROSS 1/4" NPT

FITTING, ELBOW

FITTING, ELBOW

FITTING, ELBOW, 2" DIAMETER 90
DEGREE

FITTING, ELBOW, 2" DIAMETER 90
DEGREE

FITTING, ELBOW, MALE

FITTING, ELBOW, MALE STUD 3109, BSPT
& NPT THREAD DIA. 1/4" UBC C BOT 1/8"

PART

036-50-508

036-50-9808

090421

11014690

11014630

11014640

11014620

051328

051293

053121

050159

050189

050189

052056

052060

051053

050172

053116

050179

050180

051256

051256

050164

051318

QTY

54

PAGE

14,15

86,87

74,75

74,75

74,75

74,75

74,75

88

88

78,79,80

84,85

84,85

84,85

78,79,80

78,79,80

88

78,79,80

78,79,80

78,79,80

78,79,80

74,75

74,75

78,79,80

40,41

ASSEMBLY
DWG

520104000

524800000

11014690

524410000

11014620

11014620

11014690

524910000

524910000

524510000

11021290

11021852

11021290

524510000

524510000

524910000

11016402

524510000

524510000

524510000

11030080

11030090

524510000

11006520

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

FITTING, ELBOW, MALE STUD, 1/4" BSPT
AND 1/4" NPT

FITTING, ELBOW, MALE STUD, 1/4" BSPT
AND 1/4" NPT

FITTING, FEMALE ELBOW 1/4" OD X 1/8"
NPT

FITTING, HEX NIPPLE 1/4" NPT S.S.

FITTING, HOSE

FITTING, HOSE 3/8 NPT X 3/8 BARBED

FITTING, LUBE 1/4-28 STRAIGHT

FITTING, LUBE 1/4-28, 45 DEGREE

FITTING, LUBE 1/8" NPT, 45 DEGREE

FITTING, MALE CONNECTOR 1/4" NPT

FITTING, MALE ELBOW

FITTING, MALE TO FEMALE ELBOW 1/4"
NPT

FITTING, NEEDLE VALVE FLOW CONTROL
1/4 FNPT

FITTING, NIPPLE, 1/8"NPT X 3/4" LG

FITTING, NIPPLE, CLOSE 1/4" NPT BRASS

FITTING, NIPPLE, CLOSE 1/4" NPT BRASS

FITTING, SWIVEL ELBOW 1/8 NPT X 1/4T

FITTING, SWIVEL ELBOW 3/8 NPT X 1/4T

FITTING, SWIVEL ELBOW, 3/8 NPT X 1/2T

FITTING, TEE 2"

FITTING, TEE 2"

FITTING, TEE 2"

FITTING, TEE 3/8 NPT X 3/8

FITTING, TUBE 1/8 NPT X 1/4

ALPHA -9 -

PART

051365

051365

051100

051063

050163

050162

053001

053003

053004

053117

053104

053118

053100

052047

052054

052055

051150

051253

051103

051255

051255

051255

051234

051025

QTY

PAGE

8,9,10

6,7

62,63

78,79,80

78,79,80

78,79,80

4,5

4,5

4,5

78,79,80

78,79,80

78,79,80

78,79,80

62,63

78,79,80

78,79,80

88

88

88

74,75

74,75

74,75

88

88

ASSEMBLY
DWG

051321

11016150

520320000

524510000

524510000

524510000

520101000

520101000

520101000

524510000

524510000

524510000

524510000

520320000

524510000

524510000

524910000

524910000

524910000

524410000

11030100

11030110

524910000

524910000

ASSY
QTY

PART DESCRIPTION

FITTING, UNION, 2" DIA

FITTING, WATER HOSE 1/4" NPT X 3/8"

FLAME CUT

FLAME CUT, SIDE PLATE

FLAME CUT, SIDE PLATE

FLAME-CUT

FLANGE, 1-1/2"

FLANGE, 2-1/8"

FLANGE, 4"

FLANGE, 42T PULLEY

FORM ROLLER ASSEMBLY

FOUNTAIN END

FOUNTAIN END

FOUNTAIN END, SEGMENTED BLADE

FOUNTAIN END, SEGMENTED BLADE

FRAME ASSEMBLY - SINGLE OSCILLATOR

FRAME TOP ASSEMBLY

FRAME, BASE - FLAME-CUT

FRAME, BASE - FLAME-CUT

FRAME, SIDE - OPERATOR SIDE, 22-3.4"

FRAME, SIDE BASE G.S.

FRAME, SIDE BASE O.S.

GASKET, GEAR BOX COVER

GASKET, GEAR BOX COVER

PART

052058

050161

11023950

072940

076629

11023960

11014611

11014541

11014531

11029680

520109000

11002000

11002000

11002010

11002010

520101000

520220000

11022410

11022410

11012652

11022420

11022430

11004220

11004220

QTY PAGE As%wg Ly
1 74,75 524410000
10 78,79,80 524510000
1 56,57 11023850
1 45 11030310
1 45 11030820
1 56,57 11023970
8 74,75 524410000
6 74,75 524410000
2 74,75 524410000
1 62,63 520320000
1 2,3,38,39 520100000
4 16,17 520104001
4 14,15 520104000
4 18,19 520104002
4 20,21 520104003
1 23 520100000
1 1,58,59 524000000
1 56,57 11022420
1 56,57 11022430
1 45 520101000
1 56,57 520210000
1 56,57 520210000
1 30,31 52018100
1 32,33 520108101

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

GASKET, GEAR BOX COVER

GASKET, GEAR BOX COVER

GASKET, OIL TROUGH ,GS, INSIDE

GEAR, BLANKET CYLINDER LH

GEAR, BLANKET CYLINDER LH

GEAR, BLANKET CYLINDER RH

GEAR, BLANKET CYLINDER RH

GEAR, BOSTON #HLSK118Y-R

GEAR, BOSTON #HLSK118Y-R

GEAR, COPPER INK ROLLER-RIGHT HAND

GEAR, INPUT PINION

GEAR, MITER, INPUT DRIVER

GEAR, OSCILLATOR

GEAR, OSCILLATOR

GEAR, OSCILLATOR PAGE 1

GEAR, OSCILLATOR PAGE 2

GEAR, PAN ROLLER

GEAR, PAN ROLLER

GEAR, PAN ROLLER MOTOR

GEAR, PLATE CYLINDER LH

GEAR, PLATE CYLINDER LH

GEAR, PLATE CYLINDER RH

GEAR, PLATE CYLINDER RH

GEAR, SIDE

ALPHA - 10 -

PART

11004220

11004220

11013560

11011001

11011001

11010951

11010951

067051

067052

11005250

11007851

11006850

11003852

11003852

11002950

11003000

11021350

11021350

11021450

11009671

11009700

11009650

11009661

11002750

QTY

PAGE

34,35

36,37

78,79,80

64,65

66,67

64,65

66,67

4,5

54,55

26,27

54,55

4,5

30,31

34,35

28,29

28,29

46,47

44,45

48,49

70,71

68,69

68,69

70,71

28,29

ASSEMBLY
DWG

520108200

520108201

524510000

520340000

520350000

520340000

520350000

11006850

11007851

520107000

520116000

520101000

11004003

11004003

520108000

520108000

520112200

520112100

520113000

520370000

520360000

520360000

520370000

520108000

ASSY
QTY

PART DESCRIPTION

GEAR, SMALL COPPER ROLLER-LEFT
HAND

GEAR, WORM

GEAR, WORM - BOSTON DB1610

GEAR, WORM - BOSTON DB1610

GEAR, WORM - BOSTON DB1610

GEAR, WORM - BOSTON H1618

GEAR, WORM - BOSTON H1618

GEAR, WORM - BOSTON H1618

GEAR, WORM - BOSTON H1618

GEAR, WORM & DRIVE PINION ASSEMBLY

GEAR, WORM & DRIVE PINION ASSEMBLY

GEAR, WORM ASSEMBLY, OSCILLATOR

GEAR, WORM ASSEMBLY, OSCILLATOR

GUARD, BACKING

GUARD, BELT DRIVE

GUARD, BRUSH DAMPENER - LEFT HAND

GUARD, BRUSH DAMPENER - RIGHT
HAND

GUARD, CIRCUMFERENTIAL SHAFT -
PAGE 1

GUARD, CIRCUMFERENTIAL SHAFT -
PAGE 2

GUARD, CRANK - LH

GUARD, CRANK - RH

GUARD, OIL BATH, LH LOWER

GUARD, OIL BATH, RH LOWER

GUARD, OILBATH R.H. LWR.

PART

11005200

11030670

067080

067080

067080

067079

067079

067079

067079

11030660

11030660

11004003

11004003

11013120

11013111

11022081

11022091

11030070

11030060

11013380

11013370

11013880

11013890

11013613

PAGE

26,27

36,37

36,37

30,31

34,35

36,37

30,31

34,35

32,33

36,37

32,33

30,31

34,35

72,73

72,73

50,51

50,51

12,13

12,13

72,73

72,73

78,79,80

78,79,80

78,79,80

ASSEMBLY
DWG

520107000

11030660

11030670

11003852

11003852

520108201

520108100

520108200

520108101

520108201

520108101

520108100

520108200

524300000

524300000

520114000

520114000

520103000

520103000

524300000

524300000

52451000

52451000

524510000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

GUARD, OILBATH, LH., LWR

GUARD, OILBATH, TOP L.H.

GUARD, OILBATH, TOP L.H.

GUARD, OILCATH, L.H., LWR

GUARD, TOP CAP

GUARD, TOP TIMING BELT

GUARDS, INK TRAIN ASSEMBLY - 4 HIGH

GUARDS, WATER ADJUSTMENT

GUIDE, SLIDE

GUIDE, SLIDE

HANDLE, 3" GOLD

HEAT REMOVAL SYSTEM

HHCS, 1/2-13 X 1.5" LG

HHCS, 1/2-13 X 1.5" LG

HHCS, 1/2-13 X 1.5" LG

HHCS, 1/2-13 X 2" LG

HHCS, 1/2-13 X 2" LG

HHCS, 1/2-13 X 2" LG

HHCS, 1/2-13 X 2" LG

HHCS, 1/2-13 X 2-3/4"

HHCS, 1/2-13 X 2-3/4"

HHCS, 1/2-13 X 2-3/4"

HHCS, 1/2-13 X 2-3/4"

HHCS, 1/4-20 UNC X 1" LH

ALPHA - 11 -

PART

11013871

11013622

11013632

11013672

11013690

11013071

524500000

520115000

11030690

11030690

090771

524410000

037-10-824

037-10-824

037-10-824

037-10-832

037-10-832

037-10-832

037-10-832

037-10-844

037-10-844

037-10-844

037-10-844

037-10-416

PAGE

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

72,73

1,76,77

2,3,62,53

36,37

32,33

76,77

1,74,75

8,9,10

45

6,7

16,17

18,19

20,21

14,15

16,17

18,19

20,21

14,15

74,75

ASSEMBLY
DWG

524510000

524510000

524510000

524510000

524510000

524300000

524000000

520100000

520108201

520108101

524500000

524000000

520102001

520101000

520102000

520104001

520104002

520104003

520104000

520104001

520104002

520104003

520104000

524410000

ASSY
QTY

PART DESCRIPTION

HHCS, 1/4-20 UNC X 1/2" LG

HHCS, 1/4-20 UNC X 1/2" LG

HHCS, 1/4-20 UNC X 1/2" LG

HHCS, 1/4-20 UNC X 1/2" LG

HHCS, 1/4-20 UNC X 1-3/4 LG

HHCS, 1/4-20 UNC X 3/4" LG

HHCS, 1/4-20 UNC X 3/4" LG

HHCS, 1/4-20 UNC X 3/4" LG

HHCS, 1/4-20 UNC X 3/4" LG

HHCS, 1-14 UNF X 2 1/2" LG

HHCS, 3/4-10 UNC X 3.25" LG

HHCS, 3/8-16 X 1 1/2" LG.

HHCS, 3/8-16 X 1" LG

HHCS, 3/8-16 X 1" LG

HHCS, 3/8-16 X 2" LG.

HHCS, 3/8-16 X 3" LG (FULL THREAD)

HHCS, 5/16-18 UNC X 1-1/4"

HHCS, 5/16-18 UNC X 3"

HHCS, 5/16-18 UNC X 3/4"

HHCS, 5/16-18 UNC X 5/8"

HHCS, 5/16-18 UNC X 5/8"

HHCS, 5/8-11 UNC X 1-1/2" LG

HHCS, 5/8-11 UNC X 1-1/2" LG

HHCS, 5/8-11 UNC X 1-1/2" LG

PART

037-10-408

037-10-408

037-10-408

037-10-408

037-10-428

037-10-412

037-10-412

037-10-412

037-10-412

037-20-1640

037-10-1252

037-10-628

037-10-616

037-10-616

037-10-632

037-11-648

037-10-520

037-10-548

037-10-512

037-10-510

037-10-510

037-10-1024

037-10-1024

037-10-1024

QTY

PAGE

46,47

50,51

62,63

44,45

60,61

62,63

78,79,80

84,85

84,85

56,57

56,57

56,57

8,9,10

6,7

12,13

26,27

50,51

50,51

54,55

50,51

78,79,80

8,9,10

6,7

12,13

ASSEMBLY
DWG

520112200

520114000

520320000

520112100

062050

520320000

524510000

11021852

11021290

511260

520210000

520210000

520102001

520102000

520103000

520107000

520114000

520114000

520116000

520114000

524510000

520102001

520102000

520103000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

HHCS, 5/8-11UNC X 3.0" LG

HHCS, 7/8-14 UNF X 3.25 LG

HINGE PIVOT P1

HINGE PIVOT P1

HINGE PIVOT P2

HINGE PIVOT P2

HINGE TUBE

HINGE TUBE

HINGE TUBE

HINGE TUBE

HINGE TUBE, WELDMENT

HINGE TUBE, WELDMENT

HINGE TUBE, WELDMENT

HINGE TUBE, WELDMENT

HOOD, HEAVY CONSOLE 32-PIN

HOSE, OIL

HOUSING, OIL FILTER

HOUSING, PLATE BEARING

HUB, BLANKET CYL.

HUB, OSCILLATOR GEAR

IDLER PULLEY

IDLER SHAFT, 1" DIAMETER 4-1/8" LG

IDLER, PINION LH

INDICATOR, COMPENSATOR

ALPHA -12 -

PART

037-10-1048

037-20-1452

11047241

11047241

11047231

11047231

11047610

11047610

11047610

11047610

11047600

11047600

11047600

11047600

046615

050165

11016910

11008401

11010850

11002801

069029

069011

11007951

11028580

QTY

4

PAGE

56,57

56,57

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

86,87

78,79,80

78,79,80

54,55

8,9,10

28,29

62,63

62,63

54,55

58,59

ASSEMBLY ASSY
DWG QTY
520210000 1
520210000 1
11047261 2
11047261 2
11047251 2
11047251 2
11047600 1
11047600 1
11047600 1
11047600 1
11012751 1
11012801 1
11012751 1
11012801 1
524800000 1
524510000 1
524510000 1
520116000 1
520102001 1
520108000 1
520320000 1
520320000 1
520116000 1
520220000 1

PART DESCRIPTION

INK FOUNTAIN ASSEMBLY

INK FOUNTAIN ASSEMBLY WITH
SEGMENTED BLADES & EPG-OPTION

INK FOUNTAIN ASSEMBLY WITH
SEGMENTED BLADES-OPTION

INK FOUNTAIN ROLLER ASSEMBY

INK FOUNTAIN WITH LEVER KEYS

INK LEVER KEY

INK SKIMMMER ASSEMBLY

INK TRANSFER ROLLERS

INNER RACE

INNER RACE

INNER RACE

INSERT, 16-PIN MALE 1-16

INSERT, 16-PIN MALE 17-32 HV

KEENSERT 3/8-16

KEENSERT 3/8-16

KEEPER, INKKEY

KEEPER, INKKEY

KEY, BLANKET CYLINDER

KEY, BLANKET CYLINDER

KEY, HANDWHEEL

KEY, INK FOUNTAIN

KEY, INK FOUNTAIN

KEY, PAN ROLLER DRIVE

KEY, PLATE CYLINDER

PART

520104000

520104003

520104002

520105000

520104001

11003220

520106000

520107000

002031

002031

002031

046619

046620

090188

090188

11022240

11022240

11009400

11009400

11029980

514091

514091

11021550

11009750

QTY

70

70

PAGE

23

20,21

18,19

23

16,17

16,17

23

23

8,9,10

8,9,10

8,9,10

86,87

86,87

56,57

58,59

18,19

14,15

8,9,10

6,7

18,19

14,15

48,49

12,13

ASSEMBLY
DWG

520100000

520100000

520100000

520100000

520100000

520104001

520100000

520100000

11012100

11012150

11018550

524800000

524800000

11077770

11047770

520104002

520104000

520102001

520102000

524000000

520104002

520104000

520113000

520103000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

KEY, WOODRUFF, 3/16 X 3/8

KNOB

KNOB, BIG

LABEL, CLUTCH

LABEL, CONTROL - LEFT HAND DOOR

LABEL, CONTROL - LEFT HAND DOOR

LABEL, CONTROL - RIGHT HAND DOOR

LABEL, CONTROL - RIGHT HAND DOOR

LABEL, FORMS

LABEL, FORMS - LEFT DOOR

LABEL, FORMS - LEFT DOOR

LABEL, FORMS - RIGHT DOOR

LABEL, FORMS - RIGHT DOOR

LABEL, IMPRESSION

LABEL, INCH

LABEL, SPEED - PAGE 1

LABEL, SPEED - PAGE 1

LEVER

LINKAGE, ECCENTRIC

LINKAGE, ECCENTRIC

LOGO, "W"

LUBRICATION SYSTEM ASSEMBLY

MANIFOLD

MANIFOLD, CONTROL

ALPHA - 13-

PART

000304

033032

042905

11047330

11017001

11017001

11017051

11017051

11030490

11046870

11046870

11046880

11046880

11030480

11047320

11047270

11047280

11014660

11018601

11018601

11047340

524510000

11014600

051335

QTY

PAGE

36,37

72,73

86,87

86,87

82,83

82,83

82,83

82,83

86,87

82,83

82,83

82,83

82,83

86,87

86,87

86,87

86,87

74,75

8,9,10

6,7

82,83

1,78,79,80

74,75

88

ASSEMBLY
DWG

520108201

524300000

524800000

524800000

52461000

524610000

52461000

524610000

524800000

52461000

524610000

52461000

524610000

524800000

524800000

524800000

524800000

524410000

520102001

520102000

524610000

524000000

524410000

524910000

ASSY
QTY

PART DESCRIPTION

MOTOR, BRUSH 1/4" HP

MOTOR, BRUSH 1/4" HP

MOTOR, BRUSH 1/4" HP

MOTOR, DAYTON, 42724

MOTOR, DAYTON, 42724

MOTOR, GEAR (1LRB2)

MOTOR, GEAR, DAMPENER DRIVE

MOTOR, INK LEFT HAND

MOTOR, INK RIGHT HAND

MOUNT, BEARING

MOUNT, BEARING

MOUNT, CENTER

MOUNT, DOOR SWITCH

MOUNT, DOOR SWITCH

MOUNT, GUARD L.H.

MOUNT, GUARD R.H.

MOUNT, MOTOR

MOUNT, OSCILLATOR

MOUNT, OSCILLATOR

MOUNT, OSCILLATOR - PAGE 1

MOUNT, OSCILLATOR - PAGE 2

MOUNT, OSCILLATOR BEARING - PAGE 1

MOUNT, PINION SEAL

MOUNT, TOP CAP

PART

040055

040055

040057

040107

040107

040117

040108

11001260

11001260

11030720

11030720

11047740

11047720

11047720

11013711

11013721

11022020

11030610

11030610

11030620

11030630

11030700

11008060

11047730

QTY

PAGE

50,51

78,79,80

50,51

22,23

22,23

58,59

48,49

22,23

22,23

36,37

32,33

58,59

82,83

82,83

78,79,80

78,79,80

50,51

36,37

32,33

32,33

36,37

32,33

54,55

58,59

ASSEMBLY
DWG

520114000

524510000

520114000

520105000

52010500

520220000

520113000

520105000

520105000

520108201

520108101

11047650

52461000

524610000

524510000

524510000

520114000

520108201

520108101

520108101

520108201

520108101

520116000

11047650

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

MOUNT, WATER CUP

MOUNT, WEB BREAK DETECTOR

NARROW GAP BLANKET CYL.

NARROW GAP BLANKET CYL.

NARROW GAP, BLANKET CYLINDER-
OPTION

NUT, BARREL, DROP FOUNTAIN SWING
BOLT HOLDING

NUT, BARREL, DROP FOUNTAIN SWING
BOLT HOLDING

NUT, BARREL, DROP FOUNTAIN SWING
BOLT HOLDING

NUT, BARREL, DROP FOUNTAIN SWING
BOLT HOLDING

NUT, CIRCUMFERENTIAL

NUT, FOUNTAIN TIE BAR

NUT, FOUNTAIN TIE BAR

NUT, FOUNTAIN TIE BAR

NUT, FOUNTAIN TIE BAR

NUT, HEX #10-24 UNC

NUT, HEX #10-24 UNC

NUT, HEX 1/4-20 UNC

NUT, HEX 1/4-20 UNC

NUT, HEX 3/4-16 UNF

NUT, HEX 3/8-16 UNC

NUT, HEX 3/8-16 UNC

NUT, HEX 3/8-16 UNC

NUT, HEX 5/16-18

ALPHA - 14 -

PART

11017560

11030560

11000300

11000310

520102001

11001550

11001550

11001550

11001550

11008800

11001670

11001670

11001670

11001670

039-10-3

039-10-3

039-10-4

039-10-4

039-20-12

039-10-6

039-10-6

039-10-6

039-10-5

PAGE

4,5

58,59

8,9,10

8,9,10

8,9,10

16,17

18,19

20,21

14,15

12,13

16,17

18,19

20,21

14,15

82,83

82,83

82,83

82,83

26,27

8,9,10

6,7

26,27

50,51

ASSEMBLY
DWG

520101000

520220000

11008731

11008741

520100000

520104001

520104002

520104003

520104000

520103000

520104001

520104002

520104003

520104000

52461000

524610000

52461000

524610000

520107000

520102001

520102000

520107000

520114000

ASSY
QTY

PART DESCRIPTION

NUT, HEX 5/16-18

NUT, HEX 5/16-18

NUT, HEX 5/16-18

NUT, HEX JAM 3/8-16

NUT, HEX JAM 5/8-11 UNC

NUT, HEX JAM 5/8-11 UNC

NUT, JAM - NYLOC 1/4-20

NUT, JAM - NYLOC 3/8-16

NUT, JAM - NYLOC 3/8-16

NUT, JAM - NYLOC 3/8-16

NUT, JAM - NYLOC 3/8-16

NUT, JAM 3/8-16 WITH PATCH

NUT, LOCK-ELECTRICAL

NUT, SWIVEL - MOTORIZED
COMPENSATOR

OIL TROUGH, GS - INSIDE

O-RING

O-RING

OSCILLATOR GEAR BOX - LONG

OSCILLATOR GEAR BOX - LONG

OSCILLATOR MECHANISM - PAGE 1 - NEW

OSCILLATOR MECHANISM - PAGE 2 - NEW

OSCILLATOR MECHANISM ASSEMBLY

OSCILLATOR MECHANISM ASSEMBLY

OSCILLATOR ROLLER ASSEMBLY

PART

039-10-5

039-10-5

039-10-5

039-11-6

039-11-10

039-11-10

039-12-4

039-12-6

039-12-6

039-12-6

039-12-6

090778

048923

11028360

11013522

090409

090409

11003650

11003650

520108101

520108201

520108100

520108200

520108000

QTY

PAGE

56,57

12,13

24,25

8,9,10

8,9,10

6,7

74,75

8,9,10

88

6,7

26,27

24,25

86,87

58,59

78,79,80

84,85

84,85

30,31

34,35

32,33

36,37

23

2,3, 34,35

23

ASSEMBLY
DWG

11029741

520103000

520106000

520102001

520102001

520102000

524410000

520102001

524910000

520102000

520107000

520106000

524800000

520220000

524510000

11021852

11021290

520108100

520108200

520108000

520108000

520100000

520100000

520100000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

OSCILLATOR, LARGE

PAD, LEVELING, SELECT WITH 2511410
AS REQ'D.

PAD, MOTOR MOUNT

PAN, BOTTOM - LEFT HAND

PAN, BOTTOM - RIGHT HAND

PAN, DAMPENER - DRAIN TUBE

PAN, DAMPENER - DRAIN TUBE

PAN, DAMPENER - LEFT HAND ASSEMBLY

PAN, DAMPENER - RIGHT HAND
ASSEMBLY

PAN, OIL

PAN, OIL

PAN, OIL -BACK

PAN, OIL -BOTTOM,

PAN, OIL -SIDE

PARTS, AIR CYLINDER

PARTS, AIR CYLINDER

PARTS, AIR CYLINDER

PARTS, AIR CYLINDER

PILLOW BLOCK 1-1.2" DIAMETER
CENTERLOCK

PIN, ANCHOR

PIN, ANCHOR

PIN, CLEVIS, AIR CYLINDER

PIN, CLEVIS, AIR CYLINDER

PIN, DOWEL -1/2"@ X 1 1/4" LG.

ALPHA - 15 -

PART

11002400

11029930

11028380

11019660

11019650

11019750

11019750

11019550

11019600

11016402

11046890

11016470

11016450

11016460

051321-03

051321-04

051321-03

051321-04

006019

11012420

11012420

051321

051321

031088

PAGE

28,29

56,57

58,59

40,41

42,43

40,41

42,43

40,41

42,43

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

8,9,10

8,9,10

6,7

6,7

62,63

8,9,10

6,7

8,9,10

6,7

8,9,10

ASSEMBLY
DWG

520108000

520210000

520220000

11019550

11019600

11019550

11019600

520111000

520111000

524510000

524510000

11016402

11016402

11016402

051321

051321

11016150

11016150

520320000

520102001

520102000

11016150

11016150

11008731

ASSY
QTY

PART DESCRIPTION

PIN, DOWEL -1/2" @ X 1 1/4" LG.

PIN, ECCENTRIC

PIN, ECCENTRIC

PIN, IDLER

PIN, MOUNTING

PIN, PIVOT

PIN, PIVOT

PIN, PIVOT

PIN, PIVOT

PINIONS, INPUT AND IDLER

PIVOT ARM, LEFT HAND SKIMMER

PIVOT ARM, RIGHT HAND SKIMMER

PIVOT, P1 ASSEMBLY

PIVOT, P1 ASSEMBLY

PIVOT, P2 ASSEMBLY

PIVOT, P2 ASSEMBLY

PIVOT, MOTOR MOUNT

PLATE

PLATE CYLINDER ASSEMBLY

PLATE, BEARING, LINE SHAFT

PLATE, BEARING, MAIN SHAFT SUPPORT

PLATE, COMPENSATOR

PLATE, DAMPENER SIDE

PLATE, DAMPENER SIDE

PART

031088

11011350

11011350

11022120

11015953

11047750

11047750

11047750

11047750

520116000

11002221

11002211

11047261

11047261

11047251

11047251

11022040

11008410

520103000

11017351

11017401

11028301

11018950

11018950

QTY

PAGE

8,9,10

8,9,10

6,7

50,51

40,41

82,83

82,83

82,83

82,83

2,3,64,55

24,25

24,25

82,83

82,83

82,83

82,83

50,51

54,55

23

4,5

45

58,59

46,47

44,45

ASSEMBLY
DWG

11008741

520102001

520102000

520114000

520110000

11047251

11047261

11047251

11047261

520100000

520106000

520106000

52461000

524610000

52461000

524610000

520114000

11008401

520100000

520101000

520101000

520220000

520112200

520112100

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

PLATE, DAMPENER SIDE

PLATE, DAMPENER SIDE

PLATE, END

PLATE, END

PLATE, GEAR SIDE MACHINE

PLATE, MOUNTING - MOTORIZED
COMPENSATOR

PLATE, PAN ROLLER DRIVE

PLATE, PERIFERY

PLATE, PERIFERY

PLATE, STEP

PLATE, STEP SKIRT

PLUG, OSCILLATOR SIDE FRAME

PLUG, PIPE 3/8 NPT

PLUG, PIPE 3/8 NPT

PLUG, PIPE 3/8 NPT

PNEUMATIC ASSEMBLY - 4 HI

POINTER, COMPENSATOR

POTENTIOMETER - 5KOHM w/SWITCH

POWER TRANSFER GEAR- LEFT HAND

POWER TRANSFER GEAR-RIGHT HAND

PULLEY

PULLEY, 36L075, ALUM.

PULLEY, 58T, 8MM

PULLEY, BRUSH DRIVE

ALPHA - 16 -

PART

11019000

11019000

11019670

11019670

11012552

11028341

11021500

11030310

11030820

11022680

11022670

11002502

050202

050202

050202

524910000

11027970

042901

11004500

11004550

061075

11013860

11029650

11022130

QTY

PAGE

46,47

44,45

40,41

42,43

4,5

58,59

48,49

4,5

4,5

56,57

56,57

28,29

56,57

58,59

88

1,88

58,59

86,87

26,27

26,27

60,61

78,79,80

62,63

46,47

ASSEMBLY
DWG

520112200

520112100

11019550

11019600

520101000

520220000

520113000

11012552

11012652

11022653

11022653

520108000

520210000

520220000

524910000

524000000

11027960

524800000

520107000

520107000

520310000

524510000

520320000

520112200

ASSY
QTY

PART DESCRIPTION

PULLEY, BRUSH DRIVE

PULLEY, DRIVE - 14LO75

PULLEY, DRIVE - 14LO75

PULLEY, DRIVE - BRUSH ROLL

PULLEY, DRIVE - BRUSH ROLL

PULLEY,TIMING BELT 12T X 3/8P X 3/4W
2N

PULLEY,TIMING BELT 12T X 3/8P X 3/4W
2N

PUMP, GEAR

RACK, "Y" CONNECTOR 1/4"

RAIL , UNIT TOP, OPERATOR SIDE

RAIL, TOP UNIT, STEEL

RAIL, TOP UNIT, STEEL

RECEPTICAL 3-PIN FEMALE

RECEPTICAL 4-PIN MALE WITH 12" LEAD

RECEPTICAL 4-PIN MALE WITH 12" LEAD

RECEPTICAL, 4-PIN FEMALE WITH 12"
LEAD

RECEPTICAL, 5-PIN FEMALE WITH 12"
LEAD

RETAINER, AIR CLUTCH

ROD, ECCENTRIC

ROD, ECCENTRIC

ROD, ECCENTRIC LINKAGE

ROD, ECCENTRIC LINKAGE

ROD, INSERT

ROD, THREADED ASSEMBLY

PART

11022130

061069

061069

822170

822170

061025

061025

052061

051326

11028260

11028250

11028250

048504

048501

048501

048521

048525

11029630

11018570

11018750

11018550

11018550

11008770

11028520

QTY

PAGE

44,45

46,47

44,45

50,51

78,79,80

50,51

78,79,80

78,79,80

88

58,59

58,59

58,59

86,87

50,51

74,75

86,87

86,87

62,63

8,9,10

6,7

8,9,10

6,7

8,9,10

58,59

ASSEMBLY
DWG

520112100

11022130

11022130

520114000

524510000

822170

822170

524510000

524910000

520220000

520220000

11028260

524800000

520114000

11014720

524800000

524800000

520320000

11018550

11018550

520102001

520102000

520102001

520220000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

ROD, THREADED, MOTORIZED
COMPENSATOR

ROLL PIN, 1/4" DIAMETER X 3/4"

ROLL PIN, 1/4" DIAMETER X 3/4"

ROLL PIN, 1/4-20 X 5/8" LONG

ROLL PIN, 1/8" DIAMETER

ROLLER 2-3/8" DIAMETER, WATER

ROLLER 2-3/8" DIAMETER, WATER

ROLLER CORE

ROLLER CORE

ROLLER CORE

ROLLER CORE

ROLLER, 25-30 DURO RUBBER

ROLLER, DAMPENER ASSEMBLY-2-3/8"
DIA

ROLLER, DAMPENER ASSEMBLY-2-3/8"
DIA

ROLLER, IDLER TIMING BELT

ROLLER, INK

ROLLER, INK FORM 2-7/8 DIAMETER
ROLLER, INK FORM 2-7/8 DIAMETER
ROLLER, INK FOUNTAIN

ROLLER, INK SKIMMER

ROLLER, INK TRANSFER ASSEMBLY

ROLLER, PAN

ROLLER, PAN

ALPHA - 17 -

PART

11028371

031-10-412

031-10-412

031-10-410

031101

11000670

11000670

511490

511490

511490

511490

11000650-01

11020710

11020710

11007250

11000650

514640

514640

11000950

11005401

514370

11019201

11019201

QTY

1

PAGE

58,59

8,9,10

6,7

28,29

74,75

46,47

44,45

58,59

26,27

38,39

26,27

38,39

46,47

44,45

60,61

38,39

26,27

38,39

22,23

24,25

26,27

46,47

44,45

ASSEMBLY
DWG

11028520

520102001

520102000

520108000

524410000

11020710

11020710

520220000

514640

514640

514370

11000650

520112200

520112100

520310000

520109000

520107000

520109000

520105000

520106000

520107000

520112200

520112100

ASSY
QTY

PART DESCRIPTION

ROLLER, TRANSFER

ROLLER, WEB GUIDE

ROLLER, WEB GUIDE

ROLLER, WEB GUIDE

ROLLER, WEB GUIDE

ROLLER, WEB GUIDE

SCREW, CIRCUMFERENTIAL.

SCREW, HANGER BRACKET

SCREW, PHILLIPS PAN HEAD 6-32 X 3/8"
LG SELF-TAPPING

SCREW, SET 1/4-20 X 1/2"

SCREW, SHOULDER 3/8 X 7/8

SCREW, SHOULDER 1/2 X 1 1/4

SCREW, SHOULDER 1/2 X 1 3/4

SCREW, SHOULDER 5/8" X 5/8"

SCREW, SIDE MOVEMENT

SCREW, SOCKET SET 1/4-28 X 1/4" LG
SCREW, SOCKET SET 10-32 UNF X 1/2"
,CONE POINT

SCREW, SOCKET SET 10-32 UNF X 1/2"
,CONE POINT

SCREW, SOCKET SET 3/8-24 X 1 1/4" LG.

SCREW, SOCKET SET 8-32 X 1/4" LG

SCREW, TURNBUCKLE

SCREW, TURNBUCKLE

SCREW,SQUARE HEAD 5/16-18

SEGMENTED BLADE, SGN OSCILL, 35
KEYS

PART

11005150

11022800

11022800

11022800

11022800

11022800

11008750

11006200

090779

038-10-808

035-10-614

035-10-820

035-10-828

035-10-1010

11010101

038-22-404

038-21-9908

038-21-9908

038-42-620

038-10-9804

11012200

11012200

037-90-520

11001790

QTY

PAGE

26,27

46,47

56,57

58,59

38,39

44,45

12,13

38,39

72,73

58,59

6,7

12,13

58,59

24,25

12,13

4,5

30,31

34,35

8,9,10

36,37

8,9,10

6,7

24,25

18,19

ASSEMBLY
DWG

520107000

11000670

520210000

520220000

11000650

11000670

520103000

520109000

524300000

520220000

520102000

11009050

520220000

520106000

520103000

520101000

11004003

11004003

520102001

11030660

520102001

520102000

520106000

520104002

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SEGMENTED BLADE, SGN OSCILL, 35

KEYS

SENSOR (PZ-V31P)

SET COLLAR - HALF

SET COLLAR 3/8"

SET COLLAR, 1" @ STEEL

SET COLLAR, 1" @ STEEL

SET COLLAR, 1-1/2 X 2-3/8 SPLIT

SET COLLAR, 1-1/2 X 2-3/8 SPLIT

SET COLLAR, 1-1/2 X 2-3/8 SPLIT

SET COLLAR, 3/4 X 1-1/4" - 1-HI

SET COLLAR, 3/4 X 1-1/4" - 1-HI

SET COLLAR, CLAMP CSC62

SHAFT

SHAFT

SHAFT - FORM ROLLER CAM

SHAFT, 5H45

SHAFT, BRUSH ROLLER

SHAFT, BRUSH ROLLER

SHAFT, CIRCUMFERENTIAL

SHAFT, COMPENSATOR PIVOT

SHAFT, COMPENSATOR ROLLER

SHAFT, DAMPENER ROLLER

SHAFT, DAMPENER ROLLER

SHAFT, FORM ROLLER

ALPHA - 18 -

PART

11001790

041310

032018

032001

032012

032012

032034

032034-01

032034-02

032002

032002

032038

11030650

11030650

11005800

11029720

11019451

11019451

11008850

11028450

11028400

11020700

11020700

11006300

PAGE

20,21

58,59

4,5

72,73

58,59

24,25

38,39

38,39

38,39

46,47

44,45

12,13

36,37

32,33

40,41

62,63

46,47

44,45

12,13

58,59

58,59

46,47

44,45

38,39

ASSEMBLY
DWG

520104003

520220000

11006850

11013360

11027960

520106000

520109000

032034

032034

520112200

520112100

520103000

520108201

520108101

520110000

520320000

520112200

520112100

520103000

520220000

520220000

520112200

520112100

520109000

ASSY
QTY

PART DESCRIPTION

SHAFT, FORM ROLLER

SHAFT, IMPRESSION

SHAFT, IMPRESSION

SHAFT, INK SKIMMER

SHAFT, LARGE AIR CYLINDER

SHAFT, LARGE AIR CYLINDER

SHAFT, MAIN LINE

SHAFT, ON / OFF IMPRESSION

SHAFT, OSCILLATOR GEAR

SHAFT, OSCILLATOR GEAR

SHAFT, PAN ROLLER MOTOR

SHAFT, STIFFENER

SHAFT, STUB

SHAFT, TRANSFER GEAR

SHAFT, TRANSFER ROLL

SHAFT, WEB GUIDE ROLLER

SHAFT, WEB GUIDE ROLLER

SHCS #6-32 X 3/8 LG

SHCS #6-32 X 3/8 LG

SHCS, 1/-13UNC X 1" LG

SHCS, 1/-13UNC X 1" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

PART

11006310

11018252

11018252

11005352

11009161

11009161

11007000

520110000

11003901

11003901

11021400

900030

11007201

11004251

11000810

11022750

11022750

036-10-9604

036-10-9604

036-10-816

036-10-816

036-10-824

036-10-824

036-10-824

QTY

PAGE

38,39

8,9,10

6,7

24,25

8,9,10

6,7

4,5

2,3,40,41

30,31

34,35

48,49

58,59

60,61

26,27

26,27

56,57

58,59

82,83

82,83

8,9,10

6,7

62,63

64,65

8,9,10

ASSEMBLY
DWG

520109000

520102001

520102000

520106000

520102001

520102000

520101000

520100000

11004003

11004003

520113000

520220000

520310000

520107000

520107000

520210000

520220000

52461000

524610000

520102001

520102000

520320000

520340000

520102001

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.75" LG

SHCS, 1/2-13 UNC X 1.75" LG

SHCS, 1/2-13 UNC X 2.0" LG

SHCS, 1/2-13 UNC X 2.5" LG

SHCS, 1/2-13 UNC X 2.5" LG

SHCS, 1/2-13 UNC X 2.75" LG

SHCS, 1/2-13 UNC X 3" LG

SHCS, 1/2-13 UNC X 3.5" LG

SHCS, 1/2-13 UNC X 5.5" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.25" LG

SHCS, 1/4-20 X 1.25" LG

ALPHA - 19 -

PART

036-10-824

036-10-824

036-10-824

036-10-824

036-18-824

036-10-828

036-10-828

036-10-832

036-10-840

036-10-840

036-10-844

036-10-848

036-10-856

036-10-888

036-10-416

036-10-416

036-10-416

036-10-416

036-10-416

036-10-416

036-10-416

036-10-416

036-10-420

036-10-420

QTY

PAGE

8,9,10

8,9,10

6,7

12,13

6,7

58,59

62,63

4,5

54,55

62,63

66,67

62,63

60,61

54,55

58,59

74,75

82,83

16,17

18,19

20,21

82,83

14,15

58,59

40,41

ASSEMBLY
DWG

031088

031088

520102000

520103000

11009180

520220000

520320000

520101000

520116000

520320000

520350000

520320000

520310000

520116000

520220000

524410000

52461000

520104001

520104002

520104003

524610000

520104000

520220000

520110000

ASSY
QTY

PART DESCRIPTION

SHCS, 1/4-20 X 1.50" LG.

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 3/4" LG

SHCS, 1/4-20 X 3/4" LG

SHCS, 1/4-20 X 3/4" LG

SHCS, 1/4-20 X 3/4" LG

SHCS, 1/4-20 X 5/18" LG

SHCS, 1/4-20 X 5/18" LG

SHCS, 1/4-20 X 5/18" LG

SHCS, 1/4-20 X 5/18" LG

SHCS, 10-24 UNC X .75 LG

SHCS, 10-24 UNC X .75 LG

PART

036-10-424

036-10-408

036-10-408

036-10-408

036-10-408

036-10-408

036-10-408

036-10-408

036-10-436

036-10-436

036-10-436

036-10-436

036-10-436

036-10-436

036-10-412

036-10-412

036-10-412

036-10-412

036-10-410

036-10-410

036-10-410

036-10-410

036-10-9912

036-10-9912

QTY

PAGE  ASSEMBLY
8,9,10 520102001
46,47 520112200
48,49 520113000
50,51 520114000
72,73 524300000
78,79,80 524510000
40,41 520110000
44,45 520112100
16,17 520104001
18,19 520104002
20,21 520104003
4,5 520101000
6,7 520102000
14,15 520104000
56,57 520210000
78,79,80 524510000
36,37 520108201
32,33 520108101
62,63 520320000
78,79,80 524510000
30,31 520108100
34,35 520108200
82,83 52461000
82,83 524610000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SHCS, 10-32 UNF X .75 LG

SHCS, 3/4-10 UNC X 2.5"LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG LOW HEAD

SHCS, 3/8-16 UNC X 1" LG LOW HEAD

SHCS, 3/8-16 UNC X 1.25" LG

SHCS, 3/8-16 UNC X 1.25" LG

SHCS, 3/8-16 UNC X 1.50" LG

SHCS, 3/8-16 UNC X 2.5" LG

SHCS, 3/8-16 UNC X 2.5" LG

SHCS, 3/8-16 UNC X 2.5" LG

SHCS, 3/8-16 UNC X 2-1/4" LG

SHCS, 3/8-16 UNC X 2-1/4" LH

SHCS, 3/8-16 UNC X 3.0" LG

SHCS, 3/8-16 UNC X 3.0" LG

ALPHA - 20 -

PART

036-20-9912

036-10-1240

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-12-616

036-12-616

036-10-620

036-10-620

036-10-624

036-10-640

036-10-640

036-10-640

036-10-636

036-10-636

036-10-648

036-10-648

QTY

PAGE

48,49

56,57

76,77

36,37

16,17

18,19

20,21

14,15

26,27

30,31

34,35

32,33

8,9,10

6,7

48,49

68,69

4,5

58,59

8,9,10

6,7

54,55

70,71

56,57

30,31

ASSEMBLY
DWG

520113000

520210000

524500000

520108201

520104001

520104002

520104003

520104000

520107000

520108100

520108200

520108101

520102001

520102000

520113000

520360000

520101000

520220000

520102001

520102000

520116000

520370000

520210000

520108100

ASSY
QTY

PART DESCRIPTION

SHCS, 3/8-16 UNC X 3.0" LG

SHCS, 3/8-16 UNC X 3.25" LG

SHCS, 3/8-16 UNC X 3.25" LG

SHCS, 3/8-16 UNC X 3/4" LG

SHCS, 3/8-16 UNC X 3/4" LG

SHCS, 3/8-16 UNC X 3/4" LG

SHCS, 3/8-16 UNC X 5.5" LG

SHCS, 5/16-18 1" LG

SHCS, 5/16-18 1" LG

SHCS, 5/16-18 UNC X 2-3/4" LG

SHCS, 5/16-18 UNC X 2-3/4" LG

SHCS, 5/16-18 UNC X 3 1/4" LG

SHCS, 5/16-18 UNC X 3 1/4" LG

SHCS, 5/16-18 UNC X 3 1/4" LG

SHCS, 5/16-18 X 1.25" LG

SHCS, 5/16-18 X 1-1/2" LG

SHCS, 5/16-18 X 1-1/2" LG

SHCS, 5/16-18 X 1-3/4 LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

PART

036-10-648

036-10-652

036-10-652

036-10-612

036-10-612

036-10-612

036-10-688

036-10-516

036-10-516

036-10-544

036-10-544

036-10-552

036-10-556

036-10-556

036-10-520

036-10-524

036-10-524

036-10-528

036-10-512

036-10-512

036-10-512

036-10-512

036-10-512

036-10-512

QTY

PAGE

34,35

30,31

34,35

58,59

72,73

78,79,80

54,55

74,75

12,13

36,37

32,33

12,13

30,31

34,35

58,59

62,63

28,29

12,13

54,55

74,75

36,37

8,9,10

6,7

32,33

ASSEMBLY
DWG

520108200

520108100

520108200

520220000

524300000

524510000

520116000

524410000

520103000

520108201

520108101

520103000

520108100

520108200

520220000

520320000

520108000

520103000

520116000

524410000

520108201

520102001

520102000

520108101

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SHCS, 5/16-18 X 3/8" LG

SHCS, 5/16-18 X 3/8" LG

SHCS, 5/8-11 X 2.5" LG.

SHCS, 5/8-11 X 2-1/4" LONG

SHCS, 7/8-14 UNF X 2.25 LG

SHCS,1/4-20 X 1/4" LG. LOW HEAD

SHIELD, RIPPLE

SHIELD, RIPPLE

SHOE, CIRCUMFERENTIAL SHIFT FORK

SHOULDER SCREW 3/8 X 7/8

SIDE MOVEMENT, SIDE FRAME

SIDE, MOVEMENT ACTUATOR

SIDE, OSCILLATOR GEAR BOX

SIDE, OSCILLATOR GEAR BOX

SINGLE DECK ASSEMBLY- QS

SKIRT, BOTTOM

SKIRT, TOP

SLEEVE, BLANKET CYLINDER -
OPERATOR SIDE

SLEEVE, BLANKET CYLINDER O.S.

SLEEVE, PLATE CYLINDER BEARING

SLEEVE, SIDE MOVEMENT

SLEEVE, SPLIT

SLIDER, OSCILLATOR KEY

SLIDER, VERTICAL OSCILLATOR

ALPHA - 21 -

PART

036-10-506

036-10-506

036-10-1040

036-10-1036

036-20-1436

036-12-404

11019700

11019700

11009100

035-10-614

11009800

11010401

11003600

11003600

520100000

11047680

11047650

11011520

11011520

11010450

11010050

11014650

11002900

11003701

QTY

PAGE

8,9,10

6,7

58,59

4,5

56,57

8,9,10

40,41

42,43

12,13

8,9,10

12,13

12,13

30,31

34,35

1,23

58,59

58,59

6,7

8,9,10

12,13

12,13

74,75

28,29

30,31

ASSEMBLY
DWG

520102001

520102000

520220000

520101000

520210000

520102001

11019550

11019600

520103000

520102001

520103000

520103000

520108100

520108200

524000000

11047650

11047650

520102000

520102001

520103000

520103000

524410000

520108000

520108100

ASSY
QTY

PART DESCRIPTION

SLIDER, VERTICAL OSCILLATOR

SLIDER, VERTICAL OSCILLATOR

SLIDER, VERTICAL OSCILLATOR

SNAP RING EXTERNAL 1-9/16"

SNAP RING, 1.06" INTERNAL

SNAP RING, 1.06" INTERNAL

SNAP RING, 1.56" INTERNAL

SNAP RING, 1.56" INTERNAL

SNAP RING, 1.625 INTERNAL

SNAP RING, 1.625 INTERNAL

SNAP RING, 1/4" DIA EXTERNAL

SNAP RING, 10MM EXTERNAL

SNAP RING, 10MM EXTERNAL

SNAP RING, 1-1/14" DIA INTERNAL

SNAP RING, 1-1/14" DIA INTERNAL

SNAP RING, 1-3/16 EXTERNAL

SNAP RING, 1-3/4" DIA INTERNAL

SNAP RING, 1-3/4" DIA INTERNAL

SNAP RING, 25/32 EXTERNAL

SNAP RING, 25/32 EXTERNAL

SNAP RING, 3/4" EXTERNAL

SNAP RING, 3/4" EXTERNAL

SNAP RING, 7/8" EXTERNAL

SNAP RING, 7/8" EXTERNAL

PART

11003701

11004050

11004050

030-51-156

030-50-106

030-50-106

030-50-156

030-50-156

030-50-162

030-50-162

030-51-025

030-40-010

030-40-010

030-50-125

030-50-125

030016

030-50-175

030-50-175

030-51-078

030-51-078

030-51-075

030-51-075

030-51-087

030-51-087

QTY

PAGE

34,35

30,31

34,35

60,61

46,47

44,45

46,47

44,45

30,31

34,35

40,41

36,37

32,33

36,37

32,33

48,49

36,37

32,33

46,47

44,45

8,9,10

6,7

36,37

32,33

Revised 6/27/2019

ASSEMBLY
DWG

520108200

520108100

520108200

520310000

520112200

520112100

520112200

520112100

520108100

520108200

520110000

520108201

520108101

520108201

520108101

520113000

520108201

520108101

520112200

520112100

520102001

520102000

520108201

520108101

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SNAP RING,.046" EXTERNAL

SNAP RING,.046" EXTERNAL

SNAP RING,.046" EXTERNAL

SNAP RING,.046" EXTERNAL

SPACER

SPACER

SPACER

SPACER

SPACER

SPACER, BEARING

SPACER, BEARING

SPACER, BLANKET GEAR

SPACER, CLEEVE

SPACER, HINGE BLOCK

SPACER, HINGE BLOCK

SPACER, INK FOUNTAIN, LOWER

SPACER, INK FOUNTAIN, LOWER

SPACER, INK MOUNTING

SPACER, INK MOUNTING

SPACER, LONG

SPACER, LONG

SPACER, MICRO SWITCH

SPACER, MICRO SWITCH

SPACER, MICRO SWITCH

ALPHA - 22 -

PART

030-51-046

030-51-046

030-51-046

030-51-046

11003400

11003400

11008760

11020610

11020610

11010860

11010860

11011020

11004350

11047870

11047870

11001730

11001730

11000420

11000550

11030740

11030740

517630

517630

517640

QTY

PAGE

46,47

36,37

32,33

44,45

30,31

34,35

8,9,10

52,53

52,53

8,9,10

6,7

66,67

26,27

82,83

82,83

18,19

20,21

38,39

38,39

36,37

32,33

82,83

82,83

82,83

ASSEMBLY
DWG

520112200

520108201

520108101

520112100

520108100

520108200

520102001

11020911

11020911

520102001

520102000

520350000

520107000

52461000

524610000

520104002

520104003

520109000

520109000

520108201

520108101

52461000

524610000

52461000

ASSY
QTY

PART DESCRIPTION

SPACER, MICRO SWITCH

SPACER, MITER GEAR SHAFT

SPACER, ROLLER

SPACER, ROLLER 1/2" LONG

SPACER, SHORT

SPACER, SHORT

SPEED CONTROLLERS - STANDARD

SPLINE, PLATE CYLINDER, MALE

SPLINE, PLATE CYLINDER. GEAR MOUNT

SPUR GEAR

STANDARD OPERATOR DOORS

STAND-OFF

STAND-OFF (FOR INPUT SHAFT)

STEP ASSEMBLY - WELDMENT

STIFFENER

STIFFENER - LEFT

STIFFENER - LEFT

STIFFENER - LEFT

STIFFENER - LEFT

STIFFENER - RIGHT

STIFFENER - RIGHT

STIFFENER - RIGHT

STIFFENER - RIGHT

STIFFENER, BASE FRAME

PART

517640

11008352

11000400

11000410

11030730

11030730

524800000

11009500

11009601

11008581

524610000

11007751

11007901

11022653

11014700

11047541

11047541

11047541

11047541

11047551

11047551

11047551

11047551

11023970

QTY

PAGE

82,83

54,55

26,27

26,27

36,37

32,33

1,86,87

12,13

12,13

8,9,10

1,82,82

54,55

54,55

56,57

74,75

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

56,57

Revised 6/27/2019

ASSEMBLY
DWG

524610000

520116000

520107000

520107000

520108201

520108101

524000000

520103000

520103000

520102001

524000000

520116000

520116000

520210000

524410000

11012751

11012801

11012751

11012801

11012751

11012801

11012751

11012801

520210000

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

STIFFENER, BASE FRAME

STIFFENER, FLAME CUT

STIFFENER, ROLLER COVER

STIFFENER, SIDE FRAME

STRAIN RELEIF - PG29

STRAIN RELIEF (HEYCO 5N-7)

STRAINER, HYDRALIC SUCTION 1/2 NPT

STUD, 3/8-16 X 1.88 LG

STUD, 3/8-16 X 1.88 LG

STUD, CIRCUMFERENTIAL YOKE

STUD, FORM ROLLER HANGER
MOUNTING

STUD, FORM ROLLER HANGER
MOUNTING

SUPPORT, ELECTRICAL BOX

SUPPORT, ROLLER

SWITCH, HATCH

SWITCH, INTERLOCK

SWITCH, MICRO

SWITCH, MICRO

SWITCH, OIL PRESSURE

SWITCH, SAFETY - MINARIK

T CONNECTION, TUBE - 5.75" OAL

TIE BASE / MOD. PLATE

TIMING DIAL, BLANKET CYLINDER

TOP

ALPHA - 23 -

PART

11023990

11023980

11006760

11023850

048922

046768

090408

090765

090765

11009050

11020050

11020100

11029741

2828150

11013360

11013290

041091

041091

053097

041076

11014590

11025250

11011800

11047780

QTY

PAGE

56,57

56,57

76,77

56,57

86,87

58,59

78,79,80

4,5

26,27

12,13

38,39

38,39

56,57

58,59

72,73

72,73

82,83

82,83

78,79,80

72,73

74,75

4,5

82,83

ASSEMBLY
DWG

520210000

11023990

524500000

520210000

524800000

520220000

524510000

520101000

520107000

520103000

520109000

520109000

520210000

520220000

524300000

524300000

52461000

524610000

524510000

11013290

11030110

520101000

524000000

11012751

ASSY
QTY

PART DESCRIPTION
TOP

TOP

TOP

TUBE

TUBE, AIR, CENTER & RIGHT

TUBE, AIR, LEFT BOTTOM

TUBE, AIR, RIGHT BOTTOM

TUBE, AIR, TOP RIGHT

TUBE, CUP-TO-CUP

TUBE, PLUG

TUBE, PLUG

TUBE, PLUG

TUBE, PLUG

TUBE, SUPPORT

TUBE, WEB BREAK DETECTOR

;’UBE, WIREWAY - OPERATOR SIDE PAGE
TUBING, 1/4" @ STEEL .035 w.

VALVE ASSEMBLY - MAC

VALVE, (MV608-6)

VALVE, 2-WAY GOGGLE DE-TENTED 1/8
NPT

WASHER, #10 SPRING LOCK--ZINC
WASHER, 1/2 1D X .927 OD
WASHER, 1/2" HIGH COLLAR LOCK

WASHER, 1/2" HIGH COLLAR LOCK

PART

11047780

11047780

11047780

11002700

11030100

11030090

11030080

11030110

11000280

11047620

11047620

11047620

11047620

11029070

11012940

11047101

053119

051347

050158

051325

024-10-3

005007

024-30-8

024-30-8

QTY

PAGE

82,83

82,83

82,83

28,29

74,75

74,75

74,75

74,75

84,85

82,83

82,83

82,83

82,83

56,57

58,59

86,87

78,79,80

88

84,85

88

82,83

8,9,10

54,55

62,63

ASSEMBLY
DWG

11012801

11012751

11012801

11002400

524410000

524410000

524410000

524410000

524710000

11047600

11047600

11047600

11047600

11029741

520220000

11047161

524510000

524910000

11021290

524910000

52461000

520102001

520116000

520320000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

WASHER, 1/2" HIGH COLLAR LOCK

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" STUD

WASHER, 1/2" STUD

WASHER, 1/2" STUD

WASHER, 1/2" STUD

WASHER, 1/2" STUD

WASHER, 1/4" FLAT SS

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

ALPHA - 24 -

PART

024-30-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

080-30-8

080-30-8

080-30-8

080-30-8

080-30-8

080-20-4

024-30-4

024-30-4

024-30-4

024-30-4

024-30-4

024-30-4

QTY

PAGE

12,13

58,59

62,63

64,65

66,67

8,9,10

16,17

18,19

20,21

4,5

6,7

14,15

62,63

16,17

18,19

20,21

14,15

74,75

62,63

36,37

30,31

34,35

32,33

40,41

ASSEMBLY
DWG

520103000

520220000

520320000

520340000

520350000

520102001

520104001

520104002

520104003

520101000

520102000

520104000

520320000

520104001

520104002

520104003

520104000

524410000

520320000

520108201

520108100

520108200

520108101

520110000

ASSY
QTY

PART DESCRIPTION

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 3/4" CUT

WASHER, 3/4" HIGH COLLAR LOCK

WASHER, 3/4" SPRING LOCK-ZINC

WASHER, 3/4" SPRING LOCK-ZINC

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

PART

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

080-40-12

024-30-12

024-10-12

024-10-12

024-30-6

024-30-6

024-30-6

024-30-6

024-30-6

QTY

PAGE

50,51

56,57

58,59

60,61

62,63

72,73

74,75

78,79,80

82,83

84,85

84,85

8,9,10

82,83

45

6,7

26,27

56,57

56,57

26,27

54,55

58,59

8,9,10

16,17

18,19

ASSEMBLY
DWG

520114000

520210000

520220000

062050

520320000

524300000

524410000

524510000

52461000

11021852

11021290

520102001

524610000

520101000

520102000

520107000

520210000

520210000

520107000

520116000

520220000

520102001

520104001

520104002

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" STUD

ALPHA - 25 -

PART

024-30-6

024-30-6

024-30-6

024-30-6

024-30-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

080-30-6

QTY

22

40

PAGE

20,21

6,7

14,15

30,31

34,35

48,49

56,57

58,59

68,69

70,71

72,73

76,77

82,83

36,37

8,9,10

82,83

4,5

6,7

12,13

26,27

30,31

34,35

32,33

82,83

ASSEMBLY
DWG

520104003

520102000

520104000

520108100

520108200

520113000

520210000

520220000

520360000

520370000

524300000

524500000

52461000

520108201

520102001

524610000

520101000

520102000

520103000

520107000

520108100

520108200

520108101

52461000

ASSY
QTY

PART DESCRIPTION

WASHER, 3/8" STUD

WASHER, 3/8" STUD

WASHER, 5/16" HIGH COLLAR LOCK

WASHER, 5/16" HIGH COLLAR LOCK

WASHER, 5/16" HIGH COLLAR LOCK

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" STUD

WASHER, 5/16" STUD

WASHER, 5/16" STUD

WASHER, 5/8" HIGH COLLAR LOCK

WASHER, 5/8" SPRING LOCK- ZINC

PART

080-30-6

080-30-6

024-30-5

024-30-5

024-30-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

080-30-5

080-30-5

080-30-5

024-30-10

024-10-10

QTY

PAGE

82,83

26,27

36,37

12,13

32,33

50,51

54,55

58,59

62,63

74,75

78,79,80

86,87

36,37

8,9,10

6,7

28,29

30,31

34,35

32,33

50,51

58,59

78,79,80

4,5

56,57

ASSEMBLY
DWG

524610000

520107000

520108201

520103000

520108101

520114000

520116000

520220000

520320000

524410000

524510000

524800000

520108201

520102001

520102000

520108000

520108100

520108200

520108101

520114000

520220000

524510000

520101000

520210000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

WASHER, 5/8" SPRING LOCK- ZINC

WASHER, 5/8" SPRING LOCK-ZINC

WASHER, 5/8" SPRING LOCK-ZINC

WASHER, 7/8" HIGH COLLAR LOCK

WASHER, 7/8" SPRING LOCK-ZINC

WASHER, FLAT #10

WASHER, FLAT #10

WASHER, FLAT 1/4"

WASHER, FLAT 1/4"

WASHER, FLAT 1/4"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 5/16"

WASHER, FLAT 9/16"

WASHER, FLAT 9/16"

ALPHA - 26 -

PART

024-10-10

024-10-10

024-10-10

024-30-14

024-10-14

080-10-3

080-10-3

080-10-4

080-10-4

080-10-4

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-5

080-10-9

080-10-9

QTY

4

22

40

PAGE

8,9,10

6,7

12,13

56,57

56,57

82,83

82,83

78,79,80

82,83

82,83

58,59

72,73

76,77

78,79,80

36,37

8,9,10

6,7

12,13

30,31

34,35

32,33

86,87

46,47

44,45

ASSEMBLY
DWG

520102001

520102000

520103000

520210000

520210000

52461000

524610000

524510000

52461000

524610000

520220000

524300000

524500000

524510000

520108201

520102001

520102000

520103000

520108100

520108200

520108101

524800000

520112200

520112100

ASSY
QTY

PART DESCRIPTION

WASHER, HANGER BRACKET

WASHER, INK SKIMMER

WASHER, PLATE CYLINDER

WASHER, PLATE CYLINDER. BEARING

WASHER, SPLINE CLAMP

WASHER, SPLINE CLAMP

WASHER, SPLINE CLAMP

WASHER, THRUST (TRA-1220)

WASHER, THRUST (TRA-1220)

WASHER, THRUST (TRB-1220)

WASHER, THRUST (TRB-1220)

WASHER, THRUST (TRB-1220)

WASHER, THRUST,.627 ID x 1.115 OD X .06

(BIN)

WASHER,THRUST .50 ID X .937 OD.

WATER DRIVE ASSEMBLY

WATER PAN ASSEMBLY

WATER SYSTEM, SINGLE OSCILLATOR -

4 HIGH

WEAR STRIP, DAMPENER SHAFT

WEAR STRIP, DAMPENER SHAFT

WELDMENT, COVER - TOP SKIRT

WELDMENT, LEFT HAND DOOR

WELDMENT, LEFT HAND DOOR

WELDMENT, RIGHT HAND DOOR

WELDMENT, RIGHT HAND DOOR

PART

11006350

11023160

11009450

11010150

11009350

11009350

11009350

005001

005001

005001

005004

005004

005006

005036

520113000

520111000

524710000

11020260

11020260

11030141

11012751

11012751

11012801

11012801

QTY

PAGE

38,39

24,25

70,71

12,13

8,9,10

6,7

12,13

30,31

34,35

12,13

30,31

34,35

12,13

8,9,10

2,3,48,49

2,3,42,43

1,84,85

46,47

44,45

58,59

82,83

82,83

82,83

82,83

ASSEMBLY
DWG

520109000

520106000

520370000

520103000

520102001

520102000

520103000

520108100

520108200

520103000

520108100

520108200

520103000

520102001

520100000

520100000

524000000

520112200

520112100

520220000

52461000

524610000

52461000

524610000

Revised 6/27/2019

ASSY
QTY



INDEX - ALPHABETICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION PART oTY PAGE AS%'\EA","(?LY ":;.SYY
WELDMENT, WIREWAY - PAGE 1 11047171 1 86,87 524800000 1
WELDMENT, WIREWAY - PAGE 2 11047161 1 86,87 524800000 1
WIRE CLOTH 090423 1 74,75 11014680 1
WIRE CLOTH 11014680 1 74,75 11014690 1
WORM, GEAR 11008590 4 89,10 520102001 1
YOKE, CIRCUMFERENTAL 11009000 2 12,13 520103000 1

» ALPHA-27 - Revised 6/27/2019 4




PART

024-10-3

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-4

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

NUM- 1 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

WASHER, #10 SPRING LOCK--ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 1/4" SPRING LOCK-ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

QTY

PAGE

82,83

50,51

56,57

58,59

60,61

62,63

72,73

74,75

78,79,80

82,83

84,85

84,85

8,9,10

82,83

4,5

6,7

50,51

54,55

58,59

62,63

74,75

78,79,80

86,87

36,37

8,9,10

ASSEMBLY
DWG

52461000

520114000

520210000

520220000

062050

520320000

524300000

524410000

524510000

52461000

11021852

11021290

520102001

524610000

520101000

520102000

520114000

520116000

520220000

520320000

524410000

524510000

524800000

520108201

520102001

ASSY
QTY

PART

024-10-5

024-10-5

024-10-5

024-10-5

024-10-5

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-6

024-10-8

024-10-8

PART DESCRIPTION

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 5/16" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 3/8" @ SPRING LOCK, ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

QTY

22

40

PAGE

6,7

28,29

30,31

34,35

32,33

48,49

56,57

58,59

68,69

70,71

72,73

76,77

82,83

36,37

8,9,10

82,83

4,5

6,7

12,13

26,27

30,31

34,35

32,33

58,59

62,63

ASSEMBLY
DWG

520102000

520108000

520108100

520108200

520108101

520113000

520210000

520220000

520360000

520370000

524300000

524500000

52461000

520108201

520102001

524610000

520101000

520102000

520103000

520107000

520108100

520108200

520108101

520220000

520320000

Revised 6/27/2019

ASSY
QTY



PART

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-8

024-10-10

024-10-10

024-10-10

024-10-10

024-10-12

024-10-12

024-10-14

024-30-4

024-30-4

024-30-4

024-30-4

024-30-4

024-30-4

024-30-5

024-30-5

024-30-5

NUM- 2 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 1/2" SPRING LOCK-ZINC

WASHER, 5/8" SPRING LOCK- ZINC

WASHER, 5/8" SPRING LOCK- ZINC

WASHER, 5/8" SPRING LOCK-ZINC

WASHER, 5/8" SPRING LOCK-ZINC

WASHER, 3/4" SPRING LOCK-ZINC

WASHER, 3/4" SPRING LOCK-ZINC

WASHER, 7/8" SPRING LOCK-ZINC

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 1/4" HIGH COLLAR LOCK

WASHER, 5/16" HIGH COLLAR LOCK

WASHER, 5/16" HIGH COLLAR LOCK

WASHER, 5/16" HIGH COLLAR LOCK

QTY

PAGE

64,65

66,67

8,9,10

16,17

18,19

20,21

4,5

6,7

14,15

56,57

8,9,10

6,7

12,13

56,57

26,27

56,57

62,63

36,37

30,31

34,35

32,33

40,41

36,37

12,13

32,33

ASSEMBLY
DWG

520340000

520350000

520102001

520104001

520104002

520104003

520101000

520102000

520104000

520210000

520102001

520102000

520103000

520210000

520107000

520210000

520320000

520108201

520108100

520108200

520108101

520110000

520108201

520103000

520108101

ASSY
QTY

2

PART

024-30-6

024-30-6

024-30-6

024-30-6

024-30-6

024-30-6

024-30-6

024-30-6

024-30-6

024-30-6

024-30-8

024-30-8

024-30-8

024-30-10

024-30-12

024-30-14

030-40-010

030-40-010

030-50-106

030-50-106

030-50-125

030-50-125

030-50-156

030-50-156

030-50-162

PART DESCRIPTION

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 3/8" HIGH COLLAR LOCK

WASHER, 1/2" HIGH COLLAR LOCK

WASHER, 1/2" HIGH COLLAR LOCK

WASHER, 1/2" HIGH COLLAR LOCK

WASHER, 5/8" HIGH COLLAR LOCK

WASHER, 3/4" HIGH COLLAR LOCK

WASHER, 7/8" HIGH COLLAR LOCK

SNAP RING, 10MM EXTERNAL

SNAP RING, 10MM EXTERNAL

SNAP RING, 1.06" INTERNAL

SNAP RING, 1.06" INTERNAL

SNAP RING, 1-1/14" DIA INTERNAL

SNAP RING, 1-1/14" DIA INTERNAL

SNAP RING, 1.56" INTERNAL

SNAP RING, 1.56" INTERNAL

SNAP RING, 1.625 INTERNAL

QTY

PAGE

54,55

58,59

8,9,10

16,17

18,19

20,21

6,7

14,15

30,31

34,35

54,55

62,63

12,13

45

56,57

56,57

36,37

32,33

46,47

44,45

36,37

32,33

46,47

44,45

30,31

ASSEMBLY
DWG

520116000

520220000

520102001

520104001

520104002

520104003

520102000

520104000

520108100

520108200

520116000

520320000

520103000

520101000

520210000

520210000

520108201

520108101

520112200

520112100

520108201

520108101

520112200

520112100

520108100

Revised 6/27/2019

ASSY
QTY

1



PART

030-50-162

030-50-175

030-50-175

030-51-025

030-51-046

030-51-046

030-51-046

030-51-046

030-51-075

030-51-075

030-51-078

030-51-078

030-51-087

030-51-087

030-51-156

031-10-410

031-10-412

031-10-412

035-10-614

035-10-614

035-10-820

035-10-828

035-10-1010

036-10-408

036-10-408

NUM- 3 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SNAP RING, 1.625 INTERNAL

SNAP RING, 1-3/4" DIA INTERNAL

SNAP RING, 1-3/4" DIA INTERNAL

SNAP RING, 1/4" DIA EXTERNAL

SNAP RING,.046" EXTERNAL

SNAP RING,.046" EXTERNAL

SNAP RING,.046" EXTERNAL

SNAP RING,.046" EXTERNAL

SNAP RING, 3/4" EXTERNAL

SNAP RING, 3/4" EXTERNAL

SNAP RING, 25/32 EXTERNAL

SNAP RING, 25/32 EXTERNAL

SNAP RING, 7/8" EXTERNAL

SNAP RING, 7/8" EXTERNAL

SNAP RING EXTERNAL 1-9/16"

ROLL PIN, 1/4-20 X 5/8" LONG

ROLL PIN, 1/4" DIAMETER X 3/4"

ROLL PIN, 1/4" DIAMETER X 3/4"

SHOULDER SCREW 3/8 X 7/8

SCREW, SHOULDER 3/8 X 7/8

SCREW, SHOULDER 1/2 X 1 1/4

SCREW, SHOULDER 1/2 X 1 3/4

SCREW, SHOULDER 5/8" X 5/8"

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

QTY

PAGE

34,35

36,37

32,33

40,41

46,47

36,37

32,33

44,45

8,9,10

6,7

46,47

44,45

36,37

32,33

60,61

28,29

8,9,10

6,7

8,9,10

6,7

12,13

58,59

24,25

46,47

48,49

ASSEMBLY
DWG

520108200

520108201

520108101

520110000

520112200

520108201

520108101

520112100

520102001

520102000

520112200

520112100

520108201

520108101

520310000

520108000

520102001

520102000

520102001

520102000

11009050

520220000

520106000

520112200

520113000

ASSY
QTY

PART

036-10-408

036-10-408

036-10-408

036-10-408

036-10-408

036-10-410

036-10-410

036-10-410

036-10-410

036-10-412

036-10-412

036-10-412

036-10-412

036-10-416

036-10-416

036-10-416

036-10-416

036-10-416

036-10-416

036-10-416

036-10-416

036-10-420

036-10-420

036-10-424

036-10-436

PART DESCRIPTION

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 1/2" LG

SHCS, 1/4-20 X 5/18" LG

SHCS, 1/4-20 X 5/18" LG

SHCS, 1/4-20 X 5/18" LG

SHCS, 1/4-20 X 5/18" LG

SHCS, 1/4-20 X 3/4" LG

SHCS, 1/4-20 X 3/4" LG

SHCS, 1/4-20 X 3/4" LG

SHCS, 1/4-20 X 3/4" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.0" LG

SHCS, 1/4-20 X 1.25" LG

SHCS, 1/4-20 X 1.25" LG

SHCS, 1/4-20 X 1.50" LG.

SHCS, 1/4-20 X 2-1/4" LG

QTY

PAGE

50,51

72,73

78,79,80

40,41

44,45

62,63

78,79,80

30,31

34,35

56,57

78,79,80

36,37

32,33

58,59

74,75

82,83

16,17

18,19

20,21

82,83

14,15

58,59

40,41

8,9,10

16,17

ASSEMBLY
DWG

520114000

524300000

524510000

520110000

520112100

520320000

524510000

520108100

520108200

520210000

524510000

520108201

520108101

520220000

524410000

52461000

520104001

520104002

520104003

524610000

520104000

520220000

520110000

520102001

520104001

Revised 6/27/2019

ASSY
QTY



PART

036-10-436

036-10-436

036-10-436

036-10-436

036-10-436

036-10-506

036-10-506

036-10-512

036-10-512

036-10-512

036-10-512

036-10-512

036-10-512

036-10-516

036-10-516

036-10-520

036-10-524

036-10-524

036-10-528

036-10-544

036-10-544

036-10-552

036-10-556

036-10-556

036-10-612

NUM- 4 -

INDEX - NUMERICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 1/4-20 X 2-1/4" LG

SHCS, 5/16-18 X 3/8" LG

SHCS, 5/16-18 X 3/8" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 X 3/4" LG

SHCS, 5/16-18 1" LG

SHCS, 5/16-18 1" LG

SHCS, 5/16-18 X 1.25" LG

SHCS, 5/16-18 X 1-1/2" LG

SHCS, 5/16-18 X 1-1/2" LG

SHCS, 5/16-18 X 1-3/4 LG

SHCS, 5/16-18 UNC X 2-3/4" LG

SHCS, 5/16-18 UNC X 2-3/4" LG

SHCS, 5/16-18 UNC X 3 1/4" LG

SHCS, 5/16-18 UNC X 3 1/4" LG

SHCS, 5/16-18 UNC X 3 1/4" LG

SHCS, 3/8-16 UNC X 3/4" LG

QTY

PAGE

18,19

20,21

4,5

6,7

14,15

8,9,10

6,7

54,55

74,75

36,37

8,9,10

6,7

32,33

74,75

12,13

58,59

62,63

28,29

12,13

36,37

32,33

12,13

30,31

34,35

58,59

ASSEMBLY
DWG

520104002

520104003

520101000

520102000

520104000

520102001

520102000

520116000

524410000

520108201

520102001

520102000

520108101

524410000

520103000

520220000

520320000

520108000

520103000

520108201

520108101

520103000

520108100

520108200

520220000

ASSY
QTY

PART

036-10-612

036-10-612

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-616

036-10-620

036-10-620

036-10-624

036-10-636

036-10-636

036-10-640

036-10-640

036-10-640

036-10-648

036-10-648

036-10-648

036-10-652

036-10-652

PART DESCRIPTION

SHCS, 3/8-16 UNC X 3/4" LG

SHCS, 3/8-16 UNC X 3/4" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1" LG

SHCS, 3/8-16 UNC X 1.25" LG

SHCS, 3/8-16 UNC X 1.25" LG

SHCS, 3/8-16 UNC X 1.50" LG

SHCS, 3/8-16 UNC X 2-1/4" LG

SHCS, 3/8-16 UNC X 2-1/4" LH

SHCS, 3/8-16 UNC X 2.5" LG

SHCS, 3/8-16 UNC X 2.5" LG

SHCS, 3/8-16 UNC X 2.5" LG

SHCS, 3/8-16 UNC X 3.0" LG

SHCS, 3/8-16 UNC X 3.0" LG

SHCS, 3/8-16 UNC X 3.0" LG

SHCS, 3/8-16 UNC X 3.25" LG

SHCS, 3/8-16 UNC X 3.25" LG

QTY

22

PAGE

72,73

78,79,80

76,77

36,37

16,17

18,19

20,21

14,15

26,27

30,31

34,35

32,33

48,49

68,69

4,5

54,55

70,71

58,59

8,9,10

6,7

56,57

30,31

34,35

30,31

34,35

ASSEMBLY
DWG

524300000

524510000

524500000

520108201

520104001

520104002

520104003

520104000

520107000

520108100

520108200

520108101

520113000

520360000

520101000

520116000

520370000

520220000

520102001

520102000

520210000

520108100

520108200

520108100

520108200

Revised 6/27/2019

ASSY
QTY



PART

036-10-688

036-10-816

036-10-816

036-10-824

036-10-824

036-10-824

036-10-824

036-10-824

036-10-824

036-10-824

036-10-828

036-10-828

036-10-832

036-10-840

036-10-840

036-10-844

036-10-848

036-10-856

036-10-888

036-10-1036

036-10-1040

036-10-1240

036-10-9604

036-10-9604

036-10-9912

NUM- 5 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SHCS, 3/8-16 UNC X 5.5" LG

SHCS, 1/-13UNC X 1" LG

SHCS, 1/-13UNC X 1" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 1/2-13 UNC X 1.75" LG

SHCS, 1/2-13 UNC X 1.75" LG

SHCS, 1/2-13 UNC X 2.0" LG

SHCS, 1/2-13 UNC X 2.5" LG

SHCS, 1/2-13 UNC X 2.5" LG

SHCS, 1/2-13 UNC X 2.75" LG

SHCS, 1/2-13 UNC X 3" LG

SHCS, 1/2-13 UNC X 3.5" LG

SHCS, 1/2-13 UNC X 5.5" LG

SHCS, 5/8-11 X 2-1/4" LONG

SHCS, 5/8-11 X 2.5" LG.

SHCS, 3/4-10 UNC X 2.5"LG

SHCS #6-32 X 3/8 LG

SHCS #6-32 X 3/8 LG

SHCS, 10-24 UNC X .75 LG

QTY

PAGE

54,55

8,9,10

6,7

62,63

64,65

8,9,10

8,9,10

8,9,10

6,7

12,13

58,59

62,63

45

54,55

62,63

66,67

62,63

60,61

54,55

4,5

58,59

56,57

82,83

82,83

82,83

ASSEMBLY
DWG

520116000

520102001

520102000

520320000

520340000

520102001

031088

031088

520102000

520103000

520220000

520320000

520101000

520116000

520320000

520350000

520320000

520310000

520116000

520101000

520220000

520210000

52461000

524610000

52461000

ASSY
QTY

1

PART

036-10-9912

036-12-404

036-12-616

036-12-616

036-18-824

036-20-1436

036-20-9912

036-50-408

036-50-408

036-50-412

036-50-508

036-50-508

036-50-508

036-50-508

036-50-612

036-50-832

036-50-832

036-50-832

036-50-832

036-50-9808

036-60-9008

037-10-408

037-10-408

037-10-408

037-10-408

PART DESCRIPTION

SHCS, 10-24 UNC X .75 LG

SHCS,1/4-20 X 1/4" LG. LOW HEAD

SHCS, 3/8-16 UNC X 1" LG LOW HEAD

SHCS, 3/8-16 UNC X 1" LG LOW HEAD

SHCS, 1/2-13 UNC X 1.5" LG

SHCS, 7/8-14 UNF X 2.25 LG

SHCS, 10-32 UNF X .75 LG

FHCS, 1/4-20 UNC X 1/2" LG

FHCS, 1/4-20 UNC X 1/2" LG

FHCS, 1/4-20 UNC X 3/4" LG

FHCS, 5/16-18 UNC X 1/2" LG

FHCS, 5/16-18 UNC X 1/2" LG

FHCS, 5/16-18 UNC X 1/2" LG

FHCS, 5/16-18 UNC X 1/2" LG

FHCS, 3/8-16 UNC X 3/4" LG.

FHCS, 1/2-13 UNC X 2" LG

FHCS, 1/2-13 UNC X 2" LG

FHCS, 1/2-13 UNC X 2" LG

FHCS, 1/2-13 UNC X 2" LG

FHCS, 8-32 X 1/2" LG

FHCS, 10-24 UNF X 1/2" LG

HHCS, 1/4-20 UNC X 1/2" LG

HHCS, 1/4-20 UNC X 1/2" LG

HHCS, 1/4-20 UNC X 1/2" LG

HHCS, 1/4-20 UNC X 1/2" LG

QTY

PAGE

82,83

8,9,10

8,9,10

6,7

6,7

56,57

48,49

46,47

44,45

58,59

16,17

18,19

20,21

14,15

78,79,80

16,17

18,19

20,21

14,15

86,87

72,73

46,47

50,51

62,63

44,45

ASSEMBLY
DWG

524610000

520102001

520102001

520102000

11009180

520210000

520113000

520112200

520112100

520220000

520104001

520104002

520104003

520104000

524510000

520104001

520104002

520104003

520104000

524800000

524300000

520112200

520114000

520320000

520112100

Revised 6/27/2019

ASSY
QTY



PART

037-10-412

037-10-412

037-10-412

037-10-412

037-10-416

037-10-428

037-10-510

037-10-510

037-10-512

037-10-520

037-10-548

037-10-616

037-10-616

037-10-628

037-10-632

037-10-824

037-10-824

037-10-824

037-10-832

037-10-832

037-10-832

037-10-832

037-10-844

037-10-844

037-10-844

NUM- 6 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

HHCS, 1/4-20 UNC X 3/4" LG

HHCS, 1/4-20 UNC X 3/4" LG

HHCS, 1/4-20 UNC X 3/4" LG

HHCS, 1/4-20 UNC X 3/4" LG

HHCS, 1/4-20 UNC X 1" LH

HHCS, 1/4-20 UNC X 1-3/4 LG

HHCS, 5/16-18 UNC X 5/8"

HHCS, 5/16-18 UNC X 5/8"

HHCS, 5/16-18 UNC X 3/4"

HHCS, 5/16-18 UNC X 1-1/4"

HHCS, 5/16-18 UNC X 3"

HHCS, 3/8-16 X 1" LG

HHCS, 3/8-16 X 1" LG

HHCS, 3/8-16 X 1 1/2" LG.

HHCS, 3/8-16 X 2" LG.

HHCS, 1/2-13 X 1.5" LG

HHCS, 1/2-13 X 1.5" LG

HHCS, 1/2-13 X 1.5" LG

HHCS, 1/2-13 X 2" LG

HHCS, 1/2-13 X 2" LG

HHCS, 1/2-13 X 2" LG

HHCS, 1/2-13 X 2" LG

HHCS, 1/2-13 X 2-3/4"

HHCS, 1/2-13 X 2-3/4"

HHCS, 1/2-13 X 2-3/4"

QTY

PAGE

62,63

78,79,80

84,85

84,85

74,75

60,61

50,51

78,79,80

54,55

50,51

50,51

8,9,10

6,7

56,57

12,13

8,9,10

4,5

6,7

16,17

18,19

20,21

14,15

16,17

18,19

20,21

ASSEMBLY
DWG

520320000

524510000

11021852

11021290

524410000

062050

520114000

524510000

520116000

520114000

520114000

520102001

520102000

520210000

520103000

520102001

520101000

520102000

520104001

520104002

520104003

520104000

520104001

520104002

520104003

ASSY
QTY

1

PART

037-10-844

037-10-1024

037-10-1024

037-10-1024

037-10-1048

037-10-1252

037-11-648

037-20-1452

037-20-1640

037-50-408

037-50-408

037-50-412

037-50-516

037-50-612

037-50-612

037-50-620

037-50-620

037-50-9804

037-50-9804

037-50-9804

037-90-520

038-10-808

038-10-9804

038-21-9908

038-21-9908

PART DESCRIPTION

HHCS, 1/2-13 X 2-3/4"

HHCS, 5/8-11 UNC X 1-1/2" LG

HHCS, 5/8-11 UNC X 1-1/2" LG

HHCS, 5/8-11 UNC X 1-1/2" LG

HHCS, 5/8-11UNC X 3.0" LG

HHCS, 3/4-10 UNC X 3.25" LG

HHCS, 3/8-16 X 3" LG (FULL THREAD)

HHCS, 7/8-14 UNF X 3.25 LG

HHCS, 1-14 UNF X 2 1/2" LG

BHCS, 1/4-20 X 1/2 LG

BHCS, 1/4-20 X 1/2 LG

BHCS, 1/4-20 X 3/4 LG

BHCS, 5/16-18 X 1" LG

BHCS, 3/8-16 UNC X .75" LG

BHCS, 3/8-16 UNC X .75" LG

BHCS, 3/8-16 X 1.25 LG

BHCS, 3/8-16 X 1.25 LG

BHCS, #-8-32 X 1/4" LG

BHCS, #-8-32 X 1/4" LG

BHCS, #-8-32 X 1/4" LG

SCREW,SQUARE HEAD 5/16-18

SCREW, SET 1/4-20 X 1/2"

SCREW, SOCKET SET 8-32 X 1/4" LG

SCREW, SOCKET SET 10-32 UNF X 1/2" ,CONE

POINT

SCREW, SOCKET SET 10-32 UNF X 1/2" ,CONE

POINT

QTY

paGE ASSEMBLY
14,15 520104000
8,9,10 520102001
6,7 520102000
12,13 520103000
56,57 520210000
56,57 520210000
26,27 520107000
56,57 520210000
56,57 511260
78,79,80 524510000
28,29 520108000
78,79,80 524510000
86,87 524800000
56,57 520210000
76,77 524500000
82,83 52461000
82,83 524610000
76,77 524500000
82,83 52461000
82,83 524610000
24,25 520106000
58,59 520220000
36,37 11030660
30,31 11004003
34,35 11004003

Revised 6/27/2019

ASSY
QTY

1



PART

038-22-404

038-42-620

039-10-3

039-10-3

039-10-4

039-10-4

039-10-5

039-10-5

039-10-5

039-10-5

039-10-6

039-10-6

039-10-6

039-11-10

039-11-10

039-11-6

039-12-4

039-12-6

039-12-6

039-12-6

039-12-6

039-20-12

080-10-3

080-10-3

080-10-4

NUM- 7 -

INDEX - NUMERICAL

QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SCREW, SOCKET SET 1/4-28 X 1/4" LG

SCREW, SOCKET SET 3/8-24 X 1 1/4" LG.

NUT, HEX #10-24 UNC

NUT, HEX #10-24 UNC

NUT, HEX 1/4-20 UNC

NUT, HEX 1/4-20 UNC

NUT, HEX 5/16-18

NUT, HEX 5/16-18

NUT, HEX 5/16-18

NUT, HEX 5/16-18

NUT, HEX 3/8-16 UNC

NUT, HEX 3/8-16 UNC

NUT, HEX 3/8-16 UNC

NUT, HEX JAM 5/8-11 UNC

NUT, HEX JAM 5/8-11 UNC

NUT, HEX JAM 3/8-16

NUT, JAM - NYLOC 1/4-20

NUT, JAM - NYLOC 3/8-16

NUT, JAM - NYLOC 3/8-16

NUT, JAM - NYLOC 3/8-16

NUT, JAM - NYLOC 3/8-16

NUT, HEX 3/4-16 UNF

WASHER, FLAT #10

WASHER, FLAT #10

WASHER, FLAT 1/4"

QTY

24

99

PAGE

4,5

8,9,10

82,83

82,83

82,83

82,83

50,51

56,57

12,13

24,25

8,9,10

6,7

26,27

8,9,10

6,7

8,9,10

74,75

8,9,10

88

6,7

26,27

26,27

82,83

82,83

78,79,80

ASSEMBLY
DWG

520101000

520102001

52461000

524610000

52461000

524610000

520114000

11029741

520103000

520106000

520102001

520102000

520107000

520102001

520102000

520102001

524410000

520102001

524910000

520102000

520107000

520107000

52461000

524610000

524510000

ASSY
QTY

1

PART

080-10-4

080-10-4

080-10-5

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-6

080-10-9

080-10-9

080-20-4

080-30-5

080-30-5

080-30-5

080-30-6

080-30-6

080-30-6

080-30-8

080-30-8

PART DESCRIPTION

WASHER, FLAT 1/4"

WASHER, FLAT 1/4"

WASHER, FLAT 5/16"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 3/8"

WASHER, FLAT 9/16"

WASHER, FLAT 9/16"

WASHER, 1/4" FLAT SS

WASHER, 5/16" STUD

WASHER, 5/16" STUD

WASHER, 5/16" STUD

WASHER, 3/8" STUD

WASHER, 3/8" STUD

WASHER, 3/8" STUD

WASHER, 1/2" STUD

WASHER, 1/2" STUD

QTY

22

40

PAGE

82,83

82,83

86,87

58,59

72,73

76,77

78,79,80

36,37

8,9,10

6,7

12,13

30,31

34,35

32,33

46,47

44,45

74,75

50,51

58,59

78,79,80

82,83

82,83

26,27

62,63

16,17

ASSEMBLY
DWG

52461000

524610000

524800000

520220000

524300000

524500000

524510000

520108201

520102001

520102000

520103000

520108100

520108200

520108101

520112200

520112100

524410000

520114000

520220000

524510000

52461000

524610000

520107000

520320000

520104001

Revised 6/27/2019

ASSY
QTY

1



PART

080-30-8

080-30-8

080-30-8

080-40-12

000304

001006

001009

001009

001016

001016

001023

001041

001041

001054

001016

001016

001068

001068

001068

001068

001068

001070

001071

001072

001072

NUM- 8 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

WASHER, 1/2" STUD

WASHER, 1/2" STUD

WASHER, 1/2" STUD

WASHER, 3/4" CUT

KEY, WOODRUFF, 3/16 X 3/8

BEARING, BALL 1-3/4" UD X 3.3465 OD

BEARING, BALL ER-24

BEARING, BALL ER-24
BEARING, BALL 1" 1D X 2.0472 OD
SEALMASTER

BEARING, BALL 1"ID X 2.0472 OD
SEALMASTER

BEARING, BALL 1.5748" ID X 2.6772 OD C1

BEARING, BALL RADIAL, 20/42 /12 MM 1C

BEARING, BALL RADIAL, 20/42 /12 MM 1C

BEARING, BALL LOW DRAG ER-16X (WEB

GUIDE APPL. ONLY)

BEARING, BALL 1"ID X 2.0472 OD
SEALMASTER

BEARING, BALL 1"ID X 2.0472 OD
SEALMASTER

BEARING, BALL GUIDE ROLLER #RALO12NPP

BEARING, BALL GUIDE ROLLER #RALO12NPP

BEARING, BALL GUIDE ROLLER #RALO12NPP

BEARING, BALL GUIDE ROLLER #RALO12NPP

BEARING, BALL GUIDE ROLLER #RALO12NPP

BEARING, BALL MITER GEAR - INDOOR
#307PP

BEARING, BALL 61909-2RS

BEARING, BALL 6006-2RS

BEARING, BALL 6006-2RS

QTY

PAGE

18,19

20,21

14,15

26,27

36,37

45

62,63

22,23

24,25

26,27

60,61

46,47

44,45

58,59

26,27

38,39

46,47

56,57

58,59

38,39

44,45

54,55

28,29

48,49

26,27

ASSEMBLY
DWG

520104002

520104003

520104000

520107000

520108201

520101000

520320000

520105000

520106000

520107000

520310000

520112200

520112100

520220000

520107000

520109000

11020710

520210000

520220000

520109000

11020710

520116000

520108000

520113000

520107000

ASSY
QTY

1

PART

001073

001073

001074

001074

001075

001075

001078

001089

001101

001101

001104

001104

001106

001106

002031

002031

002031

002031

002031

002031

002031

002045

002046

002046

002064

PART DESCRIPTION

BEARING, BALL 6006-2RSNR

BEARING, BALL 6006-2RSNR

BEARING, BALL #1630 DC OSCILLATOR
WORM GEAR

BEARING, BALL #1630 DC OSCILLATOR
WORM GEAR

BEARING, BALL 9101PP FAFNIR

BEARING, BALL 9101PP FAFNIR

BEARING, BALL IDLER

BEARING, BALL 9101PP FAFNIR

BEARING, BALL 10 X 30 X 14.29 DOUBLE ROW

BEARING, BALL 10 X 30 X 14.29 DOUBLE ROW

BEARING, BALL 12 X 32 X 15.88 DOUBLE ROW

BEARING, BALL 12 X 32 X 15.88 DOUBLE ROW
BEARING, BALL #1630 DC, OSCILLATOR
WORM GEAR

BEARING, BALL #1630 DC OSCILLATOR
WORM GEAR

INNER RACE

INNER RACE

INNER RACE
BEARING, ROLLER, INNER RACE, 1" ID X 1-
1/4" OD SEAL

BEARING, ROLLER, INNER RACE, 1" ID X 1-
1/4" OD SEAL

BEARING, ROLLER, INNER RACE, 1"ID X 1-
1/4" OD SEAL

BEARING, ROLLER, INNER RACE, 1" ID X 1-
1/4" OD SEAL

BEARING, ROLLER, 2.375 I.D. X 3.066 O.D. X
438 SEAL

BEARING, ROLLER, 2.625 ID X 3.548 OD X
438" SEAL

BEARING, ROLLER, 2.625 ID X 3.548 OD X
438" SEAL

BEARING, ROLLER, OIL SEAL, 50.0 X 80.0 X
8.0

QTY

PAGE

48,49

26,27

30,31

34,35

46,47

44,45

50,51

54,55

36,37

32,33

36,37

32,33

36,37

32,33

8,9,10

8,9,10

8,9,10

6,7

6,7

6,7

28,29

12,13

8,9,10

6,7

54,55

ASSEMBLY
DWG

520113000

520107000

520108100

520108200

520112200

520112100

520114000

520116000

520108201

520108101

520108201

520108101

520108201

520108101

11012100

11012150

11018550

11012100

11012150

11018550

520108000

520103000

520102001

520102000

520116000

Revised 6/27/2019

ASSY
QTY

1



PART

002071

002071

003010

003010

003010

005001

005001

005001

005004

005004

005006

005007

005036

006019

010016

010016

011033

011091

011092

021058

021060

030016

031088

031088

031101

NUM- 9 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

BEARING, ROLLER, LINEAR

BEARING, ROLLER, LINEAR

BEARING, TAPER ROLLER #368 (TIMKEN)

BEARING, TAPER ROLLER #368 (TIMKEN)

BEARING, TAPER ROLLER #368 (TIMKEN)

WASHER, THRUST (TRB-1220)

WASHER, THRUST (TRA-1220)

WASHER, THRUST (TRA-1220)

WASHER, THRUST (TRB-1220)

WASHER, THRUST (TRB-1220)

WASHER, THRUST,.627 ID x 1.115 OD X .06

(BIN)

WASHER, 1/2 ID X .927 OD

WASHER, THRUST .50 ID X .937 OD.

PILLOW BLOCK 1-1.2" DIAMETER
CENTERLOCK

BUSHING, BRONZE

BUSHING, BRONZE

BUSHING, OILITE 1.000 ID X 1.125 OD X 1.00

LG

BUSHING, OILITE

BUSHING, OILITE

COMPRESSION SPRING

COMPRESSION SPRING

SNAP RING, 1-3/16 EXTERNAL

PIN, DOWEL -1/2" @ X 1 1/4" LG.

PIN, DOWEL -1/2" @ X 1 1/4" LG.

ROLL PIN, 1/8" DIAMETER

QTY

PAGE

36,37

32,33

8,9,10

6,7

12,13

12,13

30,31

34,35

30,31

34,35

12,13

8,9,10

8,9,10

62,63

8,9,10

6,7

58,59

12,13

40,41

38,39

74,75

48,49

8,9,10

8,9,10

74,75

ASSEMBLY
DWG

520108201

520108101

520102001

520102000

520103000

520103000

520108100

520108200

520108100

520108200

520103000

520102001

520102001

520320000

11018260

11018260

520220000

520103000

520110000

520109000

524410000

520113000

11008731

11008741

524410000

ASSY
QTY

1

PART

032001

032002

032002

032012

032012

032018

032034

032034-01

032034-02

032038

033032

035036

035063

035063

035065

035065

040055

040055

040057

040107

040107

040108

040117

041076

041091

PART DESCRIPTION

SET COLLAR 3/8"

SET COLLAR, 3/4 X 1-1/4" - 1-HI

SET COLLAR, 3/4 X 1-1/4" - 1-HI

SET COLLAR, 1" @ STEEL

SET COLLAR, 1" @ STEEL

SET COLLAR - HALF

SET COLLAR, 1-1/2 X 2-3/8 SPLIT

SET COLLAR, 1-1/2 X 2-3/8 SPLIT

SET COLLAR, 1-1/2 X 2-3/8 SPLIT

SET COLLAR, CLAMP CSC62

KNOB

BOLT, SWING 3/8-16 X 3

BOLT, EYE

BOLT, EYE

BOLT, SWING 5/8-11 X 4-3/4"

BOLT, SWING 5/8-11 X 4-3/4"

MOTOR, BRUSH 1/4" HP

MOTOR, BRUSH 1/4" HP

MOTOR, BRUSH 1/4" HP

MOTOR, DAYTON, 42724

MOTOR, DAYTON, 42724

MOTOR, GEAR, DAMPENER DRIVE

MOTOR, GEAR (1LRB2)

SWITCH, SAFETY - MINARIK

SWITCH, MICRO

QTY

PAGE

72,73

46,47

44,45

58,59

24,25

45

38,39

38,39

38,39

12,13

72,73

26,27

8,9,10

6,7

8,9,10

6,7

50,51

78,79,80

50,51

22,23

22,23

48,49

58,59

72,73

82,83

ASSEMBLY
DWG

11013360

520112200

520112100

11027960

520106000

11006850

520109000

032034

032034

520103000

524300000

520107000

520102001

520102000

11018360

11018360

520114000

524510000

520114000

11001250

11001300

520113000

520220000

11013290

52461000

Revised 6/27/2019

ASSY
QTY



PART

041091

041310

042901

042905

046604

046615

046619

046620

046768

047507

047507

047507

047507

047507

047507

047507

048114

048501

048501

048504

048507

048521

048525

048922

048923

NUM- 10 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

SWITCH, ®IICR

SENSOR (PZ-V31P)

POTENTIOMETER - 5KOHM w/SWITCH

KNOB, BIG

CONNECTOR, CORD 1/2" NPT

HOOD, HEAVY CONSOLE 32-PIN

INSERT, 16-PIN MALE 1-16

INSERT, 16-PIN MALE 17-32 HV

STRAIN RELIEF (HEYCO 5N-7)

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

ENCLOSURE, BUD CAST 8-3/4" X 5-3/4"

BARRIER STRIP

RECEPTICAL 4-PIN MALE WITH 12" LEAD

RECEPTICAL 4-PIN MALE WITH 12" LEAD

RECEPTICAL 3-PIN FEMALE

CABLE, 3-PIN MALE THREAD

RECEPTICAL, 4-PIN FEMALE WITH 12" LEAD

RECEPTICAL, 5-PIN FEMALE WITH 12" LEAD

STRAIN RELEIF - PG29

NUT, LOCK-ELECTRICAL

QTY

PAGE

82,83

58,59

86,87

86,87

86,87

86,87

86,87

86,87

58,59

86,87

86,87

86,87

86,87

86,87

86,87

86,87

86,87

50,51

74,75

86,87

22,23

86,87

86,87

86,87

86,87

ASSEMBLY
DWG

524610000

520220000

524800000

524800000

524800000

524800000

524800000

524800000

520220000

11046830

11047011

11047021

11047031

11047041

11047071

11047081

524800000

520114000

11014720

524800000

520105000

524800000

524800000

524800000

524800000

ASSY
QTY

1

PART

049004

049006

049007

049010

049016

049017

049020

049024

050011

050158

050159

050161

050162

050163

050164

050165

050172

050179

050180

050189

050189

050202

050202

050202

051025

PART DESCRIPTION

ELECTRICAL CONTROLS, 2 POSITION
MAINTAINED - NON-ILLUMINATED BLACK

ELECTRICAL CONTROLS, 2 POSITION
MAINTAINED ILLUMINATED GREEN

ELECTRICAL CONTROLS, GREEN PUSH
BUTTOM ILLUMINATED

ELECTRICAL CONTROLS, WHITE PUSH
BUTTON NON-ILLUMINATED

ELECTRICAL CONTROLS, MOUNTING BASE
WITH 1 N.O. CONTACT

ELECTRICAL CONTROLS, MOUNTING BASE
WITH 1 N.C. CONTACT

ELECTRICAL CONTROLS, MOUNTING BASE
WITH 24V LAMP & NO. CONTACT

ELECTRICAL CONTROLS, RED MUSHROOM
PUSH BUTTON 40MM

CLAMP, HOSE 3/4"

VALVE, (MV608-6)

FITTING, BRASS

FITTING, WATER HOSE 1/4" NPT X 3/8"

FITTING, HOSE 3/8 NPT X 3/8 BARBED

FITTING, HOSE

FITTING, ELBOW, MALE

HOSE, OIL

FITTING, COUPLING, 1/4" NPT X 1/4"

FITTING, ELBOW

FITTING, ELBOW

FITTING, BRASS

FITTING, BRASS

PLUG, PIPE 3/8 NPT

PLUG, PIPE 3/8 NPT

PLUG, PIPE 3/8 NPT

FITTING, TUBE 1/8 NPT X 1/4

QTY

PAGE

86,87

86,87

86,87

86,87

86,87

86,87

86,87

86,87

84,85

84,85

84,85

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

84,85

84,85

56,57

58,59

88

88

ASSEMBLY
DWG

524800000

524800000

524800000

524800000

524800000

524800000

524800000

524800000

524710000

11021290

11021290

524510000

524510000

524510000

524510000

524510000

11016402

524510000

524510000

11021852

11021290

520210000

520220000

524910000

524910000

Revised 6/27/2019

ASSY
QTY

1



PART

051053

051063

051100

051103

051150

051234

051253

051255

051255

051255

051256

051256

051293

051318

051321

051321-03

051321-04

051321

051321-03

051321-04

051324

051325

051326

051328

051335

NUM- 11 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

FITTING, CONNECTOR, 3/8 NPT X 1/2T 2H

FITTING, HEX NIPPLE 1/4" NPT S.S.

FITTING, FEMALE ELBOW 1/4" OD X 1/8" NPT

FITTING, SWIVEL ELBOW, 3/8 NPT X 1/2T

FITTING, SWIVEL ELBOW 1/8 NPT X 1/4T

FITTING, TEE 3/8 NPT X 3/8

FITTING, SWIVEL ELBOW 3/8 NPT X 1/4T

FITTING, TEE 2"

FITTING, TEE 2"

FITTING, TEE 2"

FITTING, ELBOW, 2" DIAMETER 90 DEGREE

FITTING, ELBOW, 2" DIAMETER 90 DEGREE

FITTING, "Y" CONNECTOR 1/4 X 1/4 X 1/4

FITTING, ELBOW, MALE STUD 3109, BSPT &
NPT THREAD DIA. 1/4" UBC C BOT 1/8"

PIN, CLEVIS, AIR CYLINDER

PARTS, AIR CYLINDER

PARTS, AIR CYLINDER

PIN, CLEVIS, AIR CYLINDER

PARTS, AIR CYLINDER

PARTS, AIR CYLINDER

CLEVIS, PISTON ROD ASSEMBLY

VALVE, 2-WAY GOGGLE DE-TENTED 1/8 NPT

RACK, "Y" CONNECTOR 1/4"

FILTER-REGULATOR-GAUGE FOR
LUBRICATING CLUTCH ASSEMBLY

MANIFOLD, CONTROL

QTY

PAGE

88

78,79,80

62,63

88

88

88

88

74,75

74,75

74,75

74,75

74,75

88

40,41

8,9,10

8,9,10

8,9,10

6,7

6,7

6,7

40,41

88

88

88

88

ASSEMBLY
DWG

524910000

524510000

520320000

524910000

524910000

524910000

524910000

524410000

11030100

11030110

11030080

11030090

524910000

11006520

11016150

051321

051321

11016150

11016150

11016150

11006520

524910000

524910000

524910000

524910000

ASSY
QTY

1

PART

051347

051349

051349

051365

051365

052047

052054

052055

052056

052058

052060

052061

053001

053003

053004

053097

053100

053104

053116

053117

053118

053119

053121

060022

060056

PART DESCRIPTION

VALVE ASSEMBLY - MAC

CYLINDER, AIR

CYLINDER, AIR

FITTING, ELBOW, MALE STUD, 1/4" BSPT AND
1/4" NPT

FITTING, ELBOW, MALE STUD, 1/4" BSPT AND
1/4" NPT

FITTING, NIPPLE, 1/8"NPT X 3/4" LG

FITTING, NIPPLE, CLOSE 1/4" NPT BRASS

FITTING, NIPPLE, CLOSE 1/4" NPT BRASS

FITTING, BUSHING REDUCER 1/8 FNPT X 1/4
MNPT BRASS

FITTING, UNION, 2" DIA

FITTING, BUSHING REDUCER 3/8" MNPT X
1/4" FNPT

PUMP, GEAR

FITTING, LUBE 1/4-28 STRAIGHT

FITTING, LUBE 1/4-28, 45 DEGREE

FITTING, LUBE 1/8" NPT, 45 DEGREE

SWITCH, OIL PRESSURE

FITTING, NEEDLE VALVE FLOW CONTROL 1/4
FNPT

FITTING, MALE ELBOW

FITTING, CROSS 1/4" NPT

FITTING, MALE CONNECTOR 1/4" NPT

FITTING, MALE TO FEMALE ELBOW 1/4" NPT

TUBING, 1/4" @ STEEL .035 w.

FITTING, 1/4" FLOW CONTROL FF

BELT, TIMING 3/8 P X 3/4 W X 27" LG.

BELT, TIMING

QTY

PAGE

88

8,9,10

6,7

8,9,10

6,7

62,63

78,79,80

78,79,80

78,79,80

74,75

78,79,80

78,79,80

45

45

4,5

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

50,51

ASSEMBLY
DWG

524910000

11016150

11016150

051321

11016150

520320000

524510000

524510000

524510000

524410000

524510000

524510000

520101000

520101000

520101000

524510000

524510000

524510000

524510000

524510000

524510000

524510000

524510000

524510000

520114000

Revised 6/27/2019

ASSY
QTY

1



PART

060077

060078

061025

061025

061069

061069

061075

062046

062050

062050

067051

067052

067079

067079

067079

067079

067080

067080

067080

068051

069011

069029

072940

076260

076480

NUM- 12 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

BELT, TIMING SLAVE

BELT, TIMING POLYCHAIN (NOT SHOWN)

PULLEY,TIMING BELT 12T X 3/8P X 3/4W 2N

PULLEY,TIMING BELT 12T X 3/8P X 3/4W 2N

PULLEY, DRIVE - 14LO75

PULLEY, DRIVE - 14LO75

PULLEY

BUSHING, TAPER

BUSHING, TAPER SD 1-3/4

BUSHING, TAPER SD 1-3/4

GEAR, BOSTON #HLSK118Y-R

GEAR, BOSTON #HLSK118Y-R

GEAR, WORM - BOSTON H1618

GEAR, WORM - BOSTON H1618

GEAR, WORM - BOSTON H1618

GEAR, WORM - BOSTON H1618

GEAR, WORM - BOSTON DB1610

GEAR, WORM - BOSTON DB1610

GEAR, WORM - BOSTON DB1610

CLUTCH, AIR 5H 45 1-1/2" BORE

IDLER SHAFT, 1" DIAMETER 4-1/8" LG

IDLER PULLEY

FLAME CUT, SIDE PLATE

CASTING - DRIVE MOUNT

CASTING - DRAIN

QTY

1

1

PAGE

60,61

62,63

50,51

78,79,80

46,47

44,45

60,61

62,63

60,61

60,61

4,5

54,55

36,37

30,31

34,35

32,33

36,37

30,31

34,35

62,63

62,63

62,63

4,5

62,63

84,85

ASSEMBLY
DWG

520310000

520320000

822170

822170

11022130

11022130

520310000

520320000

520310000

062050

11006850

11007851

520108201

520108100

520108200

520108101

11030670

11003852

11003852

520320000

520320000

520320000

11030310

11029560

11021310

ASSY
QTY

1

PART

076480

076490

076500

076510

076629

090007

090024

090024

090024

090024

090188

090188

090385

090406

090406

090408

090409

090409

090418

090421

090423

090765

090765

090766

090766

PART DESCRIPTION

CASTING - DRAIN

CASTING - TOP HANGER

CASTING - LOWER HANGER

CASTING - CAP

FLAME CUT, SIDE PLATE

BLANKET, 8850-3C DAYCO , 22-3/4

BUSHING, DRILL 1/4" @

BUSHING, DRILL 1/4" @

BUSHING, DRILL 1/4" @

BUSHING, DRILL 1/4" @

KEENSERT 3/8-16

KEENSERT 3/8-16

BLANKET, NARROW GAP LOCK-UP

BRUSH, 7/8" ID

BRUSH, 7/8" ID

STRAINER, HYDRALIC SUCTION 1/2 NPT

O-RING

O-RING

BLOWER

FILTER

WIRE CLOTH

STUD, 3/8-16 X 1.88 LG

STUD, 3/8-16 X 1.88 LG

CATCH, GRAB (DOOR)

CATCH, GRAB (DOOR)

QTY

PAGE

84,85

38,39

38,39

12,13

4,5

6,7

82,83

82,83

82,83

82,83

56,57

58,59

8,9,10

46,47

44,45

78,79,80

84,85

84,85

74,75

74,75

74,75

4,5

26,27

82,83

82,83

ASSEMBLY
DWG

11021320

11006150

11006250

11010300

11030820

520102000

11047600

11047600

11047600

11047600

11077770

11047770

520102001

520112200

520112100

524510000

11021852

11021290

11014720

11014690

11014680

520101000

520107000

52461000

524610000

Revised 6/27/2019

ASSY
QTY

1



PART

090771

090778

090779

511260

511490

511490

511490

512141

514091

514091

514370

511490

514640

514640

517630

517630

517640

517640

822170

822170

900030

1830330

1830360

2828150

11000150

NUM- 13 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

HANDLE, 3" GOLD

NUT, JAM 3/8-16 WITH PATCH

SCREW, PHILLIPS PAN HEAD 6-32 X 3/8" LG
SELF-TAPPING

BOLT, LEVELING

ROLLER CORE

ROLLER CORE

ROLLER CORE

BAR, BLANKET RETAINING

KEY, INK FOUNTAIN

KEY, INK FOUNTAIN

ROLLER, INK TRANSFER ASSEMBLY

ROLLER CORE

ROLLER, INK FORM 2-7/8 DIAMETER

ROLLER, INK FORM 2-7/8 DIAMETER

SPACER, MICRO SWITCH

SPACER, MICRO SWITCH

SPACER, MICRO SWITCH

SPACER, MICRO SWITCH

PULLEY, DRIVE - BRUSH ROLL

PULLEY, DRIVE - BRUSH ROLL

SHAFT, STIFFENER

CONDENSATION TUBE

CONDENSATION TUBE CLAMP

SUPPORT, ROLLER

COVER, INK FOUNTAIN

QTY

70

70

PAGE

76,77

24,25

72,73

56,57

58,59

26,27

38,39

6,7

18,19

14,15

26,27

26,27

26,27

38,39

82,83

82,83

82,83

82,83

50,51

78,79,80

58,59

88

88

58,59

76,77

ASSEMBLY
DWG

524500000

520106000

524300000

520210000

520220000

514640

514640

520102000

520104002

520104000

520107000

514370

520107000

520109000

52461000

524610000

52461000

524610000

520114000

524510000

520220000

524910000

524910000

520220000

524500000

ASSY
QTY

PART

11000280

11000290

11000300

11000310

11000400

11000410

11000420

11000550

11000650

11000650-01

11000670

11000670

11000810

11000950

11001000

11001100

11001250

11001300

11001500

11001500

11001500

11001500

11001550

11001550

11001550

PART DESCRIPTION

TUBE, CUP-TO-CUP

CUP, PAN TUBE

NARROW GAP BLANKET CYL.

NARROW GAP BLANKET CYL.

SPACER, ROLLER

SPACER, ROLLER 1/2" LONG

SPACER, INK MOUNTING

SPACER, INK MOUNTING

ROLLER, INK

ROLLER, 25-30 DURO RUBBER

ROLLER 2-3/8" DIAMETER, WATER

ROLLER 2-3/8" DIAMETER, WATER

SHAFT, TRANSFER ROLL

ROLLER, INK FOUNTAIN

END, SHORT INK FOUNTAIN ROLL

END, LONG INK FOUNTAIN ROLL

MOTOR, INK LEFT HAND

MOTOR, INK RIGHT HAND

BLOCK, DROP FOUNTAIN

BLOCK, DROP FOUNTAIN

BLOCK, DROP FOUNTAIN

BLOCK, DROP FOUNTAIN
NUT, BARREL, DROP FOUNTAIN SWING BOLT
HOLDING

NUT, BARREL, DROP FOUNTAIN SWING BOLT
HOLDING

NUT, BARREL, DROP FOUNTAIN SWING BOLT
HOLDING

QTY

PAGE

84,85

84,85

8,9,10

8,9,10

26,27

26,27

38,39

38,39

38,39

38,39

46,47

44,45

26,27

22,23

22,23

22,23

22,23

22,23

16,17

18,19

20,21

14,15

16,17

18,19

20,21

ASSEMBLY
DWG

524710000

524710000

11008731

11008741

520107000

520107000

520109000

520109000

520109000

11000650

11020710

11020710

520107000

520105000

11000950

11000950

520105000

520105000

520104001

520104002

520104003

520104000

520104001

520104002

520104003

Revised 6/27/2019

ASSY
QTY



PART

11001550

11001650

11001650

11001650

11001650

11001670

11001670

11001670

11001670

11001700

11001700

11001700

11001700

11001730

11001730

11001750

11001750

11001790

11001790

11001800

11001800

11001852

11001852

11001852

11001852

NUM- 14 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

NUT, BARREL, DROP FOUNTAIN SWING BOLT
HOLDING

BAR, FOUNTIAN TIE

BAR, FOUNTIAN TIE

BAR, FOUNTIAN TIE

BAR, FOUNTAIN TIE

NUT, FOUNTAIN TIE BAR

NUT, FOUNTAIN TIE BAR

NUT, FOUNTAIN TIE BAR

NUT, FOUNTAIN TIE BAR

CLAMP BAR, TOP OF INK FOUNTAIN BLADE

CLAMP BAR, TOP OF INK FOUNTAIN BLADE

CLAMP BAR, TOP OF INK FOUNTAIN BLADE

CLAMP, BAR, TOP- INK FOUNTAIN BLADE

SPACER, INK FOUNTAIN, LOWER

SPACER, INK FOUNTAIN, LOWER

CLAMP BAR, BOTTOM OF INK FOUNTAIN
BLADE

CLAMP, BAR, BOTTOM -INK FOUNTAIN BLADE

SEGMENTED BLADE, SGN OSCILL, 35 KEYS

SEGMENTED BLADE, SGN OSCILL, 35 KEYS

BLADE, INK FOUNTAIN

BLADE, INK FOUNTAIN

BASE, INK FOUNTAIN

BASE, INK FOUNTAIN

BASE, INK FOUNTAIN

BASE, INK FOUNTAIN

QTY

PAGE

14,15

16,17

18,19

20,21

14,15

16,17

18,19

20,21

14,15

16,17

18,19

20,21

14,15

18,19

20,21

16,17

14,15

18,19

20,21

16,17

14,15

16,17

18,19

20,21

14,15

ASSEMBLY
DWG

520104000

520104001

520104002

520104003

520104000

520104001

520104002

520104003

520104000

520104001

520104002

520104003

520104000

520104002

520104003

520104001

520104000

520104002

520104003

520104001

520104000

520104001

520104002

520104003

520104000

ASSY
QTY

1

PART

11001900

11001900

11001900

11001900

11002000

11002000

11002010

11002010

11002211

11002221

11002290

11002290

11002400

11002502

11002551

11002600

11002650

11002700

11002750

11002801

11002900

11002950

11003000

11003220

11003350

PART DESCRIPTION

CHEEK, INK FOUNTAIN

CHEEK, INK FOUNTAIN

CHEEK, INK FOUNTAIN

CHEEK, INK FOUNTAIN

FOUNTAIN END

FOUNTAIN END

FOUNTAIN END, SEGMENTED BLADE

FOUNTAIN END, SEGMENTED BLADE

PIVOT ARM, RIGHT HAND SKIMMER

PIVOT ARM, LEFT HAND SKIMMER

BOLT, WATER PAN

BOLT, WATER PAN

OSCILLATOR, LARGE

PLUG, OSCILLATOR SIDE FRAME

BUSHING, BRONZE - OSCILLATOR ROLL

END, SHORT

END, LONG

TUBE

GEAR, SIDE

HUB, OSCILLATOR GEAR

SLIDER, OSCILLATOR KEY

GEAR, OSCILLATOR PAGE 1

GEAR, OSCILLATOR PAGE 2

INK LEVER KEY

CLAMP, OSCILLATOR GEARBOX

QTY

70

PAGE

16,17

18,19

20,21

14,15

16,17

14,15

18,19

20,21

24,25

24,25

46,47

44,45

28,29

28,29

28,29

28,29

28,29

28,29

28,29

28,29

28,29

28,29

28,29

16,17

36,37

ASSEMBLY
DWG

520104001

520104002

520104003

520104000

520104001

520104000

520104002

520104003

520106000

520106000

520112200

520112100

520108000

520108000

520108000

11002400

11002400

11002400

520108000

520108000

520108000

520108000

520108000

520104001

520108201

Revised 6/27/2019

ASSY
QTY

1



PART

11003350

11003350

11003350

11003400

11003400

11003450

11003450

11003500

11003500

11003600

11003600

11003650

11003650

11003701

11003701

11003750

11003852

11003852

11003901

11003901

11004003

11004003

11004050

11004050

11004100

NUM- 15 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

CLAMP, OSCILLATOR GEAR BOX

CLAMP, OSCILLATOR GEAR BOX

CLAMP, OSCILLATOR GEAR BOX

SPACER

SPACER

CAP, OSCILLATOR GEAR BOX

CAP, OSCILLATOR GEAR BOX

BOTTOM, OSCILLATOR GEAR BOX

BOTTOM, OSCILLATOR GEAR BOX

SIDE, OSCILLATOR GEAR BOX

SIDE, OSCILLATOR GEAR BOX

OSCILLATOR GEAR BOX - LONG

OSCILLATOR GEAR BOX - LONG

SLIDER, VERTICAL OSCILLATOR

SLIDER, VERTICAL OSCILLATOR

ANCHOR, OSCILLATOR GEAR BOX

GEAR, OSCILLATOR

GEAR, OSCILLATOR

SHAFT, OSCILLATOR GEAR

SHAFT, OSCILLATOR GEAR

GEAR, WORM ASSEMBLY, OSCILLATOR

GEAR, WORM ASSEMBLY, OSCILLATOR

SLIDER, VERTICAL OSCILLATOR

SLIDER, VERTICAL OSCILLATOR

ANCHOR , OSCILLATOR GEAR BOX

QTY

PAGE

30,31

34,35

32,33

30,31

34,35

30,31

34,35

30,31

34,35

30,31

34,35

30,31

34,35

30,31

34,35

34,35

30,31

34,35

30,31

34,35

30,31

34,35

30,31

34,35

30,31

ASSEMBLY
DWG

520108100

520108200

520108101

520108100

520108200

520108100

520108200

520108100

520108200

520108100

520108200

520108100

520108200

520108100

520108200

520108200

11004003

11004003

11004003

11004003

520108100

520108200

520108100

520108200

520108100

ASSY
QTY

PART

11004200

11004200

11004200

11004200

11004220

11004220

11004220

11004220

11004251

11004300

11004350

11004500

11004550

11005150

11005200

11005250

11005352

11005401

11005800

11005850

11005902

11006150

11006200

11006250

11006300

PART DESCRIPTION

COVER, OSCILLATOR GEARBOX

COVER, OSCILLATOR GEAR

COVER, OSCILLATOR GEAR

COVER, OSCILLATOR GEAR

GASKET, GEAR BOX COVER

GASKET, GEAR BOX COVER

GASKET, GEAR BOX COVER

GASKET, GEAR BOX COVER

SHAFT, TRANSFER GEAR

CLIP, TRANSFER BEARING

SPACER, CLEEVE

POWER TRANSFER GEAR- LEFT HAND

POWER TRANSFER GEAR-RIGHT HAND

ROLLER, TRANSFER

GEAR, SMALL COPPER ROLLER-LEFT HAND

GEAR, COPPER INK ROLLER-RIGHT HAND

SHAFT, INK SKIMMER

ROLLER, INK SKIMMER

SHAFT - FORM ROLLER CAM

CAM, FORM ROLLER

ARM, ACTUATOR

CASTING, MACHINED, TOP FORM ROLLER

SCREW, HANGER BRACKET

CASTING, MACHINED, LOWER HANGER

SHAFT, FORM ROLLER

QTY

1

PAGE

36,37

30,31

34,35

32,33

30,31

32,33

34,35

36,37

26,27

28,29

26,27

26,27

26,27

26,27

26,27

26,27

24,25

24,25

40,41

40,41

40,41

38,39

38,39

38,39

38,39

ASSEMBLY
DWG

520108201

520108100

520108200

520108101

520108100

520108101

520108200

520108201

520107000

520108000

520107000

520107000

520107000

520107000

520107000

520107000

520106000

520106000

520110000

520110000

520110000

520109000

520109000

520109000

520109000

Revised 6/27/2019

ASSY
QTY



INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART PART DESCRIPTION QTY PAGE ASSEMBLY AQSTSJ PART PART DESCRIPTION QTY PAGE ASSEMBLY AQSTSJ
11006310 SHAFT, FORM ROLLER 2 38,39 520109000 1 11008491 BEARER, BLANKET CYLINDER 2 8,910 11008731 1
11006350 WASHER, HANGER BRACKET 12 38,39 520109000 1 11008491 BEARER, BLANKET CYLINDER 2 8,9,10 11008741 1
11006520 CYLINDER 1-1/4" X 2" (122-DP) 2 40,41 520110000 1 11008581 SPUR GEAR 4 8,9,10 520102001 1
11006750 COVER, INK ROLLER 6 76,77 524500000 1 11008590 WORM, GEAR 4 8,9,10 520102001 1
11006760 STIFFENER, ROLLER COVER 12 76,77 524500000 1 11008621 CcAP 4 8,9,10 520102001 1
11006801 BLOCK, LOWER COVER 4 56,57 520210000 1 11008672 BAR, LOCK-UP 2 8,910 520102001 1
11006850 GEAR, MITER, INPUT DRIVER 1 45 520101000 1 11008731 ASS'Y, NARROW GAP BLANKET CYL. P1 1 8,910 520102001 1
11006900 BLOCK, LINE SHAFT 1 45 520101000 1 11008741 ASS'Y, NARROW GAP BLANKET CYL. P2 1 8,910 520102001 1
11007000 SHAFT, MAIN LINE 1 45 520101000 1 11008750 SCREW, CIRCUMFERENTIAL. 2 12,13 520103000 1
11007201 SHAFT, STUB 1 60,61 520310000 3 11008760 SPACER 4 8,9,10 520102001 1
11007250 ROLLER, IDLER TIMING BELT 1 60,61 520310000 3 11008770 ROD, INSERT 4 89,10 520102001 1
11007301 ECCENTRIC, TIMING BELT 1 60,61 520310000 3 11008790 CAP, BAR LOCK-UP 4 8,9,10 520102001 1
11007500 COVER, LOWER INK TRAIN 2 76,77 524500000 1 11008800 NUT, CIRCUMFERENTIAL 2 12,13 520103000 1
11007600 COLLAR, CLAMP DRIVE SHAFT 1 45 520101000 1 11008850 SHAFT, CIRCUMFERENTIAL 2 12,13 520103000 1
11007751 STAND-OFF 2 54,55 520116000 1 11008950 BLANK, CIRCUMFERENTIAL YOKE 1 12,13 11009000 1
11007851 GEAR, INPUT PINION 1 54,55 520116000 1 11009000 YOKE, CIRCUMFERENTAL 2 12,13 520103000 1
11007901 STAND-OFF (FOR INPUT SHAFT) 1 54,55 520116000 1 11009050 STUD, CIRCUMFERENTIAL YOKE 4 12,13 520103000 1
11007951 IDLER, PINION LH 1 54,55 520116000 1 11009100 SHOE, CIRCUMFERENTIAL SHIFT FORK 4 12,13 520103000 1
11008001 DRIVE, PINION RH 1 54,55 520116000 1 11009140 CYLINDER, BLANKET WITHOUT BEARERS 1 6,7 11009180 2
11008060 MOUNT, PINION SEAL 2 54,55 520116000 1 11009161 SHAFT, LARGE AIR CYLINDER 1 8,910 520102001 1
11008210 CYLINDER, L.H. PLATE 1 12,13 520103000 1 11009161 SHAFT, LARGE AIR CYLINDER 1 6,7 520102000 1
11008220 CYLINDER, R.H. PLATE 1 12,13 520103000 1 11009171 BRACKET, CYLINDER MOUNT 1 8,910 520102001 1
11008352 SPACER, MITER GEAR SHAFT 1 54,55 520116000 1 11009171 BRACKET, CYLINDER MOUNT 1 6,7 520102000 1
11008401 HOUSING, PLATE BEARING 1 54,55 520116000 1 11009180 g;gg‘ﬁg& BLANKET AND BEARER 2 67 520102000 1
11008410 PLATE 1 54,55 11008401 1 11009350 WASHER, SPLINE CLAMP 2 8,9,10 520102001 1

NUM- 16 - Revised 6/27/2019



PART

11009350

11009350

11009400

11009400

11009450

11009460

11009500

11009551

11009601

11009650

11009661

11009671

11009700

11009750

11009800

11009900

11009951

11010050

11010101

11010150

11010201

11010210

11010250

11010300

11010401

NUM- 17 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

WASHER, SPLINE CLAMP

WASHER, SPLINE CLAMP

KEY, BLANKET CYLINDER

KEY, BLANKET CYLINDER

WASHER, PLATE CYLINDER

CAP, PLATE CYLINDER

SPLINE, PLATE CYLINDER, MALE

BLANK, PLATE CYLINDER. GEAR HUB

SPLINE, PLATE CYLINDER. GEAR MOUNT

GEAR, PLATE CYLINDER RH

GEAR, PLATE CYLINDER RH

GEAR, PLATE CYLINDER LH

GEAR, PLATE CYLINDER LH

KEY, PLATE CYLINDER

SIDE MOVEMENT, SIDE FRAME

BLOCK, BUSHING

CAP, BEARING RETAINER

SLEEVE, SIDE MOVEMENT

SCREW, SIDE MOVEMENT

WASHER, PLATE CYLINDER. BEARING

CAP, PLATE CYLINDER P2

CAP, PLATE CYLINDER. P1

ECCENTRIC, SKEW ACTUATOR

CAP, SIDE MOVEMENT

SIDE, MOVEMENT ACTUATOR

QTY

PAGE

6,7

12,13

8,9,10

6,7

70,71

68,69

12,13

12,13

12,13

68,69

70,71

70,71

68,69

12,13

12,13

12,13

12,13

12,13

12,13

12,13

12,13

12,13

12,13

12,13

12,13

ASSEMBLY
DWG

520102000

520103000

520102001

520102000

520370000

520360000

520103000

11009601

520103000

520360000

520370000

520370000

520360000

520103000

520103000

520103000

520103000

520103000

520103000

520103000

520103000

520103000

520103000

520103000

520103000

ASSY
QTY

1

PART

11010450

11010850

11010850

11010860

11010860

11010900

11010910

11010951

11010951

11011001

11011001

11011020

11011050

11011050

11011250

11011250

11011300

11011300

11011350

11011350

11011450

11011450

11011520

11011520

11011551

PART DESCRIPTION

SLEEVE, PLATE CYLINDER BEARING

HUB, BLANKET CYL.

CYLINDER, BLANKET HUB

SPACER, BEARING

SPACER, BEARING

CLAMP, BLANKET CYLINDER

CLAMP, WIDE BLANKET CYLINDER

GEAR, BLANKET CYLINDER RH

GEAR, BLANKET CYLINDER RH

GEAR, BLANKET CYLINDER LH

GEAR, BLANKET CYLINDER LH

SPACER, BLANKET GEAR

BLANKET CYLINDER ECC.

CYLINDER, BLANKET ECCENTRIC

BLANKET CYL. ECCENTRIC

CYLINDER, BLANKET ECCENTRIC

CYLINDER, BLANKET ECCENTRIC

CYLINDER, BLANKET ECCENTRIC

PIN, ECCENTRIC

PIN, ECCENTRIC

CLAMP, OUTER ECCENTRIC

CLAMP, OUTER ECCENTRIC

SLEEVE, BLANKET CYLINDER O.S.

SLEEVE, BLANKET CYLINDER - OPERATOR

SIDE

CLAMP, OIL SEAL

PAGE

12,13

8,9,10

6,7

8,9,10

6,7

64,65

66,67

64,65

66,67

64,65

66,67

66,67

8,9,10

6,7

8,9,10

6,7

8,9,10

6,7

8,9,10

6,7

8,9,10

6,7

8,9,10

6,7

8,9,10

ASSEMBLY
DWG

520103000

520102001

520102000

520102001

520102000

520340000

520350000

520340000

520350000

520340000

520350000

520350000

520102001

520102000

520102001

520102000

520102001

520102000

520102001

520102000

520102001

520102000

520102001

520102000

520102001

Revised 6/27/2019

ASSY
QTY

1



PART

11011551

11011600

11011600

11011650

11011650

11011700

11011750

11011750

11011800

11012010

11012040

11012100

11012100

11012150

11012150

11012200

11012200

11012400

11012410

11012410

11012420

11012420

11012552

11012652

11012751

NUM- 18 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

CLAMP, OIL SEAL

BLANKET CYL. ECCENTRIC

ECCENTRIC, BLANKET CYLINDER

ECCENTRIC, BLANKET CYLINDER

ECCENTRIC, BLANKET CYLINDER

CLIP, SIDE FRAME

CLAMP, BEARING PRELOAD

CLAMP, BEARING PRE-LOAD

TIMING DIAL, BLANKET CYLINDER

COVER, PHENOLIC - CLEAR

COVER, PHENOLIC - CLEAR

ECCENTRIC LINKAGE BLOCK R.H.

ECCENTRIC LINKAGE BLOCK R.H.

ECCENTRIC LINKAGE BLOCK L.H.

ECCENTRIC LINKAGE BLOCK L.H.

SCREW, TURNBUCKLE

SCREW, TURNBUCKLE

BEARERS, BLANKET CYLINDER

CLIP, LARGE BLACK

CLIP, LARGE BLACK

PIN, ANCHOR

PIN, ANCHOR

PLATE, GEAR SIDE MACHINE

FRAME, SIDE - OPERATOR SIDE, 22-3.4"

WELDMENT, LEFT HAND DOOR

QTY

PAGE

6,7

8,9,10

6,7

8,9,10

6,7

12,13

8,9,10

6,7

78,79,80

78,79,80

8,9,10

6,7

8,9,10

6,7

8,9,10

6,7

6,7

8,9,10

6,7

8,9,10

6,7

4,5

4,5

82,83

ASSEMBLY
DWG

520102000

520102001

520102000

520102001

520102000

520103000

520102001

520102000

524000000

524510000

524510000

520102001

520102000

520102001

520102000

520102001

520102000

11009180

520102001

520102000

520102001

520102000

520101000

520101000

52461000

ASSY
QTY

1

PART

11012751

11012801

11012801

11012940

11012950

11013071

11013111

11013120

11013130

11013290

11013360

11013370

11013380

11013410

11013522

11013560

11013613

11013622

11013632

11013672

11013690

11013711

11013721

11013741

11013860

PART DESCRIPTION

WELDMENT, LEFT HAND DOOR

WELDMENT, RIGHT HAND DOOR

WELDMENT, RIGHT HAND DOOR

TUBE, WEB BREAK DETECTOR

BRACKET, WEB BREAK SEE P/L 11012901A

GUARD, TOP TIMING BELT

GUARD, BELT DRIVE

GUARD, BACKING

CAP, GUARD

SWITCH, INTERLOCK

SWITCH, HATCH

GUARD, CRANK - RH

GUARD, CRANK - LH

COVER, PHENOLIC - CLEAR

OIL TROUGH, GS - INSIDE

GASKET, OIL TROUGH ,GS, INSIDE

GUARD, OILBATH R.H. LWR.

GUARD, OILBATH, TOP L.H.

GUARD, OILBATH, TOP L.H.

GUARD, OILCATH, L.H., LWR

GUARD, TOP CAP

MOUNT, GUARD L.H.

MOUNT, GUARD R.H.

COVER, ACRYLIC

PULLEY, 36L075, ALUM.

QTY

PAGE

82,83

82,83

82,83

58,59

58,59

72,73

72,73

72,73

72,73

72,73

72,73

72,73

72,73

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

78,79,80

ASSEMBLY
DWG

524610000

52461000

524610000

520220000

520220000

524300000

524300000

524300000

524300000

524300000

524300000

524300000

524300000

524510000

524510000

524510000

524510000

524510000

524510000

524510000

524510000

524510000

524510000

524510000

524510000

Revised 6/27/2019

ASSY
QTY



PART

11013871

11013880

11013890

11014531

11014541

11014560

11014570

11014580

11014590

11014600

11014611

11014620

11014630

11014640

11014650

11014660

11014670

11014680

11014690

11014700

11014720

11015953

11016150

11016150

11016402

NUM- 19 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

GUARD, OILBATH, L.H., LWR

GUARD, OIL BATH, LH LOWER

GUARD, OIL BATH, RH LOWER

FLANGE, 4"

FLANGE, 2-1/8"

CONNECTION, TUBE - 8.625" OAL

CONNECTION, TUBE -7.75" OAL

CONNECTION, TUBE -6.50" OAL

TCONNECTION, TUBE -5.75" OAL

MANIFOLD

FLANGE, 1-1/2"

FILTER, WELDMENT

FILTER, BASE

FILTER, COLLAR

SLEEVE, SPLIT

LEVER

BAFFLE

WIRE CLOTH

FILTER ASSEMBLY

STIFFENER

BLOWER, AIR PIPING SYSTEM

PIN, MOUNTING

CYLINDER, AIR -IMPRESSION ASSEMBLY

CYLINDER, AIR -IMPRESSION ASSEMBLY

PAN, OIL

QTY

PAGE

78,79,80

78,79,80

78,79,80

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

74,75

40,41

8,9,10

6,7

78,79,80

ASSEMBLY
DWG

524510000

52451000

52451000

524410000

524410000

11030080

11030090

11030100

11030110

524410000

524410000

11014690

11014620

11014620

524410000

524410000

524410000

11014690

524410000

524410000

524410000

520110000

520102001

520102000

524510000

ASSY
QTY

1

PART

11016450

11016460

11016470

11016550

11016910

11017001

11017001

11017051

11017051

11017351

11017401

11017560

11018252

11018252

11018260

11018260

11018360

11018360

11018550

11018550

11018570

11018601

11018601

11018750

11018900

PART DESCRIPTION

PAN, OIL -BOTTOM,

PAN, OIL -SIDE

PAN, OIL -BACK

BLOCK, OIL METERING

HOUSING, OIL FILTER

LABEL, CONTROL - LEFT HAND DOOR

LABEL, CONTROL - LEFT HAND DOOR

LABEL, CONTROL - RIGHT HAND DOOR

LABEL, CONTROL - RIGHT HAND DOOR

PLATE, BEARING, LINE SHAFT

PLATE, BEARING, MAIN SHAFT SUPPORT

MOUNT, WATER CUP

SHAFT, IMPRESSION

SHAFT, IMPRESSION

BUSHING, IMPRESSION SHAFT

BUSHING, IMPRESSION SHAFT

BOLT, SWING

BOLT, SWING

ROD, ECCENTRIC LINKAGE

ROD, ECCENTRIC LINKAGE

ROD, ECCENTRIC

LINKAGE, ECCENTRIC

LINKAGE, ECCENTRIC

ROD, ECCENTRIC

BLOCK, IMPRESSION SHAFT

QTY

PAGE

78,79,80

78,79,80

78,79,80

4,5

78,79,80

82,83

82,83

82,83

82,83

4,5

4,5

4,5

8,9,10

6,7

8,9,10

6,7

8,9,10

6,7

8,9,10

6,7

8,9,10

8,9,10

6,7

6,7

6,7

ASSEMBLY
DWG

11016402

11016402

11016402

520101000

524510000

52461000

524610000

52461000

524610000

520101000

520101000

520101000

520102001

520102000

520102001

520102000

520102001

520102000

520102001

520102000

11018550

520102001

520102000

11018550

520102000

Revised 6/27/2019

ASSY
QTY

1



INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

ASSEMBLY ASSY ASSEMBLY ASSY
PART PART DESCRIPTION QTY PAGE DWG oTY PART PART DESCRIPTION QTY PAGE DWG oTY
11018920 BLOCK, IMPRESSION SHAFT 1 8,9,10 520102001 1 11019750 PAN, DAMPENER - DRAIN TUBE 1 42,43 11019600 1

BLOCK, DAMPENER GEAR SIDE, PAGE 2 &

11018930 BLOCK, LINKAGE TURNBUCKLE R H. 1 8,9,10 11012100 2 11019910 DO R i 2 26,27 520107000 1
11018930 B O« LINKAGE TURNBUCKLE - RIGHT 1 6.7 11012100 2 11019920 DK, /AMPENER, QPERATOR SIDE, PAGE 2 26,27 520107000 1
11018940 BLOCK, LINKAGE TURNBUCKLE L H. 1 8,9,10 11012150 2 11020050 STUD, FORM ROLLER HANGER MOUNTING 4 38,39 520109000 1
11018940 BLOCK, LINAGE TURNBUCKLE - LEFT HAND 1 67 11012150 2 11020100 STUD, FORM ROLLER HANGER MOUNTING 4 38,39 520109000 1
11018950 PLATE, DAMPENER SIDE 1 46,47 520112200 1 11020260 WEAR STRIP, DAMPENER SHAFT 2 46,47 520112200 1
11018950 PLATE, DAMPENER SIDE 1 4445 520112100 1 11020260 WEAR STRIP, DAMPENER SHAFT 2 4445 520112100 1
11019000 PLATE, DAMPENER SIDE 1 46,47 520112200 1 11020552 DEFLECTOR 1 52,53 11020911 1
11019000 PLATE, DAMPENER SIDE 1 4445 520112100 1 11020552 DEFLECTOR 1 52,53 11020911 32
11019201 ROLLER, PAN 1 46,47 520112200 1 11020600 BAFFLE, PIVOT PIN 1 52,53 11020911 1
11019201 ROLLER, PAN 1 4445 520112100 1 11020600 BAFFLE, PIVOT PIN 1 52,53 11020911 32
11019250 ECCENTRIC, PAN ROLLER 2 46,47 520112200 1 11020610 SPACER 2 52,53 11020911 1
11019250 ECCENTRIC, PAN ROLLER 2 4445 520112100 1 11020610 SPACER 2 52,53 11020911 32
11019451 SHAFT, BRUSH ROLLER 1 46,47 520112200 1 11020851 BAFFLE ASSEMBLY - PAGE 2 1 52,53 520115000 1
11019451 SHAFT, BRUSH ROLLER 1 4445 520112100 1 11020660 BAFFLE ASSEMBLY - PAGE 1 1 52,53 520115000 1
11019500 COVER, DAMPENER PAGE 1 1 52,53 11020851 1 11020700 SHAFT, DAMPENER ROLLER 1 46,47 520112200 1
11019550 PAN, DAMPENER - LEFT HAND ASSEMBLY 1 40,41 520111000 1 11020700 SHAFT, DAMPENER ROLLER 1 4445 520112100 1
11019600 PAN, DAMPENER - RIGHT HAND ASSEMBLY 1 4243 520111000 1 11020710 ROLLER, DAMPENER ASSEMBLY-2-3/8" DIA 1 46,47 520112200 1
11019650 PAN, BOTTOM - RIGHT HAND 1 42,43 11019600 1 11020710 ROLLER, DAMPENER ASSEMBLY-2-3/8" DIA 1 4445 520112100 1
11019660 PAN, BOTTOM - LEFT HAND 1 40,41 11019550 1 11020911 BAFFLE, DAMPENER SPRAY ASSEMBLY 32 52,53 11020851 1
11019670 PLATE, END 2 40,41 11019550 1 11020911 BAFFLE, DAMPENER SPRAY ASSEMBLY 32 52,53 11020660 1
11019670 PLATE, END 2 4243 11019600 1 11020920 BRACKET, "U" 1 52,53 11020920 1
11019700 SHIELD, RIPPLE 1 40,41 11019550 1 11020920 BRACKET, "U" 1 52,53 11020911 32
11019700 SHIELD, RIPPLE 1 4243 11019600 1 11020960 COVER, DAMPENER - PAGE 2 1 52,53 11020660 1
11019750 PAN, DAMPENER - DRAIN TUBE 1 40,41 11019550 1 11021122 COVER, PUMP DRIVE 1 78,79,80 524510000 1

NUM- 20 - Revised 6/27/2019



PART

11021290

11021310

11021320

11021350

11021350

11021400

11021450

11021500

11021550

11021852

11022011

11022020

11022030

11022030

11022030

11022030

11022040

11022081

11022091

11022120

11022130

11022130

11022140

11022140

11022140

NUM- 21 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

DRAIN / FILL ASSEMBLY

CASTING - MACHINED DRAIN

CASTING - UPPER FILL DRAIN

GEAR, PAN ROLLER

GEAR, PAN ROLLER

SHAFT, PAN ROLLER MOTOR

GEAR, PAN ROLLER MOTOR

PLATE, PAN ROLLER DRIVE

KEY, PAN ROLLER DRIVE

DRAIN ASSEMBLY

BRACKET, PIVOT MOUNT

MOUNT, MOTOR

BRACKET, IDLER L.H.

BRACKET, IDLER L.H.

BRACKET, IDLER L.H.

BRACKET, IDLER L.H.

PIVOT, MOTOR MOUNT

GUARD, BRUSH DAMPENER - LEFT HAND

GUARD, BRUSH DAMPENER - RIGHT HAND

PIN, IDLER

PULLEY, BRUSH DRIVE

PULLEY, BRUSH DRIVE

BRACKET, IDLER R.H.

BRACKET, IDLER R.H.

BRACKET, IDLER R.H.

QTY

PAGE

84,85

84,85

84,85

46,47

44,45

48,49

48,49

48,49

48,49

84,85

4,5

50,51

16,17

18,19

20,21

14,15

50,51

50,51

50,51

50,51

46,47

44,45

16,17

18,19

20,21

ASSEMBLY
DWG

524710000

11021852

11021290

520112200

520112100

520113000

520113000

520113000

520113000

524710000

520101000

520114000

520104001

520104002

520104003

520104000

520114000

520114000

520114000

520114000

520112200

520112100

520104001

520104002

520104003

ASSY
QTY

PART

11022140

11022240

11022240

11022262

11022262

11022272

11022272

11022410

11022410

11022420

11022430

11022451

11022501

11022653

11022670

11022680

11022750

11022750

11022800

11022800

11022800

11022800

11022800

11023160

11023850

PART DESCRIPTION

BRACKET, IDLER, RIGHT HAND

KEEPER, INK KEY

KEEPER, INK KEY

DRAIN, STANDPIPE

DRAIN, STANDPIPE

DRAIN, OUTLET

DRAIN, OUTLET

FRAME, BASE - FLAME-CUT

FRAME, BASE - FLAME-CUT

FRAME, SIDE BASE G.S.

FRAME, SIDE BASE O.S.

BRACE - FLAME-CUT

BRACE, STEP - O.S.

STEP ASSEMBLY - WELDMENT

PLATE, STEP SKIRT

PLATE, STEP

SHAFT, WEB GUIDE ROLLER

SHAFT, WEB GUIDE ROLLER

ROLLER, WEB GUIDE

ROLLER, WEB GUIDE

ROLLER, WEB GUIDE

ROLLER, WEB GUIDE

ROLLER, WEB GUIDE

WASHER, INK SKIMMER

STIFFENER, SIDE FRAME

PAGE

14,15

18,19

14,15

84,85

84,85

84,85

84,85

56,57

56,57

56,57

56,57

56,57

56,57

56,57

56,57

56,57

56,57

58,59

46,47

56,57

58,59

38,39

44,45

24,25

56,57

ASSEMBLY
DWG

520104000

520104002

520104000

11021852

11021290

11021852

11021290

11022420

11022430

520210000

520210000

11022451

520210000

520210000

11022653

11022653

520210000

520220000

11000670

520210000

520220000

11000650

11000670

520106000

520210000

Revised 6/27/2019

ASSY
QTY



PART

11023950

11023960

11023970

11023980

11023990

11025250

11027960

11027970

11028250

11028250

11028260

11028301

11028321

11028341

11028360

11028371

11028380

11028400

11028450

11028500

11028520

11028550

11028580

11029070

11029080

NUM- 22 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

FLAME CUT

FLAME-CUT

STIFFENER, BASE FRAME

STIFFENER, FLAME CUT

STIFFENER, BASE FRAME

TIE BASE / MOD. PLATE

COMPENSATOR POINTER - WELDMENT

POINTER, COMPENSATOR

RAIL, TOP UNIT, STEEL

RAIL, TOP UNIT, STEEL

RAIL , UNIT TOP, OPERATOR SIDE

PLATE, COMPENSATOR

COUPLING, MOTORIZED COMPENSATOR

PLATE, MOUNTING - MOTORIZED
COMPENSATOR

NUT, SWIVEL - MOTORIZED COMPENSATOR

ROD, THREADED, MOTORIZED
COMPENSATOR

PAD, MOTOR MOUNT

SHAFT, COMPENSATOR ROLLER

SHAFT, COMPENSATOR PIVOT

ARM, COMPENSATOR ADJUSTMENT

ROD, THREADED ASSEMBLY

ARM, COMPENSATOR ROLLER

INDICATOR, COMPENSATOR

TUBE, SUPPORT

BAR, STIFFENER

QTY

PAGE

56,57

56,57

56,57

56,57

56,57

45

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

58,59

56,57

56,57

ASSEMBLY
DWG

11023850

11023970

520210000

11023990

520210000

520101000

520220000

11027960

520220000

11028260

520220000

520220000

11028520

520220000

520220000

11028520

520220000

520220000

520220000

520220000

520220000

520220000

520220000

11029741

11029741

ASSY
QTY

2

2

PART

11029090

11029410

11029520

11029530

11029560

11029610

11029620

11029630

11029650

11029680

11029720

11029741

11029930

11029980

11030060

11030070

11030080

11030090

11030100

11030110

11030141

11030310

11030480

11030490

11030530

PART DESCRIPTION

BAR, MOUNT

BRACKET, TOP ROLLER

BRACKET, IDLER MOUNT

BRACKET, IDLER

BASE, MODULAR DRIVE

ADAPTER, 5H45

BLANK, 42T, 8MM PULLEY

RETAINER, AIR CLUTCH

PULLEY, 58T, 8MM

FLANGE, 42T PULLEY

SHAFT, 5H45

SUPPORT, ELECTRICAL BOX

PAD, LEVELING, SELECT WITH 2511410 AS
REQ'D.

KEY, HANDWHEEL

GUARD, CIRCUMFERENTIAL SHAFT - PAGE 2

GUARD, CIRCUMFERENTIAL SHAFT - PAGE 1

TUBE, AIR, RIGHT BOTTOM

TUBE, AIR, LEFT BOTTOM

TUBE, AIR, CENTER & RIGHT

TUBE, AIR, TOP RIGHT

WELDMENT, COVER - TOP SKIRT

PLATE, PERIFERY

LABEL, IMPRESSION

LABEL, FORMS

BRACKET, MOUNTING

QTY

PAGE

56,57

58,59

62,63

62,63

62,63

62,63

62,63

62,63

62,63

62,63

62,63

56,57

56,57

12,13

12,13

74,75

74,75

74,75

74,75

58,59

4,5

86,87

86,87

82,83

ASSEMBLY
DWG

11029741

520220000

520320000

520320000

520320000

520320000

520320000

520320000

520320000

520320000

520320000

520210000

520210000

524000000

520103000

520103000

524410000

524410000

524410000

524410000

520220000

11012552

524800000

524800000

52461000

Revised 6/27/2019

ASSY
QTY

1



PART

11030530

11030540

11030540

11030560

11030570

11030610

11030610

11030620

11030630

11030650

11030650

11030660

11030660

11030670

11030680

11030690

11030690

11030700

11030720

11030720

11030730

11030730

11030740

11030740

11030820

NUM- 23 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

BRACKET, MOUNTING

BRACKET, MOUNTING

BRACKET, MOUNTING

MOUNT, WEB BREAK DETECTOR

CLAMP, WEB BREAK DETECTOR

MOUNT, OSCILLATOR

MOUNT, OSCILLATOR

MOUNT, OSCILLATOR - PAGE 1

MOUNT, OSCILLATOR - PAGE 2

SHAFT

SHAFT

GEAR, WORM & DRIVE PINION ASSEMBLY

GEAR, WORM & DRIVE PINION ASSEMBLY

GEAR, WORM

ECCENTRIC

GUIDE, SLIDE

GUIDE, SLIDE

MOUNT, OSCILLATOR BEARING - PAGE 1

MOUNT, BEARING

MOUNT, BEARING

SPACER, SHORT

SPACER, SHORT

SPACER, LONG

SPACER, LONG

PLATE, PERIFERY

QTY

PAGE

82,83

82,83

82,83

58,59

58,59

36,37

32,33

32,33

36,37

36,37

32,33

36,37

32,33

36,37

36,37

36,37

32,33

32,33

36,37

32,33

36,37

32,33

36,37

32,33

4,5

ASSEMBLY
DWG

524610000

52461000

524610000

520220000

520220000

520108201

520108101

520108101

520108201

520108201

520108101

520108201

520108101

11030660

11030660

520108201

520108101

520108101

520108201

520108101

520108201

520108101

520108201

520108101

11012652

ASSY
QTY

1

PART

11046830

11046870

11046870

11046880

11046880

11046890

11047011

11047021

11047031

11047041

11047071

11047081

11047101

11047141

11047141

11047161

11047171

11047231

11047231

11047241

11047241

11047251

11047251

11047261

11047261

PART DESCRIPTION

COVER

LABEL, FORMS - LEFT DOOR

LABEL, FORMS - LEFT DOOR

LABEL, FORMS - RIGHT DOOR

LABEL, FORMS - RIGHT DOOR

PAN, OIL

COVER, TOP - PAGE 2

COVER, PAGE 2

COVER, 2-PAGE 2

COVER, TOP - PAGE 1

COVER,PAGE 1

COVER, 2-PAGE 1

TUBE, WIREWAY - OPERATOR SIDE PAGE 2

CAP, END

CAP, END

WELDMENT, WIREWAY - PAGE 2

WELDMENT, WIREWAY - PAGE 1

HINGE PIVOT P2

HINGE PIVOT P2

HINGE PIVOT P1

HINGE PIVOT P1

PIVOT, P2 ASSEMBLY

PIVOT, P2 ASSEMBLY

PIVOT, P1 ASSEMBLY

PIVOT, P1 ASSEMBLY

QTY

PAGE

86,87

82,83

82,83

82,83

82,83

78,79,80

86,87

86,87

86,87

86,87

86,87

86,87

86,87

86,87

86,87

86,87

86,87

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

ASSEMBLY
DWG

524800000

52461000

524610000

52461000

524610000

524510000

524800000

524800000

524800000

524800000

524800000

524800000

11047161

11047161

11047171

524800000

524800000

11047251

11047251

11047261

11047261

52461000

524610000

52461000

524610000

Revised 6/27/2019

ASSY
QTY

1

1

1

1

1

2



L]

PART

11047270

11047280

11047320

11047330

11047340

11047340

11047501

11047501

11047511

11047511

11047541

11047541

11047541

11047541

11047551

11047551

11047551

11047551

11047580

11047580

11047590

11047590

11047600

11047600

11047600

L NUM- 24 -
ul

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION oTY PAGE ASIS)'\E,C’ELY
LABEL, SPEED - PAGE 1 4 86,87 524800000
LABEL, SPEED - PAGE 1 4 86,87 524800000
LABEL, INCH 7 86,87 524800000
LABEL, CLUTCH 1 86,87 524800000
LOGO, "W" 1 82,83 52461000
LOGO, "W" 1 82,83 524610000
DOOR SKIN, LEFT 1 82,83 11012751
DOOR SKIN, LEFT 1 82,83 11012751
DOOR SKIN, RIGHT 1 82,83 11012801
DOOR SKIN, RIGHT 1 82,83 11012801
STIFFENER - LEFT 5 82,83 11012751
STIFFENER - LEFT 1 82,83 11012801
STIFFENER - LEFT 5 82,83 11012751
STIFFENER - LEFT 1 82,83 11012801
STIFFENER - RIGHT 1 82,83 11012751
STIFFENER - RIGHT 5 82,83 11012801
STIFFENER - RIGHT 1 82,83 11012751
STIFFENER - RIGHT 5 82,83 11012801
CAP, TOP, LEFT HAND DOOR 1 82,83 11012751
CAP, TOP, LEFT HAND DOOR 1 82,83 11012751
CAP, TOP, RIGHT HAND DOOR 1 82,83 11012801
CAP, TOP, RIGHT HAND DOOR 1 82,83 11012801
HINGE TUBE, WELDMENT 1 82,83 11012751
HINGE TUBE, WELDMENT 1 82,83 11012801
HINGE TUBE, WELDMENT 1 82,83 11012751

ASSY
QTY

1

PART

11047600

11047610

11047610

11047610

11047610

11047620

11047620

11047620

11047620

11047650

11047660

11047680

11047690

11047720

11047720

11047730

11047740

11047750

11047750

11047750

11047750

11047760

11047760

11047770

11047770

PART DESCRIPTION

HINGE TUBE, WELDMENT

HINGE TUBE

HINGE TUBE

HINGE TUBE

HINGE TUBE

TUBE, PLUG

TUBE, PLUG

TUBE, PLUG

TUBE, PLUG

SKIRT, TOP

COVER, TOP - LID

SKIRT, BOTTOM

COVER, FRONT

MOUNT, DOOR SWITCH

MOUNT, DOOR SWITCH

MOUNT, TOP CAP

MOUNT, CENTER

PIN, PIVOT

PIN, PIVOT

PIN, PIVOT

PIN, PIVOT

BLOCK, HINGE

BLOCK, HINGE

BLOCK, HINGE ASSEMBLY

BLOCK, HINGE ASSEMBLY

QTY

PAGE

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

58,59

58,59

58,59

58,59

82,83

82,83

58,59

58,59

82,83

82,83

82,83

82,83

56,57

58,59

56,57

58,59

ASSEMBLY
DWG

11012801

11047600

11047600

11047600

11047600

11047600

11047600

11047600

11047600

11047650

11047650

11047650

11047650

52461000

524610000

11047650

11047650

11047251

11047261

11047251

11047261

11047770

11047770

520210000

520220000

Revised 6/27/2019

ASSY
QTY

1




PART

11047780

11047780

11047780

11047780

11047790

11047790

11047870

11047870

520100000

520101000

520102000

520102001

520103000

520104000

520104001

520104002

520104003

520105000

520106000

520107000

520108000

520108100

520108101

520108200

520108201

NUM- 25 -

INDEX - NUMERICAL
QUAD STACK™ SINGLE OSCILLATOR

PART DESCRIPTION

TOP

TOP

TOP

TOP

CONDUIT

CONDUIT

SPACER, HINGE BLOCK

SPACER, HINGE BLOCK

SINGLE DECK ASSEMBLY- QS

FRAME ASSEMBLY - SINGLE OSCILLATOR

BLANKET CYLINDER ASSEMBLY

NARROW GAP, BLANKET CYLINDER-OPTION

PLATE CYLINDER ASSEMBLY

INK FOUNTAIN ASSEMBLY

INK FOUNTAIN WITH LEVER KEYS

INK FOUNTAIN ASSEMBLY WITH SEGMENTED
BLADES-OPTION

INK FOUNTAIN ASSEMBLY WITH SEGMENTED
BLADES & EPG-OPTION

INK FOUNTAIN ROLLER ASSEMBY

INK SKIMMMER ASSEMBLY

INK TRANSFER ROLLERS

OSCILLATOR ROLLER ASSEMBLY

OSCILLATOR MECHANISM ASSEMBLY

OSCILLATOR MECHANISM - PAGE 1 - NEW

OSCILLATOR MECHANISM ASSEMBLY

OSCILLATOR MECHANISM - PAGE 2 - NEW

QTY

PAGE

82,83

82,83

82,83

82,83

82,83

82,83

82,83

82,83

123

23

23

8,9,10

23

23

16,17

18,19

20,21

23

23

23

23

23

32,33

2,3,34,35

36,37

ASSEMBLY
DWG

11012751

11012801

11012751

11012801

11012801

11012801

52461000

524610000

524000000

520100000

520100000

520100000

520100000

520100000

520100000

520100000

520100000

520100000

520100000

520100000

520100000

520100000

520108000

520100000

520108000

ASSY
QTY

1

PART

520109000

520110000

520111000

520112100

520112200

520113000

520114000

520115000

520116000

520210000

520220000

520310000

520320000

520340000

520350000

520360000

520370000

524300000

524410000

524500000

524510000

524610000

524710000

524800000

524910000

PART DESCRIPTION

FORM ROLLER ASSEMBLY

SHAFT, ON / OFF IMPRESSION

WATER PAN ASSEMBLY

BRUSH MODULE ASSEMBLY - PAGE 1

BRUSH MODULE ASSEMBLY - PAGE 2

WATER DRIVE ASSEMBLY

BRUSH DRIVE ASSEMBLY

GUARDS, WATER ADJUSTMENT

PINIONS, INPUT AND IDLER

BASE FRAME ASSEMBLY - STANDARD

FRAME TOP ASSEMBLY

DRIVE ASSEMBLY - DECK TO DECK

DRIVE ASSEMBLY - BASE TO DECK

DRIVE ASSEMBLY - BLANKET CYLINDER -
DECK 1

DRIVE ASSEMBLY - BLANKET CYLINDER -
DECK 2

DRIVE ASSEMBLY PLATE CYLINDER - DECK 1

DRIVE ASSEMBLY PLATE CYLINDER - DECK 2

DRIVE GUARD ASSEMBLY

HEAT REMOVAL SYSTEM

GUARDS, INK TRAIN ASSEMBLY - 4 HIGH

LUBRICATION SYSTEM ASSEMBLY

STANDARD OPERATOR DOORS

WATER SYSTEM, SINGLE OSCILLATOR -4
HIGH

SPEED CONTROLLERS - STANDARD

PNEUMATIC ASSEMBLY -4 HI

QTY

PAGE

2,3, 38,39

2,3,40,41

2,3,42,43

2,3,44,45

2,3,46,47

2,3,48,49

2,3,50,51

2,3,62,53

2,3,54,55

1,56,57

1,58,59

1,60,61

1,62,63

1,64,65

1,67,68

1,68,69

1,70,71

1,72,73

1,74,75

1,76,77

1,78,79,80

1,82,82

1,84,85

1,86,87

1,88

ASSEMBLY
DWG

520100000

520100000

520100000

520100000

520100000

520100000

520100000

520100000

520100000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

524000000

Revised 6/27/2019

ASSY
QTY

4





